asm. manual

Document Sample
asm. manual Powered By Docstoc
					DRAFT 09/02
ASSEMBLY MANUAL 16RK215T model

This manual covers the engine assembly record sheets for the 16-cylinder RK215 Traction engine.

SUPPLIED FOR
Contract number: - 244/01202 - 6 Contract name:- ALSTOM FLO / IRAN RAILWAYS Engine type: - 16RK215 Engine Numbers:- IH10442 – IH10567

© MAN B&W Diesel Ltd 2002 26 September 2002

Contents
Section 1 Stage 1 - Crankshaft and Crankcase. Section 2 Stage 2 - Cam follower shaft and camshaft. Section 3 Stage 3 - Cylinder head, piston and connecting rod. Section 4/5 Stage 4 & 5 - Pump end and control equipment. Section 6 Stage 6 - Crankcase and associated equipment. Section 7 Stage 7 - Pipework and associated equipment. Section 8 Stage 8 - Pipework and associated equipment. Section 9 Stage 9 - Engine Wiring. Section 10 Stage 20 - Equipment added to engine build to test engine. Section 11 Stage 21 - Equipment not fitted to engine but tested before despatch. Section 12 Stage 30 - Test procedure and test equipment. Section 13 Stage 31 - Equipment removed from engine after test but before despatch. Section 14 Engine painting, preservation and packing. Section 15 Data sheets

16RK215

STAGE 1 – Crankshaft and Crankcase

CONTENTS

1

FLOW CHART

2

ASSEMBLY INSTRUCTIONS

3

BILL OF MATERIALS

4

TOOL LIST

5

DATA SHEETS

16RK215

ASSEMBLY INSTRUCTIONS - Contents

CRANKSHAFT 1.1 1.2 1.3 1.4 1.5 Removal from packing case Visual check Driving gear assembly Crankshaft cleaning Fault Diagnostics Page 1 Page 2 Page 2 Page 3 Page 4

CRANKCASE 1.6 1.7 1.8 1.9 1.10 1.11 1.12 Place in turnover fixture Cleaning and visual check Install camshaft bushes Install main bearing shells, studs & main bearings Install crankshaft Check crankshaft endfloat Fault Diagnostics Page 5 Page 5 Page 6 Page 6 Page 8 Page 12 Page 12

16RK215

Crankshaft Instructions – No. 16RK215 Stage 1 – 1.0 Issue 1
General/documentation The following documentation and instructions are to be used during the assembly of the crankshafts for the 16RK215. • • • Ensure all referenced drawings/documents and BOM’s are available. Check all components listed on the relevant BOM’s are available. Please note that crankshaft is received from supplier as a completely assembled and dynamically balanced unit.

Any problems of interpretation in this instruction document with respect to a particular crankshaft should be referred to MAN B&W Diesel Ltd Supervision. 1.1 Crankshaft - removal from packing case

1.1.1 Visually check and report any significant damage to the packing case. Sign off Stage 1 EAR Section 1.1.1 1.1.2 Remove the crankshaft from the packing case using protective wraps on the journals and non-metallic rope slings during craning. The sling positions are shown on the arrangement drawing.

!

1.1.3 Check the rollers on the support frame are clean. 1.1.4 Position crankshaft on roller support points as indicated on the arrangement drawing.

Roller Support Locations

25 September 2002

-1-

1.2

Crankshaft – visual check

1.2.1. Check the supplier crankshaft report has been passed and applies to the crankshaft. 1.2.2. Visually check crankshaft for damage. Record any defects in the correct column on the engine assembly record sheet and inform the assembly supervisor. Slight blemishes can be removed using 400 grit wet and dry polishing only in the direction of rotation after consultation with the assembly supervisor.

Sign off Stage 1 EAR Section 1.2.2 1.2.3. Check all balance weight screws are secure and are spot-welded.

! !

Sign off Stage 1 EAR Section 1.2.3

1.3

Crankshaft – driving gear assembly

1.3.1 Clean/degrease gear and check for any significant damage. Sign off Stage 1 EAR Section 1.3.1 1.3.2 Degrease the diameter of the shaft to which the gear is to be fitted and gear bore using Loctite degreasant Part No.11/P400Z5468/25. 1.3.3 Fit spring tension pin to crankshaft (see below).
Spring tension pin

!

25 September 2002

-2-

1.3.4 Apply Loctite Part No. 11/P400Z5468/32 to the diameter of the shaft to which the gear is to be fitted.

1.3.5 Place gear on induction heating fixture and heat to between 150OC min to 170OC max. WARNING: Do not exceed max temperature and heat resistant gloves must be worn 1.3.6 Remove gear from heating rig and immediately slide it into position on the crankshaft, engaging spring tension pin in location notch on gear. Ensure mating faces are in contact and there is no gap behind gear.

WARNING: Allow gear to cool before proceeding to cleaning operation.

!
1.4

Sign off Stage 1 EAR Section 1.3.6

Crankshaft - cleaning WARNING: Protective clothing and face shield must be worn.

1.4.1 Position crankshaft in cleaning facility.

1.4.2 Wash crankshaft with solvent using a bottle brush paying particular attention to the cleanliness of oilways and journals. 1.4.3 Allow solvent to drain from crankshaft.

25 September 2002

-3-

1.4.4 Blow crankshaft and oilways dry and wipe all journals and pins using absorbent paper to remove any surplus residue.

!

Sign off Stage 1 EAR Section 1.4.4

!
1.5 Fault

Complete sign off on Engine Assembly Record Sheet and relevant sections of NQIR 018. Fault Diagnosis - crankshaft Cause Missed supplier operation Incorrect temperature Damage or cleanliness Dimensional tolerance Fitting delay causing temperature drop Action Reject crankshaft Check temperature and gauge calibration Clean Check cold dimensions to drawings’ tolerances Assemble parts quicker

Missed balance weight bolt spot weld Driving gear will not assemble correctly

25 September 2002

-4-

Crankcase Instructions No. 16RK215 Stage 1 – 1.6 Issue 1
General/documentation The following documentation and instructions are to be used during the assembly of the crankcase for the 16RK215. • Ensure all referenced drawings/documents and BOM’s are available. • Check all components listed on the relevant BOM’s are available. • The crankcase is received fully machined with bearing caps fitted and internally painted. • The unit is pressure tested and fitted with cylinder liners plus wooden transit blanks. To facilitate handling lifting brackets and engine feet (2 support and 2 test brackets) are fitted. • The lifting of any equipment should only be undertaken be qualified personnel. Note:- SKD engines are fitted with test feet, CKD engine kits are fitted with transit feet. Any problems of interpretation in this instruction document with respect to a particular crankcase should be referred to MAN B&W Diesel Ltd Supervision. 1.6 Crankcase – place in turnover fixture

1.6.1 Lift crankcase into turnover fixture using the spreader beam attached to the lifting brackets.
Secure crankcase in position

1.6.2 Secure crankcase in turnover fixture (coat threads with engine oil and tighten the bolts to 950Nm). 1.6.3 Check crankcase for transportation & handling damage and if found report to supervision.

!

Sign off Stage 1 EAR Section 1.6.3

1.7

Crankcase – cleaning and visual check

1.7.1 Vacuum clean and degrease the machine faces and bore. Examine for damage and then fit wooden liner clamps.

Fit wooden liner clamps 25 September 2002 -5-

1.7.2 Polish camshaft and follower shaft bores to clean surface and remove any contaminant or preservative using a polishing mop. 1.7.3 Clean and polish main bearing bores with solvent. 1.7.4 Clean all oilways using solvent and bottle brush. Then blow dry to ensure they are clean and free from any restrictions

!

Sign off Stage 1 EAR Section 1.7.4

1.8

Crankcase – install camshaft bushes WARNING: Protective gloves and face shield must be worn at all times while using liquid nitrogen (-196OC). Place bushes in liquid nitrogen. Leave components in vessel till the liquid stops bubbling. Remove bush from liquid nitrogen with steel wire. Line bushes up with crankcase bore oilway (as shown by arrows on arrangement drawing and photographs below), slide into position and hold until bush expands and remains secured

1.8.1 1.8.2 1.8.3 1.8.4

!

Sign off Stage 1 EAR Section 1.8.4

1.9

Crankcase – install main bearing shells plus studs and main bearing caps.

1.9.1 Clean main bearing studs and ensure they are free from corrosion and damage and check thread orientation prior to fitting into crankcase as stated on the arrangement drawing.

!

Sign off Stage 1 EAR Section 1.9.1

25 September 2002

-6-

1.9.2 Fit the main bearing studs, ensuring they are fully seated.

1.9.3 Remove protective wrappings then vibro-etch engine and bearing numbers on top and bottom main bearing shells in the oil groove relief

!

Sign off Stage 1 EAR Section 1.9.3 and record details Form No. NQIR 066.

Cap

Crankcase

Example of etching

1.9.4 Remove preservatives from the main bearings and thrust bearings. 1.9.5 Clean bearing shells and examine for corrosion, adhesion of bearing overlay, general damage and distortion on a flat surface such as a surface plate or a surface table. Report any problems to the supervisor.

! !

Sign off Stage 1 EAR Section 1.9.5

1.9.6 Clean and degrease main bearing caps and examine for damage. Report any problems to the supervisor. Sign off Stage 1 EAR Section 1.9 .6

25 September 2002

-7-

1.9.7 Check identification markings to ensure that the main bearing caps and crankcase are of the same assembly. Report any discrepancies to assembly supervisor.

!

Sign off Stage 1 EAR Section 1.9 .7

1.9.8 Fit bearing caps with shells installed using jib crane. 1.9.9 Clean nuts and washers and examine to ensure the pressure faces are smooth, flat and free from bruises or other damage.

! !

Sign off Stage 1 EAR Section 1.9 .9

1.9.10 Fit nuts. 1.9.11 Stretch studs using hydraulic tensioning equipment in accordance with N704/0106. 1.9.12 Check main bearing bore diameters to gauges. Sign off Stage 1 EAR Section 1.9 .12

1.10

Crankcase – install crankshaft

1.10.1 Clean crankcase to remove any debris before next stage. 1.10.2 Prepare crankshaft with engineers blue on main bearing journals. 1.10.3 Fit bearing shell retainers.

Bearing retainer

25 September 2002

-8-

1.10.4 Lower crankshaft into position using protective wraps on large end pins and nonmetallic rope slings arranged to give a true horizontal lift to avoid any undue edge loading on the main bearings when lowering into the crankcase.

1.10.5 Remove slings and rotate crankshaft in crankcase in a clockwise direction (viewed from flywheel end) for two to three complete revolutions only. 1.10.6 Remove the crankshaft, again arranged to give a true horizontal lift to avoid any undue edge loading on the main bearings. 1.10.7 Check blueing of crankshaft to main bearings for suitable witness.

!

Sign off Stage 1 EAR Section 1.10.7

a) A 75% witness of engineers blue shall be evident on the bottom of all main bearing shells. If not inform assembly supervision.
Engineers Blue

b) A 75% witness of main bearing contact all around shall be evident on all the crankshaft journal diameters. If not inform assembly supervision.

25 September 2002

-9-

Engineers Blue

Clean to remove engineers blue from all surfaces and check for damage that may have occurred during bedding check. 1.10.9 Lightly oil main bearings and then the journals using grade SAE30 oil. 1.10.10 Re-fit crankshaft. 1.10.11 Remove bearing shell retainers 1.10.12 Etch identification on the edge of the thrust bearings N704/0102 Sect. 2.2 Sign off Stage 1 EAR Section 1.10.12 and record details on Form NQIR 066. 1.10.13 Clean thrust bearings and examine for corrosion, general damage and distortion on a flat surface such as a surface plate or surface table. Sign off Stage 1 EAR Section 1.10.13 1.10.14 Fit thrust bearings in position in the correct orientation. Note: the position of the oilways on the thrust bearing must face the crankshaft.

1.10.8

!

!

!

Sign off Stage 1 EAR Section 1.10.14
Oil way

Bearing face

25 September 2002

- 10 -

1.10.15 Fit main bearing caps plus nuts in bank number order (1,2,3,4,5,6,7,8).

1.10.16 Clean and lubricate with light engine oil the main bearing side bolts. Fit the side bolts and nip up in preparation for final fastening.

1.10.17

Stretch studs using hydraulic tensioning equipment in accordance with N704/0106

1.10.18

Fasten main bearing side bolts in accordance with the drawing.

!

Sign off Stage 1 EAR Section 1.10.18

25 September 2002

- 11 -

1.11

Crankcase – check crankshaft endfloat

1.11.1 Turn the crankshaft to ensure there is no tightness on the main journals. 1.11.2 Set up D.T.I. clock with a magnetic base on the end of the crankshaft.

1.11.3 Push crankshaft back away from D.T.I. clock. 1.11.4 Set clock to zero. 1.11.5 Push crankshaft towards D.T.I. clock. 1.11.6 Record endfloat reading on D.T.I. clock and check it is within the drawing tolerance.

!

Sign off Stage 1 EAR Section 1.11

!
1.12

Complete sign off on Engine Assembly Record Sheet and pass to assembly supervision for acceptance signature. Fault Diagnosis - crankcase Cause Handling, lifting method, contamination. Contamination, damage, mismatched components. incorrect procedure, Crankcase dimensional problems, bearings incorrectly installed, crankshaft problems. Dimensional errors in assembly and/or components. Contamination, inefficient lubrication. Contamination, damage, incorrect components. Action Inspect and clean Report to Supervisor Inspect and clean Report to Supervisor Inspect and clean Report to Supervisor

Fault Damage to components Mis-assembly of bushes, bearings and studs. Inadequate witness of engineers blue when bedding crankshaft. Rotation of crankshaft is tight.

Inspect and clean Report to Supervisor

Crankshaft endfloat incorrect

Inspect and clean Report to Supervisor

25 September 2002

- 12 -

BILL OF MATERIALS

Cylinder Liner Engine Lifting Brackets Engine Mounting Feet Crankcase Main Bearing Caps Engine Mounting Bracket (Brake Test) Crankcase Build Crankshaft Main Bearing

Page 1 Page 2 Page 3 Page 4 Page 5 Page 6 Page 7 Page 8 Page 9

16RK215

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
(PART OF CRANKCASE BUILD 80-502-02675-C01) CYLINDER LINER DRAWING NUMBER 80-509-01159-100 BILL OF MATERIAL 80-509-01159-C01
PART NO.
80-509-01149-001 80-400-07166-401 86-509-01107-701

ISSUE

A

ISSUE

A
QTY
1 1 2

DESCRIPTION
CYLINDER LINER WELLSEAL ‘O’ RING

1

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
(PART OF CRANKCASE BUILD 80-502-02675-C01) ENGINE LIFTING BRACKETS DRAWING NUMBER 80-500-08892-200 BILL OF MATERIAL 80-500-08892-C01
PART NO.
80-500-08791-200 80-500-08795-200 11/4144042A42 11/2082A23

ISSUE

B

ISSUE

A
QTY

DESCRIPTION
TEST ARRANGEMENT LIFT BRACKET 2 TEST ARRANGEMENT LIFT BRACKET 2 SOCKET HEAD CAP SCREW M20 x 65 16 M20 SPRING LOCKING WASHER

16

2

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
(PART OF CRANKCASE BUILD 80-502-02675-C01) ENGINE MOUNTING FEET DRAWING NUMBER 80-555-01540-000 BILL OF MATERIAL 80-555-01540-C01
PART NO.
80-555-01538-101 11/40066A32 11/2082A23

ISSUE

H

ISSUE

A
QTY
2 12 12

DESCRIPTION
ENGINE MOUNTING BRACKET SCREW M20 x 40 M20 SPRING LOCKING WASHER

ADDITIONAL DRAWINGS 80-555-01538-101 ISSUE F

3

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
(PART OF CRANKCASE BUILD 80-502-02675-C01) CRANKCASE DRAWING NUMBER 80-502-02641-000 BILL OF MATERIAL 80-502-02641-C01
PART NO.
80-502-02477-001 11/P324044/625 11/40712A28 11/P400Z5468/9

ISSUE

C

ISSUE

C
QTY
1 6 16 1

DESCRIPTION
16 CYL. CRANKCASE DOWEL PIN M12 STUD x 30 LG LOCTITE

4

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
(PART OF CRANKCASE BUILD 80-502-02675-C01) MAIN BEARING CAPS DRAWING NUMBER 80-506-01100-000 BILL OF MATERIAL 80-506-01100-C01
PART NO.
86-506-01087-303 86-506-01087-204 80-516-01399-206 86-506-01084-302 86-516-01369-422 86-531-01846-703 80-506-01087-109 80-506-01087-111

ISSUE

B

ISSUE

A
QTY
18 28 8 18 36 18 8 1

DESCRIPTION
MAIN BEARING STUD MAIN BEARING BOLT CYLINDER HEAD BOLT BEARING CAP NUT WASHER DOWEL PIN MAIN BEARING CAP THRUST BEARING CAP

5

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
ENGINE MOUNTING BRACKET (BRAKE TEST) DRAWING NUMBER 80-555-01542-000 BILL OF MATERIAL 80-556-01542-C01
PART NO.
80-555-01537-200 11/40066A32 11/2082A23

ISSUE

C

ISSUE

B
QTY
2 8 8

DESCRIPTION
ENGINE TEST BRACKET SCREW M20 x 40 M20 SPRING LOCKING WASHER

ADDITIONAL DRAWINGS 80-555-01537-200 ISSUE G

6

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
CRANKCASE BUILD DRAWING NUMBER 80-502-02675-300 BILL OF MATERIAL 80-502-02675-C01
PART NO.
80-502-02675-801

ISSUE

C

ISSUE

A
QTY
1

DESCRIPTION
CRANKCASE ASSEMBLY

WITHIN THE CRANKCASE ASSEMBLY PART 80-502-02675-801 THE FOLLOWING BILL’S OF MATERIAL ARE CALLED UP. 80-502-02641-C01 80-506-01100-C01 80-509-01159-C01 80-500-08892-C01 80-555-01540-C01 PART LIST OF CRANKCASE PART LIST OF MAIN BEARING CAPS PART LIST OF CYLINDER LINER PART LIST OF ENGINE LIFTING BRACKETS PART LIST OF ENGINE MOUNTING FEET 1 1 16 1 1

7

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
CRANKSHAFT DRAWING NUMBER 80-531-01888-000 BOM MATERIAL 80-531-01888-C01
PART NO.
80-531-01888-801 80-531-01879-104 86-535-01220-712 11/P400Z5468/25 11/P400Z5468/32

ISSUE

K

ISSUE

E
QTY
1 1 1 1 1

DESCRIPTION
16RK215 CRANKSHAFT ASSEMBLY CRANKSHAFT GEAR SPRING TENSION PIN DEGREASER LOCTITE

8

MAN B&W Ltd. Confidential

25/09/02

STAGE 1 ENGINE BUILD 16RK215
MAIN BEARING DRAWING NUMBER 80-505-01598-100 BOM MATERIAL 80-505-01598-C01
PART NO.
80-505-01490-206 80-505-01490-204 80-505-01490-205 80-502-02222-208

ISSUE

B

ISSUE

C
QTY
2 9 9 18

DESCRIPTION
THRUST PLATE MAIN BEARING TOP MAIN BEARING BOTTOM BEARING BUSH

9

RK215 STAGE 1 TOOL LIST

PART NUMBER Crankshaft Build NO ST6/ Number LB 165 11/P400Z5468/32 11/P400Z5468/25 Crankcase Build 86.561.02363.100 ST6/17270 G6/10710 G6/10711 G6/10679 G6/10680 Hydraulic Tensioner Equipment Torque Wrench Eye Bolts D.T.I. & Magnetic Base Wash Tank Turn Over Fixture Emery Mop & Air Tool Etching Tool Part Number Stamps Bearing Retainers Bottle Brush Engineers Blue Slings Induction Heater Bench With Vee Blocks Crankshaft Wash Unit Crankshaft Protective Wraps Soft Faced Mallet (Non Metalic ) Absorbent Paper Crankshaft Lifting Beam Loctite 14486 Loctite 7063 Degreaser Solvent Solvo 3000 Heat Resistant Gloves

DESCRIPTION

Main Bearing Spherical Bar Gauges Piston Ring Gauges Camshaft Spherical Bar Gauges Support Stands Liquid Nitrogen Protective Gloves (Cold Work)

STAGE 1 - TOOLS

25 September 2002

Page 1 of 1

DATA SHEETS

• Stage 1 Engine Assembly Records Operator Sign off Sheet

REFER TO SECTION 15 FOR THE FOLLOWING DATA SHEETS • 11/P400Z5468/3 • 11/P400Z5468/4 • 11/P400Z5468/8 • 11/P400Z5468/9 • 11/P400Z5468/10 • 11/P400Z5468/16 • 11/P400Z5468/19 • 11/P400Z5468/23 • 11/P400Z5468/25 • 11/P400Z5468/32 LOCTITE - Grade 221 LOCTITE – Grade 542 LOCTITE – Grade 601 LOCTITE – Grade 270 LOCTITE – Grade 225 LOCTITE – Grade 241 LOCTITE – Grade 572 LOCTITE – Grade 16613 LOCTITE (Degreaser) – Grade 7063 LOCTITE – Grade 14486

• ROCOL Anti Seize Compound (14033) • LIQUID NITROGEN • Solvent Solvo 300

16RK215

RK215 STAGE 1 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 1.1.1

ACTIVITY Crankcase packing case is damage free

Section 1.2.2

Crankcase is clean and damage free Crankshaft balance weights bolts secured by spot welds. Crankshaft gear clean and damage free.

Section 1.2.3

Section 1.3.1

Section 1.3.6

Crankshaft gear fitted.

Section 1.4.4

Crankshaft clean and dry.

Section 1.6.3

Crankcase free from transportation damage.

Section 1.7.4

All crankcase bearing oilways are clean and free of restrictions.

Section 1.8.4

Camshaft bushes fitted and oil passages aligned.

Section 1.9.1

Main bearing studs clean and damage free.

Section 1.9.3

Main bearing shells etched with bank, cylinder numbers and ‘top’ and `bottom`.

Section 1.9.5

Main bearing shells and thrust bearings are clean and damage free

Section 1.9.6

Clean and degrease main bearing caps and examine for damage.

Section 1.9.7

Bearing caps checked to be same assembly as crankcase

Section 1.9.9

Bearing cap nuts are clean and damage free

Section 1.9.12

Main bearings are fitted, tightened, checked with bore gauge and bearing nips checked.
25 September 2002 Page 1 of 2

EAR 1

RK215 STAGE 1 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!

Section 1.10.7

Check for an even blueing of main bearings with at least 75% contact.

Section 1.10.12

Thrust bearings etched and serial number recorded on form NQIR 066

Section 1.10.13

Thrust bearings clean and damage free

Section 1.10.14

Thrust bearing fitted.

Section 1.10.18

All main bearing cap studs and side studs tightened to procedure

Section 1.11

Crankshaft turns freely. End-float checked and recorded on form NQIR 066

Stage 1 complete

Operator Signature………………………………………

Date:-………………….

Supervisor Signature……………………………………

Date:-………………….

EAR 1

25 September 2002

Page 2 of 2

STAGE 2 – Cam follower shaft and camshaft

CONTENTS

1

FLOW CHART

2

ASSEMBLY INSTRUCTIONS

3

BILL OF MATERIALS

4

TOOL LIST

5

DATA SHEETS

16RK215

ASSEMBLY INSTRUCTIONS - Contents

CAM FOLLOWER SHAFT 2.1 2.2 2.3 2.4 2.11 2.12 Removal from packaging Cleaning Assemble valve/fuel cam followers & collars Assemble followers to shaft Fit to engine Fault diagnosis Page 1 Page 2 Page 2 Page 5 Page 9 Page 11

CAMSHAFT 2.5 2.6 2.7 2.8 2.9 2.10 Removal from packaging Assemble camshaft sections Visual check Cleaning Installation Fault diagnosis Page 6 Page 6 Page 6 Page 7 Page 7 Page 9

16RK215

Cam Follower Shaft Instructions – 16RK215 Stage 2 – 2.0 Issue 1
General/documents The following instructions are to be used during the assembly and fitting of the cam follower shaft for the 16RK215. • • Ensure all referenced drawings/documents and BOM’s are available. Check all components listed on the relevant BOM’s are available.

Any problems of interpretation in this procedure with respect to a particular cam follower shaft should be referred to MAN B&W Diesel Ltd Supervision.

2.1

Cam follower shaft – removal from packaging.

2.1.1 Check and report any significant damage to the packaging. Sign off Stage 2 EAR Section 2.1.1 2.1.2 Remove protective packaging and check shaft is free from burrs and damage. Report any defects to assembly supervisor. Slight blemishes can be removed after consultation with the assembly supervisor.

!

!

Sign off Stage 2 EAR Section 2.1

25 September 2002

-1-

2.2

Cam follower shaft – cleaning WARNING: Protective clothing and face shield must be worn.

2.2.1 2.2.2 2.2.3 2.2.4

Position follower shaft in cleaning facility. Wash follower shaft paying particular attention to the cleanliness of oilways. Allow solvent to drain from follower shaft. Wipe using absorbent paper to remove any surplus residue.

!

Sign off Stage 2 EAR Section 2.2

2.3

Cam follower shaft – assemble valve/fuel cam followers and collars

Note: - assembly of valve and fuel followers is identical but the valve follower casting is narrower than the fuel follower casting. 2.3.1 Clean all oilways using solvent ensuring they are clear of swarf and remove any burrs. Sign off Stage 2 EAR Section 2.3.1 2.3.2 Place follower casting on a surface plate with the bush bore vertical. WARNING: Protective gloves and face shield must be worn at all times while using liquid nitrogen (-196OC). 2.3.3 Place bush into liquid nitrogen.

!

2.3.4 When the liquid stops bubbling remove the bush and immediately tap into position lightly, ensuring the oil drillings in the bush and the casting line up correctly (highlighted below).

!

Sign off Stage 2 EAR Section 2.3.4

25 September 2002

-2-

2.3.5 Fit two grub screws using Loctite 11/P400Z4568/4.

2.3.6 Fit 8mm Koenig-Expander MB series plug using special setting tool.

WARNING: Protective gloves and face shield must be worn at all times while using liquid nitrogen (-196OC). 2.3.7 Place cup into liquid nitrogen.

25 September 2002

-3-

2.3.8 When the liquid stops bubbling remove the cup and fit into position immediately. 2.3.9 As the cup reaches normal temperature it shall be lightly 'tapped home' to ensure correct location.

2.3.10 Fit roller in position ready to fit bronze roller pin.

2.3.11 Place bronze roller pin into liquid nitrogen. When liquid stops bubbling remove roller and immediately tap into position lightly ensuring the two location marks line up correctly (highlighted below).

25 September 2002

-4-

2.3.12 Allow the loctite applied in step 2.3.5 to cure before cleaning the completed assembly using solvent. 2.3.13 Finally check that the rollers move freely.

!
2.4

Sign off Stage 2 EAR Section 2.3.13

2.3.14 Clean all collars using solvent ensuring they are clear of swarf and burrs. Cam follower shaft – assemble cam follower shaft

2.4.1 Place follower shafts on wooden V-blocks and clamp together. 2.4.2 Loosely assemble the followers and thrust collars onto the shafts and check for free movement.

2.4.3 Stamp consecutive numbers onto the collars and followers for each bank starting from the flywheel end.

!

Sign off Stage 2 EAR Section 2.4

Go to Procedure 2.5 on the following page and fit the camshaft before continuing with the camshaft follower assembly at procedure 2.11.

25 September 2002

-5-

Camshaft Instructions – 16RK215 Stage 2 – 2.5 Issue 1
The following instructions are to be used during the assembly and fitting of the camshaft for the 16RK215. • • • Ensure all referenced drawings/documents and BOM’s are available. Check all components listed on the relevant BOM’s are available. Please note that camshafts are received from the supplier in 3 sections per bank.

Any problems of interpretation in this procedure with respect to a particular camshaft should be referred to Ruston Supervision. 2.5 Camshaft – removal from packaging

2.5.1 Visually check and report any significant damage to the packaging. Sign off Stage 2 EAR Section 2.5.1 2.5.2 Remove camshaft sections from packing case using protective wraps and non-metallic rope slings during craning. 2.5.3 Position camshaft sections on table using V-blocks. 2.6 Camshaft – assemble camshaft sections

!

2.6.1 Clean up the mating faces and location diameter before assembling the end sections ensuring correct orientation with dowel then torque cap screws in accordance with the camshaft arrangement drawing.

!

Sign off Stage 2 EAR Section 2.6.1

2.6.2 Repeat for opposite bank.
Dowel Locating hole

2.7

Camshaft – visual check

2.7.1 Visually check the camshaft for damage. Record any defects in the correct column on the engine assembly record sheet and inform the assembly supervisor. Slight blemishes can be removed, after consultation with assembly supervisor, by using 120 grit wet and dry for cleaning up and then 400 grit wet and dry for polishing

25 September 2002

-6-

2.7.2 Remove sharp edges from camshaft lobes.

!
2.8

Sign off Stage 2 EAR Section 2.7 Camshaft - cleaning WARNING: Protective clothing and face shield to be worn for this operation. Position camshaft into cleaning facility. Wash camshaft thoroughly. Allow solvent to drain from camshaft. Blow camshaft dry and wipe using absorbent paper to remove any surplus residue. Sign off Stage 2 EAR Section 2.8

2.8.1 2.8.2 2.8.3 2.8.4

!

2.9 Camshaft - installation 2.9.1 Stamp engine number and bank letter on non driven end of camshaft. Sign off Stage 2 EAR 2 Section 2.9.1 2.9.2 Fit guide sleeve onto camshaft using allen bolts.

!

2.9.3 Fit camshaft guide tube on to crankcase ensuring correct orientation.

2.9.4 Lightly oil camshaft bearings and camshaft using SAE 30 grade oil.

25 September 2002

-7-

2.9.5 Crane camshaft maintaining a horizontal lift.

2.9.6 Locate guide sleeve into guide tube and slide into half way into crankcase. Reposition crane slings and slide home.

2.9.7 Repeat procedure steps 1 - 7 for opposite bank. 2.9.8 Remove the guide tube and guide sleeve. 2.9.10 Fit dowels into crankcase for thrust plates on both camshaft banks. 2.9.11 Fit camshaft thrust plates (ensuring the camshaft face is in contact with the thrust plate) and torque as detailed on the drawing.

Fit the camshaft thrust plate.

!
25 September 2002

Sign off Stage 2 EAR Section 2.9

-8-

2.10

Fault Diagnosis - camshaft Cause Handling, lifting, contamination. Contamination, damage, location dowel missing. Action Check with inspector before cleaning up with emery cloth Check with inspector Disassemble, examine and reassemble. Check with inspector. Clean up with emery cloth. Disassemble, examine and reassemble.

Fault Damage to components.

Incorrect assembly or orientation.

Bearing damaged

Lack of lubrication, damage to camshaft journals, contamination. Camshaft bent/incorrectly assembly.

2.11

Cam follower shaft – Fit to engine

2.11.1 Disassemble the follower assemblies from the follower shaft ensuring to keep the assemblies in number order and unclamp the follower shafts. 2.11.2 Lubricate the pump end follower shaft with engine oil and slide the shaft (doweled end first) into the engine from the pump end.

Dowel

2.11.3 As the shaft enters each bank position the collars and followers in number order through each crankcase aperture.

25 September 2002

-9-

2.11.4 With the shaft fully inserted, rotate the shaft to align the fixing hole and fit the alignment pin.

2.11.5 Ensure an ‘O’ ring is fitted to the flywheel shaft end.
‘O’ ring

Dowel location hole

2.11.6 Lubricate the shaft with engine oil and slide the shaft (‘O’ ring end first) into the engine from the pump end. 2.11.7 As the shaft enters each bank position the collars and followers in number order through each crankcase aperture. 2.11.8 Align the shaft dowel location hole with the dowel at the end of the pump end shaft and fit together. 2.11.9 Fit the two halves of the clamp and tighten the capscrews to a torque of 70Nm.

2.11.10 Align the followers to achieve the best axial alignment of the rollers with the cam lobes.

25 September 2002

- 10 -

2.11.11 Position a thrust collar against the exhaust follower. Apply Loctite 11/P400Z5468/3 to the collar screw thread and fit to collar. Torque the screw to the figure quoted on the arrangement drawing. 2.11.12 Position the other thrust collar against the inlet follower and position to achieve an end float of 0.75mm. 2.11.13 Apply Loctite 11/P400Z5468/3 to the collar screw thread and fit to collar. Torque the screw to the figure quoted on the arrangement drawing. 2.11.14 Repeat procedure 2.11.10 – 2.11.13 for each cylinder. 2.11.15 Upon completion of one bank fit the shaft plug and washer and tighten securely. 2.11.16 Repeat procedure 2.11.2 – 2.11.15 for the other bank.

! !
2.12

Sign off Stage 2 EAR Section 2.11

Complete sign off on Engine Assembly Record Sheet and pass to assembly supervision for acceptance signature. Fault Diagnosis – Cam follower shaft Cause Shaft oversized or bush undersized Action Check with inspector before cleaning up with emery cloth Check with inspector before cleaning up with emery cloth

Fault Followers tight on shaft

Follower shaft tight fit into engine

Crankcase bores damaged

25 September 2002

- 11 -

BILL OF MATERIALS

Camshaft ‘A’ bank Camshaft ‘B’ bank Cam follower shaft

Page 1 Page 2 Page 3

16RK215

MAN B&W Ltd, Confidential

25/09/02

STAGE 2 ENGINE BUILD 16RK215
CAMSHAFT “A” BANK DRAWING NUMBER 80-552-01644-000 ISSUE B

List of parts which constitutes one full assembly

PART NO.
80-552-01644-001 80-552-01644-002 80-552-01644-003 11-P324044/520 11-41435A34

DESCRIPTION
CAMSHAFT FLY WHEEL END CAMSHAFT MIDDLE CAMSHAFT PUMP END DOWEL SOCKET HEAD CAP M10 x 45 LONG

QTY
1 1 1 2 20

1

MAN B&W Ltd, Confidential

25/09/02

STAGE 2 ENGINE BUILD 16RK215
CAMSHAFT “B” BANK DRAWING NUMBER 80-552-01645-000 ISSUE C

List of parts which constitutes one full assembly

PART NO.
80-552-01645-001 80-552-01645-002 80-552-01645-003 11-P324044/520 11-41435A34

DESCRIPTION
CAMSHAFT FLY WHEEL END CAMSHAFT MIDDLE CAMSHAFT PUMP END DOWEL SOCKET HEAD CAP M10 x 45 LONG

QTY
1 1 1 2 20

2

MAN B&W Ltd, Confidential

25/09/02

STAGE 2 ENGINE BUILD 16RK215
CAM FOLLOWER SHAFT DRAWING NUMBER 80-535-01295-000 BOM MATERIAL 80-535-01295-C01
PART NO.
80-535-01270-801 80-535-01270-802 80-535-01269-801 80-535-01269-802 80-535-01261-305 11/P400Z5468/4 11/P400Z5468/3 11/P400Z5468/16

ISSUE

C

ISSUE

B
QTY
32 16 1 1 2 1 1 1

DESCRIPTION
CAM FOLLOWER VALVE ASSEMBLY CAM FOLLOWER INJECTOR ASSEMBLY CAM FOLLOWER SHAFT ASSEMBLY “A” BANK CAM FOLLOWER SHAFT ASSEMBLY “B” BANK CAM FOLLOWER PIN LOCTITE LOCTITE LOCTITE

ASSEMBLY 80-535-01270-801 PART No. 80-535-01270-102 86-535-01224-701 86-535-01250-304 80-535-01261-307 86-535-01220-309 80-535-01270-304 11/41492A5 11/P400Z5468/4 DESCRIPITION QTY PER ASSEMBLY TOTAL 1 1 1 1 1 1 2 1 32 32 32 32 32 32 64 32

VALVE CAM FOLLOWER KOENIG PLUG: M700-080 ROLLER ROLLER PIN – VALVES CUP BUSH HEX SOCKET SET SCREW M4 x 4 LOCTITE

ASSEMBLY 80-535-01270-802 PART No. 80-535-01270-101 86-535-01224-701 86-535-01250-304 80-535-01261-306 86-535-01220-309 80-535-01270-303 11/41492A5 11/P400Z5468/4 DESCRIPITION QTY PER ASSEMBLY TOTAL 1 1 1 1 1 1 2 1 16 16 16 16 16 16 32 16

FUEL CAM FOLLOWER KOENIG PLUG: M700-080 ROLLER ROLLER PIN – FUEL CUP BUSH (FUEL FOLLOWER) HEX SOCKET SET SCREW M4 x 4 LOCTITE

3

MAN B&W Ltd, Confidential

25/09/02

STAGE 2 ENGINE BUILD 16RK215
CAM FOLLOWER SHAFT (CONT’D)
ASSEMBLY 80-535-01269-801 PART No. 80-535-01269-001 80-535-01269-002 86-535-01250-307 11/P436015/59 11/J685028/9 80-535-01272-200 80-535-01269-411 80-400-08166-706 80-535-01270-309 11/P400Z5468/8 DESCRIPTION CAM FOLLOWER SHAFT CAM FOLLOWER SHAFT COLLAR PLUG COPPER JOINT CLAMP ASSEMBLY DOWEL PIN ‘O’ RING SPECIAL SCREW LOCTITE QTY PER ASSEMBLY TOTAL 1 1 16 1 1 1 1 1 16 1 1 1 16 1 1 1 1 1 16 1

ASSEMBLY 80-535-01269-802 PART No. 80-535-01269-003 80-535-01269-004 86-535-01250-307 11/P436015/59 11/J685028/9 80-535-01272-200 80-535-01269-411 80-400-08166-706 80-535-01270-309 11/P400Z5468/8 DESCRIPTION CAM FOLLOWER SHAFT CAM FOLLOWER SHAFT COLLAR PLUG COPPER JOINT CLAMP ASSEMBLY DOWEL PIN ‘O’ RING SPECIAL SCREW LOCTITE QTY PER ASSEMBLY TOTAL 1 1 16 1 1 1 1 1 16 1 1 1 16 1 1 1 1 1 16 1

4

RK215 STAGE 2 TOOL LIST

PART NUMBER CAM FOLLOWER SHAFT Torque Wrench Slinging Equipment MB700-080

DESCRIPTION

800mm Koenig Expander Plug Special Setting Tool Allen Keys 2mm &6 Mm Hammer Face Shield Liquid Nitrogen Protective Gloves (Cold Work)

11/P400Z5468/4 11/P400Z5468/3 CAMSHAFT

Loctite 542 Loctite 221

Torque Wrench Lifting Equipment Camshaft Guide Tube Socket Head Spanner Fine Wet & Dry Emmery Cloth 6" File ST6/17277 Vee Blocks Part Numbering Stamps Hammer Solvent Solvo 3000

STAGE 2 - TOOLS

25 September 2002

Page 1 of 1

DATA SHEETS

• Stage 2 Engine Assembly Records Operator Sign off Sheet

REFER TO SECTION 15 FOR THE FOLLOWING DATA SHEETS • 11/P400Z5468/3 • 11/P400Z5468/4 • 11/P400Z5468/8 • 11/P400Z5468/9 • 11/P400Z5468/10 • 11/P400Z5468/16 • 11/P400Z5468/19 • 11/P400Z5468/23 • 11/P400Z5468/25 • 11/P400Z5468/32 • 80.400.06816.401 • LIQUID NITROGEN LOCTITE - Grade 221 LOCTITE – Grade 542 LOCTITE – Grade 601 LOCTITE – Grade 270 LOCTITE – Grade 225 LOCTITE – Grade 241 LOCTITE – Grade 572 LOCTITE – Grade 16613 LOCTITE (Degreaser) – Grade 7063 LOCTITE – Grade 14486 ROCOL Anti Seize Compound (14033)

• Solvent Solvo 300
16RK215

RK215 STAGE 2 ENGINE ASSEMBLY & TEST RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 2.1.1 Section 2.1 Section 2.2 Section 2.3.1 Section 2.3.4 Section 2.3.13 Section 2.4 Section 2.11

ACTIVITY Check and report any significant damage to the packaging. Cam follower shaft – removal from packaging. Cam follower shaft – cleaning. Clean all oilways and remove any burrs. Oil drillings in the bush and the casting line up correctly. Check that the rollers move freely. Cam follower shaft – assemble cam follower shaft. Cam follower shaft – fit to engine.

Section 2.5.1 Section 2.6.1 Section 2.7 Section 2.8 Section 2.9.1 Section 2.9

Visually check camshaft packaging. Assemble end sections ensuring correct orientation. Visually check the camshaft for damage and rectify as necessary. Clean camshaft. Stamp engine number and bank letter on non driven end of camshaft. Camshaft fully installed.

Stage 2 complete

Operator Signature………………………………………

Date:-………………….

Supervisor Signature……………………………………

Date:-………………….

EAR 2 - 3.0 & 4.0

25 September 2002

Page 1 of 1

STAGE 3 – Cylinder head, piston and connecting rod

CONTENTS

1

FLOW CHART

2

ASSEMBLY INSTRUCTIONS

3

BILL OF MATERIALS

4

TOOL LIST

5

DATA SHEETS

16RK215

ASSEMBLY INSTRUCTIONS - Contents

PISTON AND CONNECTING ROD 3.1 3.2 3.3 3.4 Piston preparation of parts Fitting of piston rings to piston Connecting rod preparation of parts Fitting of small end and large end bearings to connecting rod Assembly of piston to connecting rod Preparation for fitting assembly into engine Fitting assembly into engine Fault diagnosis Page 1 Page 2 Page 2

Page 3 Page 5 Page 6 Page 6 Page 8

3.5 3.6 3.7 3.8

CYLINDER HEAD 3.9 3.10 3.11 3.12 Assembly Fit to engine Procedure to fasten bolts Fault Diagnosis Page 9 Page 12 Page 13 Page 15

16RK215

Piston and Connecting Rod Instructions - 16RK215 Stage 3 – 3.0 Issue 1
General/documents The following instructions are to be used during the assembly and fitting of the piston and connecting rod for the 16RK215. • • Ensure all referenced drawings/documents and BOM’s are available. Check all components listed on the relevant BOM’s are available.

Any problems of interpretation in this procedure with respect to a particular procedure should be referred to MAN B&W Diesel Ltd Supervision. 3.1 Piston and Connecting Rod – piston preparation of parts

3.1.1 Carefully unpack the piston rings and remove all grease and protective wrapping. 3.1.2 Examine the rings for any significant damage paying special attention to the scraping edges of the rings.

!
3.1.3 3.1.4 3.1.5 3.1.6

Sign off Stage 3 EAR Section 3.1.2 Check the first set of rings before fitting to the piston, the rings shall be checked for correct gap (details to be found on the piston arrangement drawing). Place ring gauge of the correct bore size on a flat surface plate. Insert ring in the ring gauge until it bottoms in the gauge. The ring will lie flat in the gauge (unless twisted) Measure gap using a slip or feeler gauge. Should the gap be incorrect then the ring shall be referred to Supervision.

!

Sign off Stage 3 EAR Section 3.1.6

3.1.7 Carefully remove the protective wrappings and preservatives from the piston and gudgeon pin.

25 September 2002

-1-

3.1.8 Examine pistons for any significant damage or corrosion, and ensure ring grooves are clean. 3.1.9 Remove all oil hole protection covers (‘red caps’ or tape) from the underside of the piston and ensure oil ways are clean and free from restrictions. Sign off Stage 3 EAR Section 3.1.9 3.1.10 Carefully insert the gudgeon pin into the piston bores and check that it rotates without any undue stiffness at any angular position.

! !

Sign off Stage 3 EAR Section 3.1.10

3.2

Piston and Connecting Rod - fitting of piston rings to piston

3.2.1 Place the piston upright with the crown uppermost on the workbench. Refer to piston assembly arrangement drawing detailing the position of the various rings to their respective ring grooves on the piston. 3.2.2 Start with the lowest ring (as shown by the arrangement drawing). Place the ring over the piston and position the ring to its correct groove and release into the groove. Arrange the scraping oil control ring so that the adjoining wire of the spring insert is 1800 to the gap in the ring. 3.2.3 Carefully expand a compression ring using the ring tool. Ensure that the side marked ‘top’ or identified as top is uppermost to the crown and release into the next available groove. 3.2.4 Check after fitting into the groove that the ring is free to move and there is axial clearance. 3.2.5 Repeat steps 3.2.3 – 3.2.4 above until all the rings are fitted.

!
3.3

Sign off Stage 3 EAR Section 3.2.5 Note: When installing a ring on a piston, take care to use only the correct tool which is designed to avoid overstressing. Piston and Connecting Rod – connecting rod preparation of parts

3.3.1 Clean connecting rod with solvent and ensure it is free from corrosion, scale and severe indentations from damage or forging manufacture. 3.3.2 Examine connecting rod bores and joint faces for burrs and damage marks. If present these can be carefully dressed away after consultation with assembly supervisor.

!

Sign off Stage 3 EAR Section 3.3.2

25 September 2002

-2-

3.3.3 Ensure there are no sharp edges and examine the oilways using an endoscope for cleanliness, corrosion and freedom from swarf or any other obstruction. Sign off Stage 3 EAR Section 3.3.3 3.3.4 Examine the small e nd and large end bearings for distortion, cleanliness, damage and where applicable, good adhesion of bearing metal overlay prior to fitting into the connecting rod. Sign off Stage 3 EAR Section 3.3.4 3.3.5 Ensure large end bolts are straight and damage free.

! ! !

Sign off Stage 3 EAR Section 3.3.5

3.4

Fitting of small end and large end bearings to connecting rod. WARNING: Protective gloves and face shield must be worn at all times while using liquid nitrogen (-196OC). Place connecting rod on a flat surface with the axis of the small end bore vertical. Place small end bush in liquid nitrogen. Leave components in vessel till the liquid stops bubbling. Remove bush from liquid nitrogen with wire hook. Line up small end bush and slide into connecting rod until the top face of the bush is flush with the top face of the small end of the connecting rod. Check the small end bore size using gauge. Note: Protrusion of the bush beyond the end face of the connecting rod is not to exceed limits shown on connecting rod arrangement drawing.

3.4.1 3.4.2 3.4.3 3.4.4 3.4.5 3.4.6

Sign off Stage 3 EAR Section 3.4.6 3.4.7 Fit Koeing plug to the con-rod small end (as shown below) with the ball outer most and seal using the plug expander.

!

Sign off Stage 3 EAR Section 3.4.7 3.4.8 Grip the connecting rod in the vice with the large end joint at the top, using soft jaws to avoid damage to the shank. 3.4.9 Ensure the large end bore is clean and dry and free from damage on both the connecting rod and cap joint faces. Also ensure the large end bearing halves are clean and dry and free from damage.

!

25 September 2002

-3-

Sign off Stage 3 EAR Section 3.4.9 3.4.10 On each half of the large end bearing lightly vibro-etch the bank and cylinder number and ‘cap’ or ‘rod’. Note: When vibro-etching large end bearings extreme care shall be taken not to damage the bearing surface.

! !

Sign off Stage 3 EAR Section 3.4.10
Etching location

Tang

3.4.11 Fit the connecting rod half of the large end shell bearing, ensuring the correct location of the tang into its correct recess in the connecting rod bore. 3.4.12 Fit the connecting rod cap half of the large end shell bearing ensuring the correct location of the tang into its correct recess in the connecting rod cap bore. 3.4.13 Assemble the connecting rod assembly and tighten the bolts in the correct sequence, in accordance to the arrangement drawing, until the correct bolt torque is attained. Sign off Stage 3 EAR Section 3.4.13 3.4.14 Check the large end bore size using gauge. Sign off Stage 3 EAR Section 3.4.14 3.4.15 Slacken the connecting rod bolts. Stamp the connecting rods with the engine number, bank and cylinder number N704/0102. Place the connecting rod, in a convenient area awaiting assembly to the piston/connecting rod sub-assembly.
‘B’ BANK ‘A’ BANK Forging part no. Engine number Cylinder no. Cylinder no.

! !

Forging part no. Part no.

Engine number

Part no.

!Sign off Stage 3 EAR Section 3.4.15
25 September 2002 -4-

Engine number Cylinder no. Cylinder no. Engine number

3.5

Piston and Connecting Rod - assembly of piston to connecting rod

3.5.1 Lay the connecting rod flat on the workbench with the small end face uppermost. 3.5.2 Position the small end to protrude over the side of the bench just sufficient to enable fitting of the piston. 3.5.3 Lightly oil the piston gudgeon pin bore, small end bore, small end faces and the gudgeon pin surfaces with colloidal graphite lubricant (MOLY ADDITIVE 30). 3.5.4 Fit one circlip into position in the gudgeon pin bore of the piston. 3.5.5 Carefully grip the piston horizontally, to allow for positioning onto the connecting rod, with the fitted circlip at the bottom. 3.5.6 Carefully maneuver the piston onto the connecting rod until the bores are aligned. 3.5.7 Carefully position the gudgeon pin into the piston bore and allow the pin to locate through the small end bore and into the piston bore and fit the retaining circlip (position with the circlip gap at the bottom).

3.5.8 Check for easy rotational movement, without any undue stiffness at any angular position and sufficient side clearance. Sign off Stage 3 EAR Section 3.5.8 3.5.9 Stamp the line number on the piston before the assemblies are fitted into the engine, as shown. Cylinder Line
no.

!

Large end cap side of Connecting rod

3.5.10 Log the connecting rod, shell bearing, gudgeon pin and piston serial numbers on Form NQIR 018.

!

Sign off Stage 3 EAR Section 3.5.10 Note: The sub-assemblies of the piston/connecting rod should be arranged to avoid unnecessary delay between assembly and fitting into engine to avoid contamination or damage.

25 September 2002

-5-

3.6

Piston and Connecting Rod – preparation for fitting assembly into engine

3.6.1 Clean cylinder liner bores with solvent and ensure that they are free from all visible swarf, dirt, corrosion and preservative. 3.6.2 Remove the protective wrapping from the crankpins, the crankpins shall then be examined for freedom from mechanical damage, oil holes checked for freedom of obstructions. The protective wrapping shall be replaced until the piston/connecting rod assembly is lowered into the liner.

!

Sign off Stage 3 EAR Section 3.6.2

3.7

Piston and Connecting - fitting assembly into engine Note: Each piston/gudgeon pin/connecting rod/large end bearing assembly shall be individually lifted with the lifting tools provided.

3.7.1 Rotate the crankshaft to approximately TDC on the appropriate cylinder. 3.7.2 Carefully lift the piston/connecting rod assembly clear of the bench. Remove the large end cap, clean and lubricate the piston skirt, piston rings and the bearing surface of the large end bearing with the lubricant (MOLY ADDITIVE 30). 3.7.3 Locate the slave cutting ring and insertion assembly pot onto the liner to be assembled, and lift the piston/connecting rod assembly into position over the pot. Note: Prior to lowering the piston / connecting rod assembly into the liner, the protective wrapping is to be removed from the crankpin and the crankpin coated with the lubricant. 3.7.4 Ensuring that the connecting rod is the correct way round and taking care to centralise the rings and scatter the spacing the gaps at approximately 180O round the piston. Lower the piston/connecting rod assembly through the insertion pots guiding the connecting rod carefully through the liner bore and proceed to locate the connecting rod large end to the crankpin.
Cylinder no.

Large end cap side of Connecting rod

25 September 2002

-6-

The connecting rod large end cap should be positioned facing the crankcase door for that particular bank of cylinders. All connecting rod cylinder identification stampings should be visible from the ‘A’ bank side of the engine.

Ensure the large end meets the crankpin.

3.7.5 Clean the connecting rod cap bearing and coat the bearing surface with lubricant (MOLY ADDITIVE 30). 3.7.6 Ensuring that the connecting rod cap and large end bearing are a matched pair. Carefully fit the connecting rod cap/bearing to the connecting rod. Tap lightly using a soft faced mallet to ensure correct abutment of the joint faces. Take great care that the bearing shells do not fall out or become misaligned. 3.7.7 Fit connecting rod bolts and nip to finger tight. 3.7.8 On completion of connecting rod assembly, remove the lifting bar from the piston and repeat the above for the other lines to complete the engine/piston/connecting rod assembly.

!

Sign off Stage 3 EAR Section 3.7.8

3.7.9 Final tightening must be carried out, to procedure N704/0101, on all rods in one operation as soon as practically possible to ensure that large end bolts are not left in the slack condition.

!

Sign off Stage 3 EAR Section 3.7.9

Note: After completion of the fitting of the piston and connecting etc. to each cylinder liner, a cover shall be placed over the top of each cylinder liner to prevent the ingress of dirt and debris.

25 September 2002

-7-

3.8

Fault Diagnosis - Piston and Connecting Rod

Fault Damage to any components. Incorrect piston ring gap. Broken piston ring. Incorrect assembly. Large end bore oversize/undersize.

Cause Packaging, handling, misassembly. Wrong ring gauge, incorrect components. Incorrect use or not using piston ring fitting tool. Contamination. Incorrect assembly procedure and or dimensional errors.

Action Inspect and clean Report to Supervisor Report to Supervisor Report to Supervisor Inspect and clean Inspect and clean Report to Supervisor

25 September 2002

-8-

Cylinder Head Instructions -16RK215 Stage 3 – 3.9 Issue 1
General/documents The following instructions are to be used during the assembly and fitting of the cylinder head for the 16RK215. • • Ensure all referenced drawings/documents and BOM’s are available. Check all components listed on the relevant BOM’s are available.

Any problems of interpretation in this procedure with respect to a particular procedure should be referred to MAN B&W Diesel Ltd Supervision. 3.9 Cylinder head - assembly

3.9.1 Ensure the cylinder head is plugged, water tested, painted on side faces, clean and free from corrosion, dirt, swarf, debris and pay particular attention to valve guide bores and bridge piece guide bores. 3.9.2 All parts to be fitted should be examined to ensure they are clean and free from damage and corrosion.

!

Sign off Stage 3 EAR Section 3.9.2 WARNING: Protective gloves and face shield must be worn at all times while using liquid nitrogen (-196OC).

3.9.3 Place the valve seat inserts into liquid nitrogen and leave until the liquid stops bubbling.

3.9.4 Remove inserts from liquid nitrogen with a steel wire hook and drive into the cylinder head recesses with a special drift and soft hammer. WARNING: Protective gloves and face shield must be worn at all times while using liquid nitrogen (-196OC). 3.9.5 Fit brass plugs (use Loctite where specified on the drawing) and spring tension pins.

25 September 2002

-9-

3.9.6 Fit circlips into grooves in the tops of the valve guides and place the valve guides in liquid nitrogen. 3.9.7 When liquid stops bubbling remove valve guide with steel wire hook and immediately fit into the valve guide bore of the cylinder head. 3.9.8 Place bridge piece guide into liquid nitrogen. 3.9.9 When liquid stops bubbling remove bridge piece guide with steel wire hook and immediately drive into position in bridge piece guide bore.

!

Sign off Stage 3 EAR Section 3.9.9

3.9.10 Coat valves with colloidal graphite lubricant (MOLY ADDITIVE 30) on the stem and insert into the valve guides.

3.9.11 After fitting the valves test each one for freedom of movement within the valve g uide.

!

Sign off Stage 3 Section 3.9.11

3.9.12 Lightly cover the angular seating face of the valve with 'engineers blue' and test the valve seat for even seating (blueing should be even and continuous round the outer diameter of the valve seat).

!

Sign off Stage 3 Section 3.9.12

25 September 2002

- 10 -

3.9.13 Place valve springs, spring retainers over the valves.

3.9.14 Compress the springs and insert the two halves of the split collets in the conical bore of the spring retainer and release the springs, ensuring that the taper collets engage in the narrow portion of the valve stem thus locking the valve assembly in position.

3.9.15 All other parts as per parts list schedule and as shown by the assembly arrangement of the cylinder head drawing shall be fitted. Plastic plugs are to be fitted in the injector and fuel port openings/holes and masking tape over the air and exhaust ports.

3.9.16 On completion of the assembly the cylinder head shall be stamped with the cylinder head valve assembly number to which the head is to be fitted in accordance with the Process Specification N704/0102.

!

Sign off Stage 3 EAR Section 3.9.16 Note: The cylinder head assembly shall be so arranged to avoid unnecessary delay between assembly and fitting onto the engine to avoid contamination or damage.

25 September 2002

- 11 -

3.10 3.10.1 3.10.2

Cylinder head – fit to engine Turn the crankcase fixture so the ‘A’ bank cylinders are in the vertical position. Ensure the cylinder liner and piston are clean. Clean and fit the cutting ring with the smaller diameter towards the piston.

!
3.10.3 3.10.4 3.10.5 3.10.6 3.10.7

Sign off Stage 3 EAR Section 3.10.2

Check the cylinder head bolt holes are clean and drift sleeves into place. Fit spring tension pins to crankcase pushrod hole area. Fit pushrod adapter plate complete with ‘O’ rings onto spring tension pins. Fit ‘O’ rings to water transfer tubes smear with grease and insert into crankcase, threaded end upwards. Repeat on all cylinders.

!

Sign off Stage 3 EAR Section 3.10.7

3.10.8 Fit 2 slave cylinder head guide studs. 3.10.9 Fit cylinder head joint ring to cylinder liner ensuring correct seating on the spigot. 3.10.10 Clean flame face of cylinder head and ensure water transfer tube bores are free of sharp edges.

!

Sign off Stage 3 EAR Section 3.10.10

3.10.11 Lift and fit cylinder head carefully to avoid damage and disturbance to the joint ring and ensure correct location onto the water transfer tubes. 3.10.12 Clean and lightly lubricate threads and washer face of cylinder head bolts with engine oil and fit. 3.10.13 Remove lifting equipment, guide studs and fit remaining bolts. 3.10.14 Repeat on all cylinders 3.10.15 Stamp bank and cylinder numbers on cylinder heads N704/0102.

! !

Sign off Stage 3 EAR Section 3.10.15

3.10.16 Turn the crankcase fixture so the B bank cylinders are in the vertical position. 3.10.17 Repeat operations 1 to 14 3.10.18 Log all cylinder head serial numbers on Form NQIR 018 Sign off Stage 3 EAR Section 3.10.18

25 September 2002

- 12 -

3.11

Cylinder head – procedure to fasten bolts

Cylinder head tightening sequence (tighten in pairs, AA, BB, CC)

Automatic machine method 3.11.1 With SAE30 oil lubricate all the cylinder head bolt threads and the underside of the bolt heads. 3.11.2 Fit 6 of the bolts into the cylinder head and tighten down hand tight. (repeat for all cylinder heads on each bank). 3.11.3 Turn the crankcase fixture so that the ‘A’ bank cylinders are vertical.
Reset ‘Blue’ Button Red ‘Fail’ Light

Torque ‘Orange’ Button Torque & Angle ‘Red’ Button

Green ‘Pass’ Light

Locate

On / Off Switch

Master

Torque

Stationary Control Unit

Actuator

3.11.4 Turn on the Stationary Control Unit and press the reset button (blue light). Wait for the machine to initialise. When ‘forward’ is displayed on the Stationary Control Unit press the button marked torque (orange light) to begin first phase of tightening. 3.11.5 Engage actuator machine fully down on first pair of bolts and tighten until the green ‘pass’ light illuminates. Continue in sequence to complete one cylinder head. (Repeat for full bank of heads).

25 September 2002

- 13 -

3.11.6 Mark the bolt head and make a corresponding reference mark using a paint marker on the head casting for Audit reference.

!

Sign off Stage 3 EAR Section 3.11.6

After torque

Fastening complete

3.11.7 On the Control Unit p ress the button marked torque and angle (red light). Engage the actuator machine fully down on first pair of bolts and tighten to achieve final bolt stretch. The machine should give the green pass light. If the machine shows a red fail light, contact supervision. Continue in sequence to complete one cylinder head. (Repeat for full bank of heads). WARNING: Should the final pair of bolts (C,C) be found to have become finger tight after tightening the first four bolts up to final stretch, do not re-tighten, continue from original reference mark applied in 3.11.6. Reference mark should turn approximately 160 to 1800.

3.11.8 Turn the crankcase fixture so that the ‘B’ bank cylinders are vertical.

3.11.9 Repeat procedures 3.11.4 to 3.11.7 for the ‘B’ bank set of cylinder heads.

! !

Sign off Stage 3 EAR Section 3.11.9

Complete sign off on Engine Assembly Record Sheet and pass to assembly supervision for acceptance signature.

25 September 2002

- 14 -

3.12 Fault

Fault Diagnosis – Cylinder head Cause Packaging, handling, misassembly Incorrect location of valve seat, bent valve. Sharp edges on components. Incorrect lubrication, incorrect procedure, contamination and or dimensional errors. Incorrect calibration of tightening machine. Action Inspect and clean Report to Supervisor Inspect, clean and repeat with new parts. Report to Supervisor Inspect, clean and repeat with new parts Inspect, clean and repeat Report to Supervisor Inspect, clean and repeat Report to Supervisor

Damage to any components. Incomplete blueing on valve seat Assembly damage to ‘O’ rings and seals. Failure to achieve a “green light” when fastening cylinder head studs. Failure to achieve 180 O ± 10 O rotation on cylinder head bolts

25 September 2002

- 15 -

BILL OF MATERIALS

Connecting Rod Piston Cylinder head Cylinder head

Page 1 Page 2 Page 3 Page 4

16RK215

MAN B&W Ltd, Confidential

25/09/02

STAGE 3 ENGINE BUILD 16RK215
CONNECTING ROD DRAWING NUMBER 86-527-01417-100 BOM MATERIAL 86-527-01417-C02 ISSUE E QTY 16

ISSUE

F

PART NO.
86-527-01417-805 ASSMBLY 86-527-01417-805 PART No. 86-527-01417-802 86-527-01403-805

DESCRIPTION
CONNECTING ROD COMPLETE

QTY
1

DESCRIPITION CONNECTING ROD ASSEMBLY LARGE END BEARING ASSEMBLY

QTY 1 1

ASSMBLY 86-527-01417-802 PART No. 86-527-01417-803 86-527-01403-701 86-527-01403-202 DESCRIPITION CONNECTING ROD ASSEMBLY PLUG SMALL END BUSH QTY 1 1 1

ASSMBLY 86-527-01403-805 PART No. 80-527-01436-201 80-527-01437-201 DESCRIPITION LARGE END BEARING HALF LARGE END BEARING HALF QTY 1 1

ASSMBLY 86-527-01417-803 PART No. 81-527-01402-000 86-527-01403-303 11/P324044/625 DESCRIPITION CONNECTING ROD FORGING RK215 LARGE END BEARING BOLT DOWEL QTY 1 4 2

1

MAN B&W Ltd, Confidential

25/09/02

STAGE 3 ENGINE BUILD 16RK215
PISTON DRAWING NUMBER 80-522-01456-100 BOM MATERIAL 80-522-01456-C01
PART NO.
80-522-01456-801 80-522-01360-200 80-509-01107-307

ISSUE

B QTY

ISSUE

A

16
QTY
1 1 1

DESCRIPTION
PISTON ASSEMBLY RK215 GUDGEON PIN ASSEMBLY CUTTING RING 46.3 LG

ASSMBLY 80-535-01456-801 PART No. 80-522-01442-000 80-522-01373-701 80-522-01373-307 80-522-01373-305 80-522-01405-200 DESCRIPITION PISTON ASSEMBLY INTERNAL CIRCLIP COMPRESSION RING TOP ND COMPRESSION RING 2 SCRAPER RING QTY PER ASSEMBLY 1 2 1 2 1

2

MAN B&W Ltd, Confidential

25/09/02

STAGE 3 ENGINE BUILD 16RK215
CYLINDER HEAD DRAWING NUMBER 80-516-01455-000 BOM MATERIAL 80-516-01455-C01
PART NO.
80-516-01455-802 86-516-01399-302 86-516-01369-712 80-516-01399-206 86-516-01369-422 80-516-01399-207 80-400-08166-714 86-516-01369-714 86-516-01388-201 86-516-01387-304 80-400-08220-702 11/J685028/4 86-509-01107-202 80-516-01399-415 80-426-03381-401 80-516-01399-316 80-400-06816-401

ISSUE

E QTY

ISSUE

C

16
QTY
1 2 4 6 6 1 2 2 1 1 1 1 1 1 1 6 1

DESCRIPTION
CYLINDER HEAD ASSEMBLY (VALVES) CONNECTOR ‘O’ RING CYLINDER HEAD BOLT WASHER SEAL PLATE ‘O’ RING BS4518 SPRING TENSION PIN INJECTOR CLAMP SPACER PLUG COPPER JOINT RING JOINT LOCKING WASHERS PLUG CYLINDER HEAD BOLT SLEEVE ROCOL ANTI-SEIZE COMPOUND

3

MAN B&W Ltd, Confidential

25/09/02

STAGE 3 ENGINE BUILD 16RK215
CYLINDER HEAD (CONT’D)
ASSMBLY 80-516-01455-802

PART No. 80-516-01455-801 80-516-01399-317 86-516-01399-701 86-516-01369-411 80-517-01110-201` 86-517-01108-201 80-516-01455-301 86-517-01093-401 86-517-01100-301 86-535-01220-712 80-516-01399-309 11/J685026/225 80-516-01399-311 11/J685028/3

DESCRIPTION CYLINDER HEAD SUB ASSEMBLY (FOR WATER TEST) VALVE GUIDE SPRING RING DOWEL PIN EXHAUST VALVE INLET VALVE VALVE SPRING RK215 SPLIT COLLET (PAIRS) SPRING CAP SPRING TENSION PIN PLUG (SLOT TYPE) COPPER JOINT RING PLUG (SLOT TYPE) COPPER JOINT RING

QTY PER ASSY. 1 4 2 2 2 2 4 4 4 1 2 2 1 1

ASSEMBLY 80-516-01455-801 (SUPPLIED ASSEMBLED & TESTED) PART No. 80-516-01399-008 86-516-01399-203 86-516-01388-302 86-516-01378-701 86-516-01378-302 86-516-01369-704 86-516-01369-705 86-516-01369-706 86-516-01378-303 86-516-01378-701 11/P436003/2 11/J685028/2 80-416-01307-704 11/P400Z5468/4 11/P400Z5468/8 11/P400Z5468/10 11/P400Z5468/19 11/P400Z088/22 DESCRIPTION CYLINDER HEAD INJECTOR TUBE EXHAUST VALVE SEAT ‘O’ RING INLET VALVE SEAT CORE PLUG CORE PLUG CORE PLUG PLUG ‘O’ RING ¼” BSP BRASS PLUG COPPER JOINT RING ¼” BSP PLUG LOCTITE GRADE 542 LOCTITE GRADE 601 LOCTITE GRADE 225 LOCTITE GRADE 572 PLUGGING 3/8” BSP x 6 QTY PER ASSY. 1 1 2 2 2 8 2 1 2 1 1 1 1 1 1 1 1 1

4

RK215 STAGE 3 TOOL LIST

PART NUMBER CYLINDER HEAD G6/10482 86.561.02363.100 Plug Gauge Valve Guide Bore

DESCRIPTION

Automatic Bolt Stretching Machine Socket Eye Bolts

ST6/17276

Valve Spring Compression Equipment Mallet Paint Marking Pen Liquid Nitrogen Protective Gloves (Cold Work) Lubricant -Colloidal Graphite

P/400Z5468/10

Loctite 225(50mlbottles) Sae 30 Lubricant Solvent

PISTON & CONNECTING ROD Lifting Equipment Piston Ring Gauge Slip Gauge/Feeler Gauge G6 10675/10676 G6 10677/10678 Plug Gauge Large End Bush Plug Gauge Small End Bush Torque Wrench Cleaning Fluid Clorothene Vg Lubricant -Colloidal Graphite(Filtrate Plus) Anti Scuffing Paste Liquid Nitrogen Protective Gloves (Cold Work) Sae 30 Lubricant Miineral Oil Approx.20%Mos2 Bench /Tressle NO ST6/ Number Piston Ring Tool Circlip Pliers Mallet

STAGE 3 - TOOLS

25 September 2002

Page 1 of 1

DATA SHEETS

• Stage 3 Engine Assembly Records Operator Sign off Sheet

REFER TO SECTION 15 FOR THE FOLLOWING DATA SHEETS • 11/P400Z5468/3 • 11/P400Z5468/4 • 11/P400Z5468/8 • 11/P400Z5468/9 • 11/P400Z5468/10 • 11/P400Z5468/16 • 11/P400Z5468/19 • 11/P400Z5468/23 • 11/P400Z5468/25 • 11/P400Z5468/32 LOCTITE - Grade 221 LOCTITE – Grade 542 LOCTITE – Grade 601 LOCTITE – Grade 270 LOCTITE – Grade 225 LOCTITE – Grade 241 LOCTITE – Grade 572 LOCTITE – Grade 16613 LOCTITE (Degreaser) – Grade 7063 LOCTITE – Grade 14486

• ROCOL Anti Seize Compound (14033) • LIQUID NITROGEN • Solvent Solvo 300

16RK215

RK215 STAGE 3 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 3.1.2 Section 3.1.6 Section 3.1.9 Section 3.1.10

ACTIVITY Piston rings cleaned and inspected Piston rings for the first piston assembly inspected for correct ring gap Pistons clean, plugs removed and damage free Gudgeon pins clean and damage free and checked in piston bores Piston rings fitted to arrangement drawing. Free movement and correct side clearance Connecting rods de-burred, clean and damage free Connecting rod oil ways clean and clear Small end bushes clean and damage free Connecting rod bolts clean and damage free Small end bushes fitted and bore checked with gauge Connecting rod oil way hole Keoing plug fitted and sealed Large end shell bearings clean and damage free Large end shell bearings etched with bank, cylinder number and cap or rod Connecting rod large end bolts tightened to procedure Connecting rod large end bores checked with gauge Connecting rods stamped with engine number, bank and cylinder number Piston and Connecting rods assembled with gudgeon pin circlips securely in place All Connecting rod, bearing, piston and gudgeon pin serial numbers logged on form NQIR 018 Cylinder liner, piston, connecting rod, bearings and crankpin clean and lubricated prior to assembly Piston and connecting rod assembly fitted All connecting rod large end bolts tightened to procedure
25 September 2002

Section 3.2.5 Section 3.3.2 Section 3.3.3 Section 3.3.4 Section 3.3.5 Section 3.4.6

Section 3.4.7 Section 3.4.9 Section 3.4.10

Section 3.4.13

Section 3.4.14

Section 3.4.15

Section 3.5.8

Section 3.5.10

Section 3.6.2 Section 3.7.8 Section 3.7.9
EAR 3

Page 1 of 2

RK215 STAGE 3 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!

Section 3.9.2

Cylinder heads plugged, water tested, painted, clean and free from damage Cylinder heads fitted with valve inserts, valve guides, bridge guides and fuel port plugs Valves move freely in guides All valves seating correctly with even and continuous contact on outer diameter of valve inserts Cylinder head assembly complete, plugged, sealed and stamped with assembly number Cylinder liner, piston and cutting ring clean and fitted Cylinder head bolt sleeves, pushrod adapter plates, water transfer tubes and ‘O’ rings fitted. Cylinder head joints and faces clean and free from damage Cylinder heads fitted and tightened All cylinder head serial numbers logged on form NQIR 018 Make a suitable mark on the bolt head and head casting All cylinder heads are correctly fastened to the engine.

Section 3.9.9 Section 3.9.11

Section 3.9.12

Section 3.9.16

Section 3.10.2

Section 3.10.7

Section 3.10.10 Section 3.10.15 Section 3.10.18

Section 3.11.6

Section 3.11.9

Stage 3 complete

Operator Signature………………………………………

Date:-………………….

Supervisor Signature……………………………………

Date:-………………….

EAR 3

25 September 2002

Page 2 of 2

STAGE 4 & 5 – Pump End and Control Equipment

CONTENTS

1

FLOW CHART

2

ASSEMBLY INSTRUCTIONS

3

BILL OF MATERIALS

4

TOOL LIST

5

DATA SHEETS

16RK215

ASSEMBLY INSTRUCTIONS - Contents

4.1 4.2 4.3 4.4 4.5 4.6 4.7 4.8 4.9 4.10 4.11 4.12 4.13 4.14 4.15 4.16 4.17 4.18 4.19 4.20 4.21 4.22 4.23 4.24 4.25 4.26 4.27 4.28

Sump Crankcase end cover Pump drive casing Idler gear sub-assembly Fit idler hub to pump drive casing Fit camshaft gears Fitting pump end casing Fitting hub and PTO shaft Fit oil injection pump Assemble Lub oil Pressure Pump Assemble and fit water pump Fuel pump control shafts Fit alternator support bracket Fit flywheel Fit barring gear Fit flywheel pointer Set flywheel pointer Engine fuel pipes Fuel injectors Fuel pump control gear Bridge pieces Pushrods Valve gear Timing Checking the timing Governor Actuator Drive Governor linkage Fault Diagnosis

Page 1 Page 2 Page 2 Page 3 Page 4 Page 4 Page 5 Page 7 Page 8 Page 9 Page 10 Page 11 Page 13 Page 14 Page 14 Page 15 Page 15 Page 16 Page 17 Page 18 Page 18 Page 19 Page 19 Page 20 Page 21 Page 22 Page 23 Page 24

16RK215

Pump End and Control Equipment Instructions -16RK215 Stage 4 & 5 – 4.0 Issue 1
General/documentation The following documentation and instructions are to be used during the assembly stages 4 & 5 for the 16RK215. • • • Ensure all referenced drawings/documents and BOM’s are available. Check all components listed on the relevant BOM’s are available. Ensure the Engine Assembly Record (EAR) sign-off sheets for Stage 4 & 5 are available

Any problems of interpretation in this instruction document with respect to a particular procedure should be referred to MAN B&W Diesel Ltd Supervision. 4.1 4.1.1 4.1.2 4.1.3 4.1.4 4.1.5 4.1.6 4.1.7 Sump Ensure sump is thoroughly cleaned including all tapped holes. Check there are no burrs or blemishes on top mating face and flywheel end face. Remove crankcase from turnover fixture. Ensure crankcase mating face is scrupulously clean and check there are no burrs or blemishes. Apply a continuous bead of loctite flange seal (11/P400Z5468/23) to the sump top mating face. With the crankcase suspended from a crane over the sump, fit a cap screw in each corner of the crankcase for location on to the sump. Slowly lower the crankcase onto the sump. Note: Do not allow the full weight of the crankcase to rest on the sump. 4.1.8 Fit all cap screws finger tight. It is important at this point to make sure the flywheel end faces are completely flush. Use 2 off alignment bars to pull the crankcase and sump flush.
Sump and crankcase flush Alignment bar

4.1.9

Torque all cap screws as detailed on the drawing.

26 September 2002

-1-

4.1.10 Support the engine on 4 support feet. Not on the sump.

Crankcase end cover Support feet

!
4.2

Sign off Stage 4 & 5 EAR Section 4.1

Crankcase end cover.

4.2.1 Clean both sides of the crankcase end cover. 4.2.2 Fit 2 off guide studs and locating dowels into the crankcase pump end face. 4.2.3 Apply a very light coat of grease (11/7007/0097/251) to the joint to help maintain the joint in position. 4.2.4 Fit the joint over the guide studs and dowels onto the crankcase. Note: Trim the bottom of the joint if necessary to ensure it sits flush with the base of the sump and apply a bead of flange sealant (11/P400Z5468/23) to the bottom joint corner to guarantee seal from oil leakage. 4.2.5 Fit the Crankcase end cover with the securing screws as detailed on the drawing. 4.2.6 Remove the guide studs.

!

Sign off Stage 4 & 5 EAR Section 4.2

4.3

Pump drive casing

4.3.1 Ensure the pump drive casing is clean and check there are no burrs or blemishes. 4.3.2 Fit studs in position to the pump end casing as detailed on the arrangement drawing. Diagram on the following page:-

26 September 2002

-2-

!
4.4

Sign off Stage 4 & 5 EAR Section 4.3

Idler gear sub-assembly

4.4.1 Clean idler gear bore WARNING: Protective gloves and face shield must be worn at all times while using liquid nitrogen (-196OC). 4.4.2 Place gear bearing in liquid nitrogen 4.4.3 When liquid stops bubbling remove bush and fit into gear bore immediately. Ensure bush does not protrude on either face. Hold in position till bush expands and remains secured.

!

Sign off Stage 4 & 5 EAR Section 4.4

26 September 2002

-3-

4.5

Fit idler hub to pump drive casing

4.5.1 Fit dowel into pump casing and ‘O’ ring to hub. 4.5.2 Apply a small film of flange seal (11/P400Z5468/23) on to the idler hub around the bolt holes to prevent oil seepage. 4.5.3 Fit ‘O’ ring to groove in idler hub. 4.5.4 Fit hub onto dowel. Ensure oil feed bore aligns by applying a low pressure supply of air to the drive case tapped hole and feel for air being emitted through the hub oil way. 4.5.5 Fit gear on to the hub, ensuring correct orientation.

4.5.6 Fit securing plate and bolts through casing. 4.5.7 Fit cover plate and e nsure gear spins freely.

!
4.6

Sign off Stage 4 & 5 EAR Section 4.5

Fit camshaft gears.

4.6.1 Rotate crankshaft to TDC 1A to align timing marks

26 September 2002

-4-

Timing Marks

Timing Marks

4.6.2 Fit gear on to camshaft, ensuring correct dowel location by maintaining alignment of camshaft gear mark with crankshaft gear mark. Note: Use slave studs to turn camshaft to correct position. 4.6.3 Remove slave studs and fit bolts to correct torque as detailed on the drawing. 4.6.4 When both gears are fitted correctly and torqued, check and record end float and backlash on NQIR 084 form.

Check the camshaft end float.

Check the gear backlash.

!
4.7

Sign off Stage 4 & 5 EAR Section 4.6

Fitting pump end casing

4.7.1 Fit 2 off guide studs into position on the crankcase pump end face. 4.7.2 Apply a light coat of grease (11/7007/0097/251) to the pump end joint, which helps to maintain the joint in position. 4.7.3 Fit joint over the guide studs and onto the end plate.

26 September 2002

-5-

Note: Trim the bottom of the joint if necessary to ensure it sits flush with the base of the sump. 4.7.4 Apply a bead of flange seal (11/P400Z5468/23) on to the sump end face and into the bottom corner. 4.7.5 Lift the pump end casing on to the guide studs, ensuring that the idler gear engages with the camshaft gear and also that the case aligns with the dowel locations in the crankcase. 4.7.6 Fit all bolts to the correct to rque stated on the drawing. 4.7.7 Check and record the end float and backlash of the idler gear.

!

Sign off Stage 4 & 5 EAR Section 4.7.7

4.7.8 Fit oil seal into oil seal housing using tool Part No. ST6/16745. Ensure seal fits square. 4.7.9 Remove protective wrap from lip seal. 4.7.10 Apply Loctite (11/P400Z5468/23) flange seal around seal housing to gear case face (*). 4.7.11 Carefully fit seal and housing around shaft ensuring lip seal does not fold over. Locate over stud and fasten in position.

Apply Loctite

Apply grease to the running edge of the oil seal to lubricate on initial engine run.

The seal should be pressed to a minimum depth of 6mm.

4.7.12 Set up D.T.I. clock with magnetic base on to the crankshaft. Preload clock onto the bore of the seal housing. 4.7.13 Set clock to zero. 4.7.14 Rotate crankshaft from flywheel end to centralise housing in line with drawing and adjust as necessary and tighten all nuts securing seal housing.

26 September 2002

-6-

4.7.15 Drill and ream the 2 pilot holes diameter 12mm. 4.7.16 Fit dowels through the housing into the pump end casing.

APPLY LOCTITE

Oil seal and housing.

!
4.8 4.8.1 4.8.2 4.8.3 4.8.4 4.8.5

Sign off Stage 4 & 5 EAR Section 4.7

Fitting hub and PTO shaft Ensure hub and crankshaft are clean and free from all traces of oil and preservative. Fit studs into hub. Position the hub on to the crankshaft. Screw the stud into the mounting plate. Fit mounting plate using 3 cap screws. Tighten to the correct torque stated on the drawing.

26 September 2002

-7-

Damper replacement and assemble details.

Fit insertion block and hydraulic tensioner (Dimension ‘X’ = 4mm). Centre the stud and manually screw the tensioner on to the stud until the block mates firmly to the damper hub. 4.8.8 Connect the hand pump to the tensioner and apply pressure 900 – 1000 Bar. 4.8.9 Remove tensioner insertion block and mounting plate. 4.8.10 To fit the dampers attach the damper lifting tool and lift the damper on to the damper studs. Ensure damper seats correctly then repeat for the second damper. 4.8.11 Position the retaining plate and tighten bolts to the correct torque stated on the drawing. 4.8.12 Fit PTO shaft on to studs ensuring that the dampers are seated correctly. Tighten nuts to the correct torque stated on the drawing.

4.8.6 4.8.7

!
4.9 4.9.1

Sign off Stage 4 & 5 EAR Section 4.8

Fit oil injection pump Fit the joint and back plate to the pump drive end plate and centralise the drive with the bore utilising the location tool.

26 September 2002

-8-

4.9.2 4.9.3

Drill and ream holes to fit dowels. Fit oil injection pump.

!
4.10

Sign off Stage 4 & 5 EAR Section 4.9

Assemble Lube Oil Pressure Pump Note: All components associated with lube oil pressure pump should be thoroughly inspected before assembly to ensure they are clean and free from any damage.

4.10.1 4.10.2 4.10.3 4.10.4 4.10.5

Polish lube oil pressure pump casing. Fit wrapped bushes into the pump casing. Fit button plug. Fit studs to the top of the pump casing. Fit the main shaft into the pump casing.

26 September 2002

-9-

4.10.6 4.10.7 4.10.8

Fit the follower shaft and lock with locating bolt. Fit the follower gear onto the shaft. Check the follower gear endfloat on both gears by a placing a straight edge across the top face of the pump and measuring gap using feeler gauges (refer to drawing for data).

!
4.10.9 4.10.10 4.10.11 4.10.12 4.10.13 4.10.14 4.10.15

Sign off Stage 4 & 5 EAR Section 4.10.8

Fit bush to the end cover. Fit studs in end cover. Fit O’ ring in groove in pump top face and position end cover on to studs. Tighten all nuts to secure and check for free running. Fit oil seal to drive coupling housing. Fit and set coupling as detailed on the drawing. Apply fine lapping paste only to the lube oil pump main shaft and gently lap the gearwheel on to the shaft. 4.10.16 When there is evidence of full contact remove gearwheel and clean lapping paste from surfaces. 4.10.17 Finally preventing shaft from rotating, torque gear retaining nut as detailed on the drawing.

!

Sign off Stage 4 & 5 EAR Section 4.10.17

4.10.18 Fit ‘O’ ring on to pump casing. 4.10.19 Fit distance piece to the pump end and locate lube oil pump ensuring engagement with camshaft drive gearwheel. 4.10.20 Check backlash on gear and record on NQIR 084 form

!
4.11

Sign off Stage 4 & 5 EAR Section 4.10

Assemble and fit water pumps

HT Water pump 4.11.1 Apply fine lapping paste to the water pump main shaft and gently lap the gearwheel onto the shaft. 4.11.2 When there is evidence of full contact r move gearwheel and clean lapping paste e from surfaces. 4.11.3 Finally preventing shaft from rotating, torque gear retaining nut as detailed on the drawing.

! !

4.11.4 4.11.5 4.11.6

Sign off Stage 4 & 5 EAR Section 4.11.3 Fit water pump to free end using Loctite P/400Z5468/23 flange seal. Check backlash on gear and record on NQIR 084 form Complete 4.11.1 – 4.11.5 for the LT Water pump Sign off Stage 4 & 5 EAR Section 4.11

26 September 2002

- 10 -

4.12

Fuel pump control shafts

The control shafts can be built up to suit either A bank or B bank depending on the configuration of the assembly/drilling jig. 4.12.1 Ensure that the assembly/drill jig is clean and that the control shaft sits in the jig correctly.

4.12.2 4.12.3

Assemble the thrust collars, bearing supports and leavers in the correct order in accordance with drawing 80.558.01986.100. Slide the connecting ferrule over the shafts and ensure that the ferrule is located equidistant on both sections of shaft.

Connecting Ferrule

Location Stop

Thrust collars

4.12.4

4.12.5

Locate the thrust collars on the shaft and fit into jig. Ensure that the shaft end is in contact with the location stop of the jig, and that both sections of the shaft are in contact with each other. Locate the leavers in the jig ensuring that the drilling dimples are uppermost. Drill the thrust collars, leavers and connecting ferrule in accordance with drawing.

Thrust collars

Drilling Dimple

26 September 2002

- 11 -

4.12.6

Pin thrust collars, levers and joining ferrule in accordance with drawing. Ensure that Loctite 11/P400/5468/8 is applied to tension pins before fitting.

Loctite

4.12.7

Check that the end float of the assembly is within specification. Note: If a change of bank is require, it will be necessary to re-configure the layout of the jig.

4.12.8

Slide the fuel pump control shafts into position through the crankcase at the pump end.

Bearing Block

Mounting plate and screws

4.12.9 Locate the bearing blocks into the crankcase. 4.12.10 Fit the ‘O’ ring seal and apply flange seal (11/P400Z5468/23) around the mounting plate faces. 4.12.11 Fit mounting plates and screws. Tighten screws to the correct torque stated on the drawing. 4.12.12 Ensure control shafts move freely without resistance. 4.12.13 Repeat steps 1 to 5 for the other bank. 4.12.14 Fit the endplates and apply Loctite (11/P400Z5468/20) to flange. Tighten to the correct torque stated on the drawing.

!

Sign off Stage 4 & 5 EAR Section 4.12

26 September 2002

- 12 -

4.13 4.13.1 4.13.2 4.13.3 4.13.4

Fit alternator support bracket Ensure the bore is clean on the alternator support lower half. Check through the oil gallery for cleanliness. Fit 3 blanking plugs. Seal the ends of the oil-way with masking tape to prevent contamination. Clean the crankcase flywheel end face and alternator support back face. Check that the face is free from burrs.

4.13.5 4.13.6 4.13.7 4.13.8

Fit 2 dowels to the lower half of the crankcase. Apply flange sealant (11/P400Z5468/23) to the alternator support. Lift alternator support bracket ensuring a true vertical lift is achieved. Fit 2 ‘O’ rings into each recess of the alternator support bracket.

26 September 2002

- 13 -

4.13.9 Apply a light coat of grease (11/7007/0097/251) to hold the O’rings in position 4.13.10 Fit support bracket on to crankcase dowels and fit all bolts to the correct torque stated on the drawing.

!

Sign off Stage 4 & 5 EAR Section 4.13.10

4.13.11 Fit the alternator top half using the same procedure used to fit the lower half. 4.13.12 Fit oil seal into oil seal housing using tool Part No. ST6/16745. Ensure seal fits square. 4.13.13 Remove protective wrap from lip seal. 4.13.14 Apply Loctite (11/P400Z5468/23) flange seal around Alternator support face. 4.13.15 Carefully fit seal and housing around shaft ensuring lip seal does not fold over. Locate over stud and fasten in position. 4.13.16 Set up D.T.I. clock with magnetic base on to the crankshaft. Pre-load clock onto the bore of the seal housing. 4.13.17 Set clock to zero. 4.13.18 Rotate crankshaft from pump end to centralise housing and adjust as necessary and tighten all nuts securing seal housing. 4.13.19 Drill and ream the 2 pilot holes diameter 12mm. 4.13.20 Fit dowels through the housing into the alternator support.

!
4.14 4.14.1 4.14.2 4.14.3

Sign off Stage 4 & 5 EAR Section 4.13

Fit flywheel Fit dowels into the crankshaft. Apply a light film of grease (11/7007/0097/251) to the bore of the flywheel. Attach flywheel lifting tool and lift into position. Ensure that the off-set dowel aligns with the crankshaft, and then push flywheel into position on to crankshaft dowel and spigot. Fit 12 flywheel bolts and progressively tighten in a diagonal sequence to the torque stated on the drawing to ensure correct seating.

4.14.4

!
4.15 4.15.1 4.15.2 4.15.3 4.15.4

Sign off Stage 4 & 5 EAR Section 4.14

Fit Barring Gear Fit the barring gear through the alternator support bracket Fit 2 cap screws finger tight. Engage the gear and mesh with the flywheel ring gear. Set backlash and tighten bolts to the correct torque stated on the drawing.

!
26 September 2002

Sign off Stage 4 & 5 EAR Section 4.15

- 14 -

4.16 4.16.1 4.16.2 4.16.3

Fit Flywheel pointer Remove masking tape covering the alternator support oilway on the 'A' bank side. Fit joint and flywheel pointer bracket. Fit flywheel pointer.

!
4.17 4.17.1

Sign off Stage 4 & 5 EAR Section 4.16

Set Flywheel Pointer

Position timing bar into the injector bore of cylinder head A1 and rest it on top of the piston. 4.17.2 Fit the plastic bore cover around the timing bar and cylinder head. 4.17.3 Mount a dial indicator with the clock resting on the top of the timing bar. 4.17.4 Rotate the flywheel counter clockwise using the barring gear. 4.17.5 Rotate till the highest point is found and set the clock to zero. Check zero position by turning back clockwise a few degrees then counter clockwise again until the highest point is found. 4.17.6 Rotate a further full revolution of the clock and mark where the flywheel pointer lies on the flywheel with a marker pen. 4.17.7 Reverse the direction of the flywheel and go through 2 full revolutions of the clock. Ensure the highest point still reads zero. 4.17.8 When 2 full revolutions of the clock has been reached, mark the flywheel. 4.17.9 Check that the 2 marks are equal to each other. If the marks are not in the right position, halve the error by gently moving the pointer. Repeat the steps above until the points are equal either side of Top Dead Centre (TDC).

26 September 2002

- 15 -

4.17.10 Repeat the above steps and if everything is marked correctly drill and pin the pointer and bracket. Note: The pointer is now set and care must be taken not to damage or move it.

!
4.18

Sign off Stage 4 & 5 EAR Section 4.17

Engine Fuel Pipes

4.18.1 Ensure all associated engine fuel pipes are thoroughly clean. 4.18.2 Place ‘O’ rings into position in the cylinder head fuel recess. 4.18.3 Fit cylinder head link pipes. 4.18.4 Fit end connectors with valves and then fit to engine.

The following special procedure is to be used to flush the cylinder heads and fuel lines (one bank at a time.)

26 September 2002

- 16 -

4.18.5 Clean and fit 8 off dummy injectors into one bank of cylinder heads.

4.18.6 4.18.7 4.18.8 4.18.9

Fit clamp and spacer then attach flywheel end slave end connectors. Connect the fuel flushing rig to each end of the bank of cylinder heads. Ensure the valves at the flywheel end are shut. Apply air to the flushing rig and allow fuel to be pumped through. Note:- The Air Supply should be clean and dry (a suitable filter should be fitted)

4.18.10 Inspect for any leaks from the cylinder heads, link pipes or cylinder head side plugs. Continue to flush for 1 hour. Sign off Stage 4 & 5 EAR Section 4.18.10 4.18.11 Remove the air line, shut the lever from the pump and apply airline to the connector. 4.18.12 Allow all fluid to be forced out. 4.18.13 Remove the dummy injectors. 4.18.14 Flushing is now complete and the above steps should now be repeated for the other bank.

!

!
4.19

Sign off Stage 4 & 5 EAR Section 4.18

Unit Fuel Injectors

4.19.1 Remove the unit injectors from their packaging 4.19.2 Fit rack rod extensions 4.19.3 Apply a small amount of copper grease to the shoulder of the injector nozzle and fit the injector washer. The copper grease will also help to hold the washer in position. Note: Do not apply any copper grease near the injector holes at the tip. 4.19.4 Record the serial number stamped on unit each injector against the bank and line number to which it has been fitted on NQIR018 Form.

!

Sign off Stage 4 & 5 EAR Section 4.19.4

4.19.5 Apply grease (11/7007/0097/251) to each ‘O’ ring seal on the unit injector. Check the injector tube top bore is free from burrs/sharp edges.

26 September 2002

- 17 -

4.19.6 Ensure the notch of the unit injector fits over the cylinder head spring pin then fit the clamp around the injector and tighten to the correct torque stated on the drawing.

!

Sign off Stage 4 & 5 EAR Section 4.19

4.20

Fuel Control Linkage Arrangement

4.20.1 Assemble all unit injector control links and ensure that the link arms move freely. 4.20.2 Fit completed assembly to the cylinder head and ensure spring arm locates through the rack rod extension. 4.20.3 Set unit injector rack adjustment lever to mid position and tighten the lock screw.

!
4.21

Sign off Stage 4 & 5 EAR Section 4.20

Bridge Pieces WARNING: Protective gloves and face shield must be worn at all times while using liquid nitrogen (-196OC).

4.21.1 Place tappet inserts in liquid nitrogen. 4.21.2 Leave components in vessel till liquid stops bubbling. 4.21.3 Remove tappet inserts from liquid nitrogen.

26 September 2002

- 18 -

4.21.4 Immediately fit into position in bridge pieces, press inserts until fully seated. 4.21.5 Fit adjusting screws with locknuts. Sign off Stage 4 & 5 EAR Section 4.21.5 4.21.6 Apply Rocol anti-scuffing paste to bridge piece guide on cylinder head. Note: Rocol anti-scuffing paste aids the bedding in process during running in. 4.21.7 Fit bridge pieces into position on cylinder head and set so that both valves open simultaneously. 4.21.8 Repeat steps 1-7 to complete all cylinder heads. Note: Once set, bridge pieces are matched to their respective cylinder heads and are not interchangeable.

!

!
4.22

Sign off Stage 4 & 5 EAR Section 4.21

Push Rods

Fuel Rod

4.22.1

Place 3 push rods through the cylinder head aperture and locate on to the follower shaft sockets. Note: The middle push rod (fuel) is thicker than the outer two (inlet and exhaust).

!
4.23 4.23.1 4.23.2 4.23.3

Sign off Stage 4 & 5 EAR Section 4.22

Valve Rocker Assembly Fit adjusting screw to rocker lever ensuring free move in the thread. Fit cup to adjusting screw with retaining ring. Repeat steps 1 and 2 for inlet and exhaust rocker levers.

26 September 2002

- 19 -

4.23.4 4.23.5 4.23.6 4.23.7 4.23.8

Assemble rocker levers onto rocker pin and ensure free rocking movement. Fit rocker pin supports to cylinder head engaging spring tension pin. Apply a light coating SAE 30 oil rocker pin and rocker lever bore. Fit rocker lever assembly, ensuring correctly alignment with rocker supports, and ensure correct engagement with push rods. Fit and torque capscrews to secure. Note: Ensure adjusting screws are backed off.

4.23.9

Set rocker lever using feeler gauges. Exhaust 0.025” 0.635mm Inlet 0.015” 0.381mm Note: The valve clearance can only be set when the selected camshaft section is on its base circle position i.e. not on the peak of the cam.

4.23.10 Repeat steps 1-9 to remaining rocker lever assemblies. Torque locknuts.

!
4.24

Sign off Stage 4 & 5 EAR Section 4.23 Timing Datum

4.24.1 Set each fuel unit injector using the injector setting gauge. The Selected fuel injector can only be set when its cam is on the base circle.

Setting gauge

Slide the injector setting gauge over the plate.

4.24.2

Move the injector adjuster until the injector setting gauge which locates in a hole at the base of the injector spring, just slides over the spring retaining plate. Tighten the adjuster locknut to the torque specified on the drawing. Note: The selected fuel cam can only be set on its base circle position.

4.24.3

!
26 September 2002

Sign off Stage 4 & 5 EAR Section 4.24

- 20 -

4.25 4.25.1

Checking and Setting The Fuel Injection Pump Timing To establish the fuel timing on each cylinder set a D.T.I. on the selected unit injector / rocker lever and, with the cam on the base circle, set the clock to zero.

4.25.2 4.25.3 4.25.4

Rotate the engine in the direction of rotation to achieve a 6mm fall on the D.T.I. Read flywheel marking which will indicate the static engine fuel timing (nominal 20O±). Adjustment will be necessary; advance or retard (by screwing the adjuster (down to advance or back to retard) i.e. 65O rotation = 1 O crank angle to achieve the injection datum setting of 16OBTDC.

4.25.5

Static timing on each cylinder head needs to be checked individually. Repeat steps 4.25.1 - 4.25.4. Torque locknuts. Note: Retarding or advancing the Fuel Pump Injection timing will not alter the static timing mark indicated on the flywheel i.e. If the static timing on a selected head reads 20O retard 4 O, as shown above, to achieve the injection datum setting required of 16 O; the static timing mark on the flywheel will not change from 20 O.

!
26 September 2002

Sign off Stage 4 & 5 EAR Section 4.25

- 21 -

4.26 4.26.1 4.26.2

Governor Actuator Drive Check all components for any significant damage. Clean and assemble all components as per drawing.

4.26.3 Ensure free movement of the drive spindle.

4.26.4

Fit governor actuator drive to pump end casing. Ensure ‘O’ ring is not damaged during assembly. Check camshaft to drive gear backlash. Fit governor to governor drive. Shim the governor drive housing to achieve correct backlash between the bevel gear.

4.26.5 4.26.6 4.26.7

!
26 September 2002

Sign off Stage 4 & 5 EAR Section 4.26

- 22 -

4.27 4.27.1 4.27.2 4.27.3 4.27.4 4.27.5

Governor Linkage Set all control links to dimension stated on drawing Connect both banks and ensure freedom of movement with control shafts. Assemble governor control lever. Set drill and pin lever as per drawing. Adjust each unit injector control racks with fuel gauge.

!
26 September 2002

Sign off Stage 4 & 5 EAR Section 4.27

- 23 -

!
4.28

Complete sign off on Engine Assembly Record Sheet and pass to assembly supervision for acceptance signature. Fault Diagnosis Cause Incorrect crankcase support Damaged parts, burrs, dimensional faults Action Report to supervisor

Fault Sump damaged / buckled

Difficulty in assembly

Check, clean and replace

Incorrect backlash or end-float

Incorrect parts, incorrect Re-assemble using assembly different parts if necessary Alignment or dimensional faults. Contamination Strip, clean and reassemble. Selected slackening and tightening of bolts to test freedom / rotation Strip, inspect and reassemble

Lack of rotation / freedom of movement

Leaks

Incorrect assembly, damaged parts missing seals, surface finish/burrs Flywheel pointer incorrectly assemble, drive gears not aligned. Pump gear misaligned Assemblies incorrectly assembled.

Difficulty setting cylinder timing

Check flywheel pointer and drive gears assembly markings. Refer to procedure N704/0112 Check no parts are missing on engine assembly, Report to supervisor

Lubricating oil pump backlash not achieved. Items left over at end of build

26 September 2002

- 24 -

BILL OF MATERIALS

Water Pump (LT) Crankshaft Oil Seal Water Pump (HT) Fuel Oil Transfer Pump Oil Injection Pump Lub oil pump drive Power take off and damper assembly Fuel pump driving gear Fuel Pump Control Shaft Governor Control Linkage Governor Angle Drive Valve gear Crankcase end cover Lub oil and fuel oil transfer pump drive Sump and details Water Pump Drive (HT) Water Pump Drive (LT) Pump Drive Casing

Page 1 Page 2 Page 3 Page 4 Page 5 Page 6 Page 7 Page 8 Page 9 Page 11 Page 13 Page 15 Page 17 Page 18 Page 20 Page 21 Page 22 Page 23

16RK215

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
WATER PUMP (LT) DRAWING NUMBER 80-574-01386-000 ISSUE B

-1-

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
CRANKSHAFT OIL SEAL
(F/W END – VEE – A.C.W.)

DRAWING NUMBER 80-503-01098-000 BOM MATERIAL 80-503-01098-C01
PART NO.
86-503-01077-201 86-503-01077-302 11/P400Z5468/23 11/P324044/625 11/2082A18 11/40062A25

ISSUE

B

ISSUE

A
QTY
1 1 1 2 12 12

DESCRIPTION
OIL SEAL HOUSING CRANKCASE OIL SEAL LOCTITE 16113 DOWEL PIN SPRING WASHER M12 M12 SCREW

-2-

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
WATER PUMP (HT) DRAWING NUMBER 80-574-01387-000 ISSUE A

-3-

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
F. O. TRANSFER PUMP DRAWING NUMBER 80-558-02016-000 ISSUE B

-4-

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
OIL INJECTION PUMP DRAWING NUMBER 80-507-01594-200 ISSUE A

-5-

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
L.O. PUMP DRIVE DRAWING NUMBER 80-549-01687-200 BOM MATERIAL 80-549-01687-C01
PART NO.
80-549-01687-201 80-549-01679-202 11/40062A28 11/40712A28 11/2079A18 11/0004A13 11/P400Z5468/23 80-449-01634-301 11/P400Z5468/9

ISSUE

B

ISSUE

B
QTY
1 1 6 6 12 6 1 1 1

DESCRIPTION
GEARWHEEL – L.O. PUMP DISTANCE PIECE M12 SCREW 30MM LG M12 STUD 30MM LG M12 WASHER NORM BMS M12 NUT HEX FULL LOCTITE JOINT LOCTITE

-6-

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
POWER TAKE OFF AND DAMPER ASSEMBLY DRAWING NUMBER 80-532-00087-100 BOM MATERIAL 80-532-00087-C01
PART NO.
80-548-01130-100 80-532-00085-301 80-532-00065-208 80-548-01127-303 80-548-01128-203 80-532-00065-706 11/40066A36 11/2082A23 11/P400Z5468/10

ISSUE

A

ISSUE

A
QTY
2 6 1 1 12 6 3 3 1

DESCRIPTION
VISCOUS DAMPER STUD POWER TAKE-OFF SHAFT DAMPER KEEP PLATE DAMPER COUPLING M20 DURLOK NUT M20 SCREW 50MM LG SPRING WASHER M20 LOCTITE

-7-

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
FUEL PUMP DRIVING GEAR DRAWING NUMBER 80-558-01951-000 BOM MATERIAL 80-558-01951-C01
PART NO.
80-558-01947-300 80-558-01948-200 80-535-01220-803 86-535-01229-701

ISSUE

A QTY

ISSUE

B

16
QTY
1 1 1 1

DESCRIPTION
PUSHROD (FUEL) ASSEMBLY ROCKER LEVER ASSEMBLY ROCKER ADJUSTING SCREW ASSEMBLY M24 x 1.5P LOCKNUT

ASSEMBLY 80-558-01948-200

PART NO.
80-558-01948-201 86-535-01220-309 86-535-01224-701 11/2082A23 11/P400Z5468/10

DESCRIPTION
ROCKER LEVER CUP PLUG SPRING WASHER M20 LOCTITE

QTY
1 1 1 3 1

ASSEMBLY 80-535-01220-803

PART NO.
80-535-01220-315 86-535-01220-316 86-535-01220-717

DESCRIPTION
ADJUSTING SCREW CUP SPRING RING

QTY
1 1 1

ADDITIONAL DRAWINGS 80-558-01948-200 ISSUE A

-8-

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
FUEL PUMP CONTROL SHAFT DRAWING NUMBER 80-558-01985-000 BOM MATERIAL 80-558-01985-C01
PART NO.
80-558-01986-100 80-558-01987-100 80-558-01984-300 86-558-01904-200 86-558-01882-301 86-508-14514-709 86-558-01882-702 86-558-01924-701 11/P400Z5468/20 11/40062A30 11/2082A18 11/40058A22 11/0004A13 11/2082A12

ISSUE

D QTY

ISSUE

B

16
QTY
1 1 1 1 8 8 1 1 1 8 20 16 16 16

DESCRIPTION
CONTROL SHAFT ASSEMBLY CONTROL SHAFT ASSEMBLY END PLATE ASSEMBLY END PLATE ASSEMBLY “B” BANK FLANGE “O” - RING RUBBER SEAL OIL SEAL LOCTITE SCREW M12 x 35 LG M12 SPRING LOCKING WASHER SCREW M6 x 20 LG M12 NUT HEX FULL M6 NUT HEX FULL

ASSEMBLY 80-558-01986-100

PART NO.
80-558-01986-201 80-558-01986-202 80-558-01986-303 86-558-01887-303 86-558-01887-302 80-558-01957-300 11/8160E235 11/P400Z5468/8

DESCRIPTION
CONTROL SHAFT CONTROL SHAFT CONNECTING FERRULE LEVER THRUST COLLAR BEARING SUPPORT ASSEMBLY TENSION PIN LOCTITE

QTY
1 1 1 8 2 4 12 1

-9-

MAN B&W Ltd, Confidential

26/09/02

FUEL PUMP CONTROL SHAFT (CONT’D)
ASSEMBLY 80-558-01987-100 PART NO. 80-558-01987-201 80-558-01987-202 80-558-01986-303 86-558-01887-303 86-558-01887-302 80-558-01957-300 11/8160E235 11/P400Z5468/8 DESCRIPTION CONTROL SHAFT CONTROL SHAFT CONNECTING FERRULE LEVER THRUST COLLAR BEARING SUPPORT ASSEMBLY TENSION PIN LOCTITE QTY 1 1 1 8 2 4 12 1

ASSEMBLY 86-558-01904-200 PART NO. 86-558-01905-200 80-400-08221-703 DESCRIPTION ENDPLATE BUSH QTY 1 1

ASSEMBLY 80-558-01984-300 PART NO. 80-558-01983-200 80-400-08221-708 DESCRIPTION ENDPLATE BUSH QTY 1 1

ASSEMBLY 80-558-01957-300 PART NO. 80-558-01957-301 80-400-08221-703 DESCRIPTION BEARING SUPPORT BUSH QTY 1 1

ADDITIONAL DRAWINGS 80-558-01986-100 80-558-01987-100 86-558-01904-200 80-558-01984-300 80-558-01957-300 ISSUE B ISSUE C ISSUE A ISSUE C ISSUE B

- 10 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
GOVERNOR CONTROL LINKAGE DRAWING NUMBER 80-543-01231-000 BOM MATERIAL 80-543-01231-C01
PART NO.
80-543-01232-200 80-543-01233-300 80-543-01234-300 80-543-01231-301 80-543-01231-302 80-543-01231-303 80-543-01231-304 80-543-01231-305 80-543-01231-306 80-543-01231-307 80-543-01231-308 80-543-01221-301 80-543-01221-303 80-543-01213-301 80-543-01213-302 80-543-01213-303 86-543-01164-702 86-543-01170-701 86-558-01924-702 86-558-01883-202 86-543-01168-305 86-558-01887-303 80-400-08221-703 80-400-08221-702 11/8160E234 11/0084A11 11/2007A30 11/40012A51 11/40061A40 11/0014A12 11/0014A11 11/2079A14 11/41494A10

ISSUE

C

ISSUE

C
QTY
1 1 1 1 2 1 1 6 1 2 1 1 1 1 1 1 1 1 1 6 2 2 2 4 2 12 2 2 1 2 7 6 1

DESCRIPTION
BUSH ASSEMBLY - CONTROL LEVER ASSEMBLY – SHUT OFF LEVER GOVN MECH SPECIAL PIN SPECIAL SCREW LEVER LEVER SPECIAL BOLT SPACER FITTED BOLT SPACER TURNBUCKLE LOCK NUT CONTROL ROD CONTROL ROD CONTROL ROD ROD END BEARING ROD END BEARING SPRING PIN ROD END BEARING PIVOT PIN LEVER BUSH BUSH SPRING PIN M8 NYLOC FULL NUT ½” WASHER LARGE SPECIFICATION M12 BOLT 90MM LONG M10 SCREW 60MM LONG M10 LOCK NUT M8 LOCK NUT M8 WAHER NORM BMS M6 SOCKET S’SCREW

- 11 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
GOVERNOR CONTROL LINKAGE (CONT’D)
PART NO.
11/41432A18 11/2082A12 11/41496A30 11/40060A32 11/P400Z5468/3 86-558-01882-702 80-543-01185-305 80-543-01185-304 11/8160A83

DESCRIPTION
SOCKET HEAD CAP SCREW M6 x 16 M6 SPRING LOCKING WASHER M10 SOCKET S’SCREW M8 SCREW 40MM LONG LOCTITE RUBBER SEAL STOP PLATE SPRING – TORSIONAL SPRING PIN

QTY
2 2 1 1 1 1 1 1 1

- 12 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
GOVERNOR ANGLE DRIVE DRAWING NUMBER 80-542-02116-200 BOM MATERIAL 80-542-02116-C01
PART NO.
80-542-02116-801 80-542-02072-802 80-542-02070-302 80-542-02070-403 80-542-02116-402 80-542-02070-405 80-542-02072-402 80-542-02070-701 80-542-02070-702 80-542-02116-703 80-400-08166-715 11/P400Z5468/23 11/40711A25 11/40058A14 11/41432A14 11/2082A12 11/0004A12 80-542-02082-201

ISSUE

B

ISSUE

C
QTY
1 1 1 1 1 2 1 1 1 2 1 1 4 12 6 12 8 1

DESCRIPTION
HOUSING ASSEMBLY SHAFT ASSEMBLY COVER PLATE SPIRAL MITER GEAR DRIVE SPIRAL MITER GEAR BEARING RETAINER DISTANCE PIECE ROLLER BEARING BALL BEARING SHIM SET ‘O’ RING LOCTITE M10 STUD 25MM LONG M6 SCREW 12MM LONG SOCKET HEAD CAP SCREW M6 x 12 LG M6 SPRING LOCKING WASHER M10 FULL NUT GOVERNOR DRIVE GEARWHEEL

ASSEMBLY 80-542-02116-801

PART NO.
80-542-02116-101 11/40711A36 11/P400Z5468/9

DESCRIPTION
GOVERNOR DRIVE HOUSING M10 STUD 50MM LONG LOCTITE

QTY
1 4 1

- 13 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
GOVERNOR ANGLE DRIVE (CONT’D)

ASSEMBLY 80-542-02072-802

PART NO.
80-542-02072-303 86-542-02034-701 11/0004A17 11/2079A23

DESCRIPTION
SHAFT KEY M20 FULL NUT M20 WASHER NORM BMS

QTY
1 2 1 1

- 14 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
VALVE GEAR DRAWING NUMBER 80-535-01283-000 BOM MATERIAL 80-535-01283-C01
PART NO.
80-535-01256-300 80-535-01255-200 80-535-01283-801 86-535-01242-301 86-535-01220-206 86-535-01220-408 86-535-01220-803 86-535-01220-711 86-535-01229-701 11/0014A15

ISSUE

B QTY 16
QTY
2 2 2 1 2 2 2 2 2 2

ISSUE

B

DESCRIPTION
PUSHROD VALVE ASSEMBLY ROCKER LEVER ASSEMBLY BRIDGE PIECE ASSEMBLY ROCKER PIN ROCKER PIN SUPPORT SOCKET HEAD CAP SCREW M16 x 60 ROCKER ADJUSTING SCREW ASSEMBLY SOCKET HEAD CAP SCREW M20 x 20 M24 LOCK NUT M16 LOCK NUT

ASSEMBLY 80-535-01283-801

PART No.
80-535-01262-202 86-535-01220-403 86-535-01220-404

DESCRIPITION
BRIDGE PIECE TAPPET INSERT FIXED TAPPET

QTY PER ASSEMBLY
1 1 1

TOTAL
32 32 32

ASSEMBLY 86-535-01220-803

PART No.
80-535-01220-315 86-535-01220-316 86-535-01220-717

DESCRIPITION
ADJUSTING SCREW CUP SPRING RING

QTY PER ASSEMBLY
1 1 1

TOTAL
32 32 32

- 15 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
VALVE GEAR (CONT’D)
ASSEMBLY 80-535-01255-200 PART No. 80-535-01255-201 86-535-01220-309 86-535-01224-701 DESCRIPITION ROCKER LEVER CUP PLUG QTY PER ASSEMBLY TOTAL 1 1 1 32 32 32

ADDITIONAL DRAWINGS 80-535-01255-200 ISSUE A

- 16 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
CRANKCASE END COVER
(PUMP END)

DRAWING NUMBER 80-502-02688-100 BOM MATERIAL 80-502-02688-C01
PART NO.
80-502-02515-001 86-502-02239-003 11/40062A28 11/2082A18 11/P436003/6 11/J685026/243 80-502-02374-402 11/41497A14 11/P400Z5468/19 11/40062A25

ISSUE

A

ISSUE

A
QTY
1 1 20 20 1 1 2 2 1 1

DESCRIPTION
CRANKCASE END PLATE JOINT M12 SCREW 30MM LONG SPRING WASHER M12 ¾” BSP BRASS PLUG COPPER JOINT RING SCREWED DOWEL PIN M12 SOCKET SET SCREW M12 LONG LOCTITE M12 SCREW 25MM LONG

- 17 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
L.O. PUMP & F.O. TRANSFER PUMP DRIVE DRAWING NUMBER 80-507-01592-100 BOM MATERIAL 80-507-01592-C01
PART NO.
80-307-01423-218 80-307-01509-204 11/P407F1160/3 80-407-01424-400 80-407-01425-400 80-307-01479-204 11/40712A30 11/2082A18 11/0004A13 80-307-01576-300 80-407-01454-301 80-307-01423-408 11/P400Z092/48 11/P436152/16 11/P407F1370/4 11/0084A19 11/P324043/14 11/P407F1151/4 80-307-01479-306 11/P449ND1434/5 80-507-01566-101 80-507-01592-301 11/8160A119 11/41434A32 11/2082A14 11/40711A25 11/2082A16 11/0004A13 80-507-01589-300 11/40712A28 80-507-01567-301 80-507-01567-302 11/P400Z5468/9 11/41494A14 11/40060A14

ISSUE

B

ISSUE

B
QTY
1 1 1 2 1 1 12 18 18 1 1 1 1 1 1 1 2 1 1 1 1 1 1 4 4 8 8 8 1 6 1 1 1 2 1

DESCRIPTION
CASING PR–PUMP PRESSURE PUMP MAINSHAFT JOINT RING BEARING BUSH WRAPPED BUSH END COVER STUD M12 x 35MM LONG SPRING LOCKING WASHER M12 M12 FULL NUT FOLLOWER GEAR SUB ASSEMBLY FOLLOWER SHAFT BOLT COPPER JOINT RING 1 ¼” DIA PLUG BUTTON WASHER CLEVELOC NUT M24 DOWEL PIN SYN. RUBBER JOINT RING JOINT OIL SEAL DRV COUPLING HOUSING KEY SPRING PIN SOCKET HEAD CAP SCREW M8 x 40 SPRING LOCKING WASHER M8 STUD M10 x 25MM LONG SPRING LOCKING WASHER M10 M10 FULL NUT FUEL OIL PUMP DRIVE COUPLING STUD M12 x 30MM LONG COVER PLATE SCREW LOCTITE SOCKET SET SCREW M6 x 12 LONG SCREW M8 x 12MM LONG

- 18 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
L.O. PUMP & F.O. TRANSFER PUMP DRIVE (CONT’D)
ASSEMBLY 80-307-01576-300

PART NO.
80-307-01576-201 80-307-01576-302 ADDITIONAL DRAWING 80-307-01576-300

DESCRIPTION
GEAR BUSH

QTY
1 2

ISSUE B

- 19 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
SUMP & DETAILS DRAWING NUMBER 80-550-02921-100 BOM MATERIAL 80-550-02921-C01
PART NO.
80-550-02921-801 11/41438A60 11/2082A21 11/40012A48 11/2082A18 11/P400Z5468/23

ISSUE

G

ISSUE

F
QTY
1 48 48 9 9 1

DESCRIPTION
SUMP ASSEMBLY SOCKET HEADED CAP SCREW M16 x 110 SPRING LOCKING WASHER M16 M12 BOLT x 80MM LONG SPRING LOCKING WASHER M12 LOCTITE

ASSEMBLY 80-550-02921-801 (SUPPLIED FULLY ASSEMBLED)

PART No.
80-550-02922-000 80-521-01533-100 11/J685125/50 11/F376155/50 11/40062A28 11/40061A18 11/40061A22 11/2082A18 11/2079A16 11/41501/A18 11/P400Z5468/16 11/P400Z5468/10

DESCRIPITION
SUMP ASSEMBLY SUCTION STRAINER JOINT FLANGE M12 SCREW x 30MM LONG M10 SCREW x 16MM LONG M10 SCREW x 20MM LONG SPRING LOCXKING WASHER M12 M10 WASHER NORM BMS SOCKET SET SCREW M20 x 16 LONG LOCTITE LOCTITE

TOTAL
1 1 1 1 4 2 2 4 4 10 1 1

- 20 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
WATER PUMP DRIVE (HT) DRAWING NUMBER 80-549-01684-200 BOM MATERIAL 80-549-01684-C01
PART NO.
80-549-01684-201 80-549-01683-701 11/2005A9 11/P400Z5468/9

ISSUE

C

ISSUE

B
QTY
1 1 1 1

DESCRIPTION
GEARWHEEL – WATER PUMP HEX NUT M22 x 1.5P 7/8” WASHER LOCTITE

- 21 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
WATER PUMP DRIVE (LT) DRAWING NUMBER 80-549-01691-200 BOM MATERIAL 80-549-01691-C01
PART NO.
80-549-01691-201 80-549-01683-701 11/2005A9 11/P400Z5468/9

ISSUE

B

ISSUE

A
QTY
1 1 1 1

DESCRIPTION
GEARWHEEL – WATER PUMP HEX NUT M22 x 1.5P 7/8” WASHER LOCTITE

- 22 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
PUMP DRIVE CASING ASSEMBLY DRAWING NUMBER 80-549-01690-000 BOM MATERIAL 80-549-01690-C01
PART NO.
80-549-01690-801 80-549-01656-002 80-549-01686-201 80-549-01686-102 80-549-01686-303 80-549-01686-204 80-549-01686-306 80-549-01686-304 86-549-01586-207 86-549-01586-209 86-549-01586-202 86-549-01586-303 86-549-01586-204 80-549-01664-101 80-549-01645-302 86-549-01586-702 11/P400Z5468/23 11/P400Z5468/3 11/P324044/625 11/40062A32 11/40062A28 11/40012A51 11/40012A46 11/40012A55 11/2082A18 11/0084A13 11/0004A13 11/2082A10 11/41432A18 11/40062A22 11/41430A14 11/41432A22 11/2082A12 80-400-08803-701 80-549-01686-308

ISSUE

C

ISSUE

C
QTY
1 1 1 1 1 1 1 1 1 1 1 1 2 2 2 12 1 1 9 3 12 13 14 3 82 4 26 3 2 6 3 6 8 2 4

DESCRIPTION
CASING ASSEMBLY JOINT IDLER GEAR GEAR RING CAST COVER DRIVE PEG PLATE JOINT IDLER GEAR BEARING RETAINING PLATE RETAINING PLATE OIL SEAL CAMSHAFT THRUSTPLATE GEARWHEEL – CAMSHAFT PLUG BOLT M12 x 45MM LONG LOCTITE LOCTITE DOWEL PIN SCREW M12 x 40MM LONG SCREW M12 x 30MM LONG BOLT M12 x 90MM LONG BOLT M12 x 75MM LONG BOLT M12 x 100MM LONG M12 SPRING LOCKING WASHER M12 NYLOC NUT M12 FULL NUT M4 SPRING LOCKING WASHER M6 SOCKET HEAD CAP SCREW x 16 SCREW M12 x 20MM LONG M4 SOCKET HEAD CAP SCREW x 12 M6 SOCKET HEAD CAP SCREW x 20 M6 SPRING LOCKING WASHER 12MM TAPPED DOWEL BOLT x 95MM LONG

- 23 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 4 ENGINE BUILD 16RK215
PUMP DRIVE CASING ASSEMBLY (CONT’D)
PART NO.
11/R508003/8 80-400-08166-723 11/40062A25 11/0004A12 11/2082A16 11/P400Z5468/19 11/P436003/2 11/J685028/2 ASSEMBLY 80-549-01690-801

DESCRIPTION
SEAL ‘O’ RING SCREW M12 x 25MM LONG M10 FULL NUT M10 SPRING LOCKING WASHER LOCTITE BRASS PLUG COPPER JOINT RING

QTY
4 1 6 6 6 1 1 1

PART NO.
11/40712A30 11/40712A28 11/40712A25 11/P400Z5468/19 80-549-01690-001 ADDITIONAL DRAWING DD-12174 ADDITIONAL DOCUMENTATION M-FORM M649044

DESCRIPTION
STUD M12 x 35MM LONG STUD M12 x 30MM LONG STUD M12 x 20MM LONG LOCTITE PUMP DRIVE CASING

QTY
6 14 6 1 1

ISSUE B

- 24 -

RK215 STAGE 4 TOOL LIST

PART NUMBER PUMP DRIVE CASING P/400Z5468/23 P/400Z5468/9 P/400Z5468/3 Loctite 16113 LI1068 Loctite 270(replaced by 2701) Loctite P1PE SEAL GRADE221

DESCRIPTION

L.O.PUMP 80.507.01582.100 P1J16210 P1J16740 Mandrel Plug Gauge Mandrel

GEARWHEEL 80.549.01687.201 P/400Z5468/23 Loctite 16113 128068

HT WATER PUMP P1NION 80.549.01684.C01 P/400Z5468/9 P1J16184 Loctite 270(replaced by 2701) Fitting Tube for O Ring

WATER PUMP GEAR ASSY 80.549.01691.C01 P/400Z5468/9 P1J16184 P1J16188 Loctite 270(replaced by 2701) Fitting Tube for O Ring Fitting Tool

DAMPER ASSY 80.548.01128.100 80.532.00085.100 P/400Z5468/10 P1J16753 P1J16158 Loctite 225(50MLBOTTLES) Lifting Ring Fitting Arrangement

VALVE GEAR ASSY 80.535.01283.CO1 11/70057/0016/3 P1J16457 P1J16492 ROCOL ANTI SCUFFING PASTE Assembly Fixture Guide Bush

GOVERNOR DRIVE 80.542.02116.200 P/400Z5468/23 Loctite 16113 128068

GOVERNOR LINKAGE 80.543.01234.C01 P/400Z5468/23 Loctite 16113 128068

STAGE 4 - TOOLS

26 September 2002

Page 1 of 2

RK215 STAGE 4 TOOL LIST

PART NUMBER SUMP ASSY 80.550.02921.C01 P/400Z5468/23 P1J16771 Loctite 16113 128068 Sump Alignment tool

DESCRIPTION

CRANKSHAFT OIL SEAL P/400Z5468/23 P1J16185 P1J16186 Loctite 16113 128068 Fitting Tool for Oil Seal Fitting Tool for Oil Seal

CONTROL SHAFT ASSY 80.558.01985.C01 80.558.01985.100 P1J16453 P6J3354 Assembly Fixture Drill & Stand Arrangement

CONTROL SHAFT 80.558.01958.000 END SUPPORT BEARING BUSH 80.400.08221.703 P/400Z5468/20 P1J16766 P1J16767 P1J16768 P1J16367 Loctite 574(replaced by 5208) Mandrel Mandrel Mandrel Plug Gauge Burnishing Tool

ROCKER LEVER ASSY 80.558.01948.200 P1J16136 P1J16492 P4JS1402 P1J16137 TIMING ASSEMBLY P1J16750 P1J16751 P1J16752 P1J16763 Top Dead Centre Plunger Timing Gauge Timing Clock Stand Flushing Rig Mandrel Assembly Fixture Burnishing Mandrel Mandrel

STAGE 4 - TOOLS

26 September 2002

Page 2 of 2

DATA SHEETS

• Stage 4 Engine Assembly Records Operator Sign off Sheet

REFER TO SECTION 15 FOR THE FOLLOWING DATA SHEETS • 11/P400Z5468/3 • 11/P400Z5468/4 • 11/P400Z5468/8 • 11/P400Z5468/9 • 11/P400Z5468/10 • 11/P400Z5468/16 • 11/P400Z5468/19 • 11/P400Z5468/23 • 11/P400Z5468/25 • 11/P400Z5468/32 LOCTITE - Grade 221 LOCTITE – Grade 542 LOCTITE – Grade 601 LOCTITE – Grade 270 LOCTITE – Grade 225 LOCTITE – Grade 241 LOCTITE – Grade 572 LOCTITE – Grade 16613 LOCTITE (Degreaser) – Grade 7063 LOCTITE – Grade 14486

• ROCOL Anti Seize Compound (14033) • LIQUID NITROGEN • Solvent Solvo 300

16RK215

RK215 STAGE 4 & 5 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 4.1 Section 4.2 Section 4.3 Section 4.4 Section 4.5

ACTIVITY Sump assembled and all screws tightened Crankcase end cover assembled Pump drive casing assembled Idler gear sub-assembled Idler hub assembled to pump drive casing Camshaft gears fitted, tightened and aligned to timing marks. End float and backlash checked and recorded on Form NQIR 084. Idler gear end float and backlash checked and recorded on Form NQIR 084 Pump end casing assembled with seal housing centralised, doweled and tightened. Hub, dampers and PTO shaft assembled Oil injection pump assembled Lub oil gears endfloat checked and recorded Lub oil pump assembled and turning freely. Gear tightened to correct torque. Lube Oil Pressure Pump assembled Finally preventing shaft from rotating, torque gear retaining nut as detailed on the drawing. HT and LT water pumps assembled to engine. Both pump gears’ backlash checked and record on Form NQIR 084. Control shafts fitted and move freely without resistance. Alternator lower support bracket fitted onto dowels and the bolts are torque tightened Alternator upper support bracket fitted, oil seal fitted, centralised, torque tightened and doweled. Flywheel fitted onto dowels and bolts torque tightened Barring Gear assembled Flywheel pointer assembled
26 September 2002

Section 4.6

Section 4.7.7

Section 4.7 Section 4.8 Section 4.9 Section 4.10.8 Section 4.10.17 Section 4.10 Section 4.11.3

Section 4.11

Section 4.12

Section 4.13.10

Section 4.13

Section 4.14 Section 4.15 Section 4.16
EAR 4&5 - 7.0

Page 1 of 2

RK215 STAGE 4 & 5 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 4.17

ACTIVITY A1 cylinder TDC checked and flywheel pointer aligned, drilled and pinned. Engine fuel system on ‘A’ bank flushed for 1 hour and free from leaks. Engine fuel system on ‘A bank flushed for 1 hour and free from leaks. Unit injectors fitted with rack extensions and serial numbers recorded on Form NQIR 018. Unit injectors fitted to engine with copper washers and O rings and clamps torque tightened. Unit fuel injector control linkages fitted correctly and fasteners tightened. Valve bridge piece inserts and adjusters fitted. All valve bridge pieces fitted and set on engine. Push rods clean, damage free and fitted to engine Valve rocker assemblies fitted, torque tightened and tappet clearances set and locknuts torque tightened Unit injector timing set. Fuel timing on all cylinders checked and adjusted to O 16 BTDC. Datums and adjustment recorded on Form NQIR 084. Governor actuator drive and actuator fitted and back lashes checked and recorded on Form NQIR084 Governor control linkages set to drawings and all individual unit injector control racks adjusted to setting gauge.

Section 4.18.10

Section 4.18

Section 4.19.4

Section 4.19

Section 4.20 Section 4.21.5 Section 4.21 Section 4.22 Section 4.23 Section 4.24

Section 4.25

Section 4.26

Section 4.27

Stage 4 & 5 complete Operator Signature………………………………………

Date:-………………….

Supervisor Signature……………………………………

Date:-………………….

EAR 4&5 - 7.0

26 September 2002

Page 2 of 2

STAGE 6 – Crankcase and associated equipment

CONTENTS

1

FLOW CHART

2

ASSEMBLY INSTRUCTIONS

3

BILL OF MATERIALS

4

TOOL LIST

5

DATA SHEETS

16RK215

ASSEMBLY INSTRUCTIONS - Contents

6.1 6.2 6.3 6.4 6.5 6.6 6.7 6.8 6.9 6.10 6.11 6.12 6.13 6.14 6.15 6.16

Crankcase details and air chest cover Exhaust manifolds Cambox doors Crankcase doors Intercooler support Intercooler Air ducting Air shut off valve Turbocharger support bracket Turbocharger Starter motor and bracket Set starter motor Lub oil cooler Lub oil filter Lub oil relief valve Fault Diagnosis

Page 1 Page 2 Page 3 Page 3 Page 4 Page 5 Page 5 Page 6 Page 7 Page 7 Page 8 Page 8 Page 9 Page 9 Page 10 Page 10

16RK215

Crankcase and associated equipment Instructions - 16RK215 Stage 6 – 6.0 Issue 1
General/documents The following instructions are to be used during the assembly of the crankcase and associated equipment for the 16RK215. • • Ensure all referenced drawings/documents and BOM’s are available. Check all components listed on the relevant BOM’s are available.

Any problems of interpretation in this procedure with respect to a particular procedure should be referred to MAN B&W Diesel Ltd Supervision. 6.1 6.1.1 6.1.2 Crankcase Details – Chest Covers and Air bends Before fitting air chest cover plates plus joints ensure air chest passage is thoroughly clean. Fit air chest cover plates plus joints and brass blanking plugs, secure with bolts and spring washers.

6.1.3

Fit inlet air bends between crankcase and cylinder head ensuring joints are located correctly.

26 September 2002

-1-

6.1.4

Tighten (finger tight at first and then progressively) air bends to the correct torque stated on the drawing.

!
6.2 6.2.1

Sign off Stage 6 EAR Section 6.1

Exhaust manifolds Using crane fit exhaust manifold branch assembly starting from the flywheel end. Note: Copper slip anti-seize grease is applied to all exhaust manifold bolts prior to fitting.

6.2.2 6.2.3

Position joint between the cylinder head and flange of the manifold. Fit bellows and joint ensuring all bellows are stretched 2mm and fitted in the correct direction of flow. Fit bolts and stainless steel nuts finger tight. Completely fit one bank of manifolds with all securing bolts finger tight and aligned correctly. Finally torque all bolts to the torque stated on the drawing.

6.2.4 6.2.5

6.2.6

26 September 2002

-2-

6.2.7

Repeat steps 6.2.1 - 6.2.6 for opposite bank.

!
6.3 6.3.1

Sign off Stage 6 EAR Section 6.2

Crankcase Details - Cambox Doors Fit joints to cambox doors using adhesive (11/P400Z5468/4) as stated on the drawing. DO NOT coat the crankcase side of the joints with adhesive. Note:- Allow adhesive to become ‘tacky’ before fitting joint to cambox door (contact adhesive)

6.3.2

When adhesive has cured fit cambox doors to the engine as arranged on the drawing.

!
6.4 6.4.1

Sign off Stage 6 EAR Section 6.3

Crankcase Details - Crankcase Door and Rocker Covers Joints should be fitted using adhesive applying the same technique as previously described to fit the cambox doors (steps 6.3.1 – 6.3.2). Fit 5 off explosion relief valves to the crankcase doors and ensure the door with the dipstick assembly is correctly assembled.

6.4.2

26 September 2002

-3-

Explosion relief valve

6.4.3 6.4.4

Fit completed crankcase door assemblies to the engine as shown on drawing. Fit all rocker covers with joints using the same adhesive and method described in the previous operation.

!
6.5 6.5.1

Sign off Stage 6 EAR Section 6.4

Intercooler Support The intercooler support bracket should be clean and free from any significant damage. Fit studs and dowels to the crankcase as per arrangement drawing. Apply Loctite Sealant 11/P400Z5468/9 to the crankcase where surfaces mate as stated on the drawing.

6.5.2 6.5.3

26 September 2002

-4-

6.5.4

Lift and locate the bracket on the studs. Fit nuts and washers and tighten to the torque stated on the drawing.

!
6.6 6.6.1 6.6.2 6.6.3 6.6.4

Sign off Stage 6 EAR Section 6.5

Intercooler The intercooler should be thoroughly clean and free from any significant damage. Fit studs to each flange face using loctite as stated on the drawing. Fit joint over the studs on the intercooler Lift and position intercooler onto the intercooler support bracket locating onto studs.
Studs

Intercooler

Joint

6.6.5

Fit spacer washers and nuts and tighten to the torque stated on the drawing.

!
6.7 6.7.1 6.7.2 6.7.3

Sign off Stage 6 EAR Section 6.6

Air Ducting Fit the aluminum air ducting to the intercooler. Fit spacer washers plus nuts and tighten to the torque stated on the drawing. Fit studs to the air ducting top flange as per the arrangement drawing. Note: 2 longer studs are fitted to secure the air shut-off guard.

!

Sign off Stage 6 EAR Section 6.7

26 September 2002

-5-

6.8 6.8.1 6.8.2 6.8.3 6.8.4 6.8.5

Air Shut-off Valve Fit bushes to the air shut-off housing body. Fit spindle with ‘O’ rings and ensure it rotates freely in the housing body. Fit the butterfly with tab washers ensuring that the butterfly seats correctly on the housing stop. Assemble lever spring and electro-magnetic switch assembly mechanism. Drill and pin completed assembly in position ensuring the mechanism operates correctly. Note: It is vital that this mechanism operates correctly to ensure safe operation of the engine. Pay particular attention to the limit switch. Fit air shut-of assembly to the air ducting.

6.8.6

!

Sign off Stage 6 EAR Section 6.8

26 September 2002

-6-

6.9 6.9.1 6.9.2 6.9.3

Turbocharger Support Bracket Fit two studs to intercooler support bracket. Lift and position turbocharger support to locate onto studs. Fit nuts plus washers and tighten to the torque stated on the drawing.

!
6.10 6.10.1

Sign off Stage 6 EAR Section 6.9

Turbocharger

Remove the lube oil inlet and outlet protective blanking plugs (2 off) before proceeding. Failure to remove the blanking plugs will result in serious damage to the turbocharger in operation. Lift the turbocharger onto turbocharger support bracket. Fit 4 off capscrews with nuts plus washer and tighten to the torque stated on the drawing. Fit air-bend onto the air shut-off valve.
Capscrews

6.10.2

6.10.3

6.10.4

6.10.5

26 September 2002

-7-

6.10.6 6.10.7

Fit the air shut-off guard and tighten to secure. Fit air duct bellows between the air bend and turbocharger with joints and tighten to secure.

!
6.11 6.11.1 6.11.2 6.11.3

Sign off Stage 6 EAR Section 6.10

Starter Motor and Bracket Fit starter motor support bracket to alternator support. Fit eccentric bush to starter motor. Lift starter motor and position into support bracket.

!
6.12 6.12.1

Sign off Stage 6 EAR Section 6.11

Set Starter Motor Pull the starter motor Bendix into mesh with the flywheel ring gear using special ‘Adjuster’ tool and ensure correct engagement and back lash adjustment is made by rotating the eccentric bush allowing the gear to engage and disengage. When the bush is set, the bracket and starter motor should be marked as shown on drawing. Check the backlash of the gear as indicated on the drawing.

6.12.2

!

Sign off Stage 6 EAR Section 6.12

26 September 2002

-8-

6.13 6.13.1

Lub Oil Cooler Fit spring tension pins to crankcase as shown.

Fit pins

6.13.2 6.13.3

Position mounting feet onto tension pins and secure with the bolts. Torque the bolts as required on the drawing Fit larger roll pin to mounting feet. Note: The lub oil cooler should be clean and free from any significant damage.

6.13.4

Lift the cooler and position onto the roll pins. Secure with bolts as per drawing.

!

Sign off Stage 6 EAR Section 6.13

6.14 6.14.1 6.14.2 6.14.3 6.14.4

Lub Oil Filter Mount the lub oil filter drip tray onto alternator top support and align holes. Position lub oil filter with shim plate and secure with bolts. Drill and tap 2 holes M8 through drip tray guide holes into alternator support. Fit screws to secure the filter as per the arrangement drawing.
Filter

Shim

!
26 September 2002

Sign off Stage 6 EAR Section 6.14

-9-

6.15 6.15.1

Lub Oil Relief Valve Before assembling the valve ensure internal surfaces are clean.

6.15.2 6.15.3

Assemble the relief valve as per arrangement drawing. Bolt the relief valve to the rear of the pump drive casing ensuring the O rings are correctly seated.

!
6.16

!

Sign off Stage 6 EAR Section 6.15

Complete sign off on Engine Assembly Record Sheet and pass to assembly supervision for acceptance signature. Fault Diagnosis – Stage 6 Cause Incorrect ‘Loose’ assembly Dimensional fault/damage Action - Slacken off and repeat procedure - check and / or change parts

Fault Misalignment of Ports Parts will not assembly

26 September 2002

- 10 -

BILL OF MATERIALS

Air Inlet Bend Air Chest Cover Rocker Cover Lub Oil Filter Drip Tray Air Inlet Ducting Turbocharger Support Charge Cooler Magnetic Air Shut-Off Crankcase Details Turbocharger Details Exhaust Manifold Electric Start Motor Details L.O. Filter Mounting Bracket Arrangement L.O. Relief Valve Assembly L.O. Cooler

Page 1 Page 2 Page 3 Page 4 Page 5 Page 6 Page 7 Page 8 Page 10 Page 12 Page 13 Page 14 Page 15 Page 16 Page 17 Page 18

16RK215

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
ARRANGEMENT OF AIR INLET BEND DRAWING NUMBER 80-515-03007-200 BOM MATERIAL 80-515-03007-C02
PART NO.
80-515-03007-101 86-515-02654-302 86-515-02601-303 11/40011A51 11/40011A34 11/40062A30 11/2082A18 11/2082A16

ISSUE

B

ISSUE

G
QTY
16 16 16 32 16 64 64 48

DESCRIPTION
AIR INLET BEND JOINT JOINT M10 BOLT 90MM LONG M10 BOLT 45MM LONG M12 SCREW 35MM LONG M12 WASHER SPRING LOCK M10 WASHER SPRING LOCK

-1-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
ASSEMBLY AIR CHEST COVER 16RK215 DRAWING NUMBER 80-515-03191-200 BOM MATERIAL 80-515-03191-C01
PART NO.
80-515-02952-201 86-515-02952-202 11/40062A28 11/2082A18 11/P436003/4 11/J685028/4

ISSUE

B

ISSUE

A
QTY
4 4 64 64 4 4

DESCRIPTION
COVER PLATE JOINT (SUPERWILSTELE) M12 SCREW 30MM LONG M12 WASHER SPRING LOCK ½” BSP BRASS PLUG COPPER JOINT RING

-2-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215

ROCKER COVER DRAWING NUMBER 80-516-01371-100 BOM MATERIAL 86-516-01371-C07
PART NO.
80-516-01371-013 80-516-01371-108 11/41435A36 11/2112A28 11/7057/0001/2

ISSUE

B QTY

ISSUE

J

16
QTY
1 1 4 4 1

DESCRIPTION
ROCKER COVER - RK215 JOINT (NEBAR) SOCKET HEAD CAP M10 x 50 LONG D/COIL WASHER ADHESIVE SCOTCHGRIP EC847

-3-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
L.O. FILTER DRIP TRAY DRAWING NUMBER 80-508-16418-100 BOM MATERIAL 80-508-16418-C01
PART NO.
80-508-16431-100 80-508-16418-201 11/J685028/3 11/P436003/3 11/40060A18 11/2082A14 11/P400Z5468/23

ISSUE

B

ISSUE

A
QTY
1 1 1 1 2 2 1

DESCRIPTION
DRIP TRAY ASSEMBLY L.O. FILTER SHIM COPPER JOINT RING 3/8” BSP BRING PLUG M8 SCREW 16MM LONG M8 SPRING WASHER LOCTITE

-4-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
AIR INLET DUCTING DRAWING NUMBER 80-515-03173-000 BOM MATERIAL 80-515-03173-C01
PART NO.
80-515-03154-101 86-515-03154-303 86-515-03173-201 80-515-03174-200 80-408-00278-500 80-515-02969-202 80-515-02970-200 11/J685026/8 11/J685026/4 11/J685026/3 11/J685155/20 11/P436003/3 11/P436003/4 11/P324044/625 11/P400Z5468/23 11/40714A53 11/40714A55 11/40716A34 11/40716A46 11/41435A30 11/2079A21 11/2082A16 11/2082A21 11/2082A23 11/0004A15 11/0004A17

ISSUE

E

ISSUE

E
QTY
1 2 1 1 1 2 1 1 3 1 2 1 3 4 1 6 2 5 9 16 2 16 8 14 8 14

DESCRIPTION
AIR INLET DUCT JOINT AIR BEND AIR DICT BELLOWS DRAIN COCK JOINT AIR INLET DUCT ASSEMBLY COPPER JOINT COPPER JOINT COPPER JOINT JOINT 3/8” BSP BRASS PLUG 1/2” BSP BRASS PLUG DOWEL LOCTITE STUD STUD STUD STUD SOCKET HEAD CAP M10 x 35 LONG M16 WASHER NORM BMS M10 WASHER SPRING LOCK M16 WASHER SPRING LOCK M20 WASHER SPRING LOCK M16 FULL NUT M20 FULL NUT

-5-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
TURBOCHARGER SUPPORT ARRANGEMENT DRAWING NUMBER 80-580-02442-100 BOM MATERIAL 80-515-03007-C02
PART NO.
80-580-02442-101 11/40714A36 11/40714A34 80-580-02442-702 11/40064A36 11/2082A21 11/0004A15 11/P400Z5468/9 80-580-02442-302 11/2079A22

ISSUE

G

ISSUE

D
QTY
1 2 2 4 6 10 4 1 4 4

DESCRIPTION
TURBOCHARGER SUPPORT BRACKET STUD M16 x 50MM LONG STUD M16 x 45MM LONG SOCKET HEAD CAPSCREW M18 x 90LONG SCREW M16 x 50MM LONG M20 WASHER SPRING LOCK M16 FULL NUT LOCTITE SPECIAL NUT M18 WASHER NORM BMS

-6-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
CHARGE COOLER ASSEMBLY DRAWING NUMBER 80-580-02441-200 BOM MATERIAL ISSUE D

80-580-02441-C01
PART NO.
80-580-02456-000 80-315-02989-301 11/40712A34 11/0004A13 11/P400Z5468/9 11/2079A18 11/40712A34 11/40712A38

ISSUE

C
QTY
1 64 32 64 1 32 32 2

DESCRIPTION
CHARGE AIR COOLER SPACER STUD M12 x 45MM LONG M12 FULL NUT LOCTITE M12 WASHER NORM BMS STUD M12 x 40MM LONG STUD M12 x 55MM LONG

-7-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
MAGNETIC AIR SHUT-OFF DRAWING NUMBER 80-515-03141-100 BOM MATERIAL 80-580-03141-C01
PART NO.
80-400-08166-723 80-543-01185.305 80-515-02961-301 80-515-02961-203 11/40058A18 30/024802 80-515-02856-202 80-502-02369-302 11/41432A18 11/2082A12 80-515-03041-801 80-515-02964-300 80-515-03147-200 80-515-03149-200 80-315-03089-409 80-515-03141-702 80-515-03141-306 11/2079A12 11/40708A30 11/2082A14 11/41434A22 11/40232A25 11/0084A11 11/40060A28 11/0084A36 11/41431A34 11/0084A33 11/41431A25 11/2082A11 80-515-03168-300 11/P400Z5468/3 86-558-01924-702 11/0084A34

ISSUE

D

ISSUE

B
QTY
2 1 1 1 3 3 1 2 2 3 1 1 1 1 1 1 1 1 1 4 4 2 2 1 2 4 2 4 4 1 1 1 2

DESCRIPTION
‘O’ RING STOP PLATE SPRING VALVE SPINDLE SCREW M6 x 16MM LONG TAB WASHER BUTTERFLY SPRING PIN SOCKET HEAD CAP SCREW M6 x 16 SPRING LOCKING WASHER M6 HOUSING ASSEMBLY SHUT OFF LEVER MAGNET SUPPORT BRACKET ARMATURE BRACKET DAMPING WASHER ARMATURE WASHER M6 WASHER NORM BMS STUD SPRING LOCKING WASHER M8 SOCKET HEADED CAP SCREW M8 x 20 COUNTER SUNK SCREW M8 x 25 NYLOC FULL NUT M8 SCREW M8 x 30MM LONG CLEVLOC FULL NUT M8 SOCKET HEADED CAP SCREW M5 x 45 CLEVLOC FULL NUT M5 SOCKET HEADED CAP SCREW M5 x 25 SPRING LOCKING WASHER M5 ELECTROMAGNET ASSY LOCTITE SPRING PIN CLEVLOC FULL NUT M5

-8-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
MAGNETIC AIR SHUT-OFF (CONT’D)

PART NO.
ASSEMBLY 80-515-03041-801 PART NO. 80-515-03041-201 80-400-08221-703

DESCRIPTION

QTY

DESCRIPTION SHUT OFF VALVE HOUSING BUSH

QTY 1 2

-9-

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215

CRANKCASE DETAILS DRAWING NUMBER 80-502-02639-000 BOM MATERIAL 80-502-02639-C01
PART NO.
80-502-02615-200 80-502-02484-200 80-502-02485-300 80-502-02635-200 80-502-02633-200 80-102-01869-100 86-502-02245-001 86-502-02245-203 80-502-02370-301 80-502-02370-302 86-502-02245-204 86-502-02245-305 86-502-02245-308 86-502-02245-307 86-502-02245-309 80-502-02527-201 80-308-13476-701 86-502-02626-201 86-502-02245-002 80-502-02519-304 30/VCB/00443 11/P402/1218/1 11/P402/016/4 11/40712A28 11/J685125/70 11/P436003/3 11/J685028/3 11/40062A30 11/2082A18 11/40062A28 11/0004A13

ISSUE

C

ISSUE

D
QTY
1 1 1 1 1 5 8 16 1 1 11 16 4 14 18 2 4 1 6 1 6 2 2 2 1 1 1 8 196 152 36 CONT’D

DESCRIPTION
C.CASE DOOR DIPSTICK GUIDE ASSEMBLY DIPSTICK ASSEMBLY CAMBOX DOOR ASSEMBLY CAMSHAFT DOOR ASSEMBLY EXPLOSION RELIEF VALVE CRANKCASE DOOR JOINT (NEBAR) CAP SPRING CAMSHAFT DOOR JOINT (NEBAR) COVER (TAPPED) – OIL HOLE COVER – OIL HOLE JOINT LUBE OIL FILLER PIPE WING NUT M10 CRANKCASE DOOR CRANKCASE DOOR (ERV) FLANGE JOINT (NEBAR BROWN) LUBE OIL FILLER COVER LEATHER WASHER STUD M20 x 30MM LONG JOINT BRASS PLUG COPPER JOINT RING SCREW M12 x 35MM LONG M12 SPRING LOCKING WASHER SCREW M12 x 30MM LONG M12 FULL NUT

- 10 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
CRANKCASE DETAILS (CONT’D)
PART NO.
11/40712A25 11/2079A18 11/2079A16 11/2082A16 11/7057/0001/2 ASSEMBLY 80-502-02615-200

DESCRIPTION
STUD M12 x 20MM LONG M12 WASHER NORM BMS M10 WASHER NORM BMS M10 WASHER SPRING LOCK ADHESIVE SCOTCHGRIP EC847

QTY
36 4 4 4 1

PART NO.
86-502-02245-001 11/P475F1462 11/3005A332 11/P400Z5468/4 ASSEMBLY 80-502-02485-300

DESCRIPTION
CRANKCASE DOOR INSTRUCTION PLATE SELF TAPPING SCREW LOCTITE

QTY
1 1 4 1

PART NO.
86-502-02369-301 80-502-02485-301 80-502-02369-302 11/P400Z5468/9 ASSEMBLY 80-502-02635-200

DESCRIPTION
KNOB DIPSTICK BLADE SPRING PIN LOCTITE

QTY
1 1 1 1

PART NO.
86-502-02345-204 80-502-02635-301 11/3005A332 11/P400Z5468/4 ASSEMBLY 80-502-02633-200

DESCRIPTION
CAMSHAFT DOOR NAMEPLATE SELF TAPPING SCREW LOCTITE

QTY
1 1 4 1

PART NO.
86-502-02345-204 80-502-02632-301 11/3005A332 11/P400Z5468/4 ADDITIONAL DRAWINGS 80-502-02615-200 80-502-02485-300 80-502-02635-200 80-502-02633-200

DESCRIPTION
CAMSHAFT DOOR NAMEPLATE SELF TAPPING SCREW LOCTITE

QTY
1 1 4 1

ISSUE A ISSUE C ISSUE B ISSUE B

- 11 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
TURBOCHARGER DETAILS DRAWING NUMBER 80-580-02443-100 ISSUE F

- 12 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
EXHAUST MANIFOLD DRAWING NUMBER 80-526-04642-000 BOM MATERIAL 80-526-04642-C01
PART NO.
80-526-04415-103 80-526-04415-104 80-526-04415-305 80-526-04422-200 80-326-04054-301 80-526-04146-311 80-326-04379-303 80-326-04379-304 80-526-04383-701 80-400-08220-707 11/P436003/4 11/J685028/4 80-400-06816-401

ISSUE

C

ISSUE

B
QTY
8 8 2 16 34 16 12 192 204 64 2 2 1

DESCRIPTION
EXHAUST BRANCH ‘A’ BANK EXHAUST BRANCH ‘B’ BANK EXHAUST FLANGE EXHAUST BELLOWS JOINT JOINT SPECIAL BOLT SPECIAL BOLT HELI NUT DURLOK SCREW M10 x 45 BRASS PLUG COPPER JOINT RING ROCOL ANTI-SEIZE COMPOUND

- 13 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
ELECTRIC START MOTOR DETAILS DRAWING NUMBER 80-500-08730-200 ISSUE D

SPECIFIC MOTOR USED 80-500-08730-202

- 14 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
L.O. FILTER DRAWING NUMBER 80-521-01538-100 ISSUE F

- 15 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
MOUNTING BRACKET ARRANGEMENT DRAWING NUMBER 80-500-08706-100 BOM MATERIAL 80-500-08706-C01
PART NO.
80-500-08707-100 80-500-08706-301 11/2082A23 11/40066A34

ISSUE

C

ISSUE

A
QTY
2 2 6 6

DESCRIPTION
SUPPORT BRACKET ASSEMBLY ECCENTRIC BUSH M20 SPRING LOCKING WASHER SCREW M20 x 45MM LONG

- 16 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
L.O. RELIEF VALVE ASSEMBLY DRAWING NUMBER 80-507-01569-100 BOM MATERIAL 80-507-01569-C01
PART NO.
80-507-01569-801 11/40012A46 11/40012A51 11/2082A18 80-400-08166-722 80-400-08166-704 11/P400Z5468/19

ISSUE

D

ISSUE

B
QTY
1 2 1 3 2 2 1

DESCRIPTION
RELIEF VALVE ASSEMBLY BOLT M12 x 75MM LONG BOLT M12 x 90MM LONG SPRING LOCKING WASHER M12 “O” RING “O” RING LOCTITE

ASSEMBLY 80-507-01569-801

PART NO.
80-507-01569-001 80-507-01569-206 80-507-01569-302 80-507-01569-303 80-407-01419-400 80-507-01569-304 80-507-01569-305 11/J685135/60 11/J685135/70 11/P436003/10 11/J685028/10 11/40012A34 11/40061A25 11/2082A18 11/2082A16 11/0004A13 80-507-01569-307

DESCRIPTION
L.O.RELIEF VALVE BODY PLUNGER FLANGE SPRING RETAIN FLANGE VALVE STOP SPRING COVER PLATE JOINT JOINT JOINT PLUG COPPER JOINT BOLT M12 x 45MM LONG SCREW M10 x 25MM LONG SPRING LOCKING WASHER M12 SPRING LOCKING WASHER M10 M12 FULL NUT PACKER

QTY
1 1 1 1 1 1 1 1 1 1 1 8 4 8 4 8 1

- 17 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 6 ENGINE BUILD 16RK215
L.O. COOLER DRAWING NUMBER 80-521-01567-000 ISSUE B

- 18 -

RK215 STAGE 6 TOOL LIST

PART NUMBER STARTER MOTOR BRKT P1J16761 P1J16762 Adjuster Tool Withdrawal Tool

DESCRIPTION

TURBO CHARGER SUPPORT P1J16770 Lifting Equipment.

AIR SHUT OFF VALVE PIJ16765 Setting Tool

STAGE 6 - TOOLS

26 September 2002

Page 1 of 1

DATA SHEETS

• Stage 6 Engine Assembly Records Operator Sign off Sheet

REFER TO SECTION 15 FOR THE FOLLOWING DATA SHEETS • 11/P400Z5468/3 • 11/P400Z5468/4 • 11/P400Z5468/8 • 11/P400Z5468/9 • 11/P400Z5468/10 • 11/P400Z5468/16 • 11/P400Z5468/19 • 11/P400Z5468/23 • 11/P400Z5468/25 • 11/P400Z5468/32 • 80.400.06816.401 • LIQUID NITROGEN • Solvent Solvo 300 LOCTITE - Grade 221 LOCTITE – Grade 542 LOCTITE – Grade 601 LOCTITE – Grade 270 LOCTITE – Grade 225 LOCTITE – Grade 241 LOCTITE – Grade 572 LOCTITE – Grade 16613 LOCTITE (Degreaser) – Grade 7063 LOCTITE – Grade 14486 ROCOL Anti Seize Compound (14033)

16RK215

RK215 STAGE 6 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 6.1

ACTIVITY Crankcase Details And Air Chest Covers assembled Exhaust Manifolds assembled

Section 6.2

Section 6.3

Cambox Doors assembled

Section 6.4

Crankcase Door And Rocker Covers assembled

Section 6.5

Intercooler Support assembled

Section 6.6

Intercooler assembled

Section 6.7

Air Ducting assembled

Section 6.8

Air Shut-Off Valve assembled

Section 6.9

Turbocharger Support Bracket assembled

Section 6.10

Turbocharger assembled to engine

Section 6.11

Starter Motor And Bracket assembled

Section 6.12

Set Starter Motor

Section 6.13

Lub Oil Cooler assembled

Section 6.14

Lub Oil Filter assembled

Section 6.15

Lub Oil Relief Valve assembled

Stage 6 complete

Operator Signature………………………………………

Date:-………………….

Supervisor Signature……………………………………

Date:-………………….

EAR 6 – 6.0

26 September 2002

Page 1 of 1

STAGE 7 – Pipework and associated equipment

CONTENTS

1

FLOW CHART

2

ASSEMBLY INSTRUCTIONS

3

BILL OF MATERIALS

4

TOOL LIST

5

DATA SHEETS

16RK215

ASSEMBLY INSTRUCTIONS - Contents

7.1 7.2 7.3 7.4 7.5 7.6

Jacket water pipework Lub oil cooler and filter pipes Sump drain Crankcase breather and pipework Lubricating oil and fuel pump support bracket Fault Diagnosis

Page 1 Page 2 Page 3 Page 3 Page 4 Page 5

16RK215

Pipework and associated equipment Instructions - 16RK215 Stage 7 – 7.0 Issue 1
General/documents The following instructions are to be used during the assembly of the engine pipework and associated equipment for the 16RK215. • • Ensure all referenced drawings/documents and BOM’s are available. Check all components listed on the relevant BOM’s are available.

Any problems of interpretation in this procedure with respect to a particular procedure should be referred to MAN B&W Diesel Ltd Supervision. Note: It is vital that pipework is thoroughly clean and free from damage or rust prior to assembly. 7.1 7.1.1 7.1.2 Jacket Water Pipework Ensure all jacket water pipework bores and flange faces are clean before fitting. Fit core plugs where required, with Loctite cleaner and Loctite threadlock, using core plug drift. Fit the cast water pipe (80.510.02601.207) with joint and bolts, finger tighten only. Fit the water cross pipe (80.510.03375.200) and ensure correct alignment before tightening. Fit all pipes sequentially from this starting point ensuring flange faces pull together without force.
WATER CROSS OVER PIPE 80.510.03375.200 CAST WATER PIPE 80.510.02601.207

7.1.3

PLUG

26 September 2002

-1-

7.1.4

When fitting the solenoid valve ensure a 30O orientation is maintained as shown on drawing.
SOLENOID VALVE

7.1.5

Fit the water thermostatic valve (82O) ensuring correct orientation as per the arrangement drawing.

!
7.2

Sign off Stage 7 EAR Section 7.1

Lub Oil Cooler and Filter Pipes Note: It is vital that all internal bores on lub oil pipework are thoroughly clean before fitting.

7.2.1

Fit cooler pipes together with the lub oil thermostatic valve (77 O) ensuring correct orientation and the correct alignment on the lub oil cooler.

7.2.2

Fit pipes from filter sequentially with brackets ensuring pipework fits without undue stress in pipework. Note: Pipe 80.508.15925.301 is removable to allow engine lifting. Ensure joints are leak free when refitted after loading onto transport

!
26 September 2002

Sign off Stage 7 EAR Section 7.2

-2-

7.3

Sump Drain

7.3.1

Assemble sump drain as drawing. Make fitting with BetaBite equipment.

7.3.2

Remove 2 bolts from sump to pump end case refitting with longer bolts through support assembly.

!
7.4

Sign off Stage 7 EAR Section 7.3

Crankcase Breather and Pipework

7.4.1

Assemble the crankcase breather as per drawing, ensuring valve plate moves freely against its spring.

7.4.2

Fit the breather body to breather pipe and secure the breather to the crankcase.

7.4.3

Fit mounting bracket to breather body, drill and tap 2 holes (M8) into alternator top support and secure as per drawing.

26 September 2002

-3-

7.4.4 7.4.5

Fit breather outlet pipe to breather body top with studs. Fit support bracket with U-bolt to outlet pipe. Drill and tap 2 holes (M10) into alternator bottom section and secure with screws as per drawing.

!
7.5 7.5.1

Sign off Stage 7 EAR Section 7.4

Lub oil and fuel oil pump support bracket Assemble the support bracket as per the arrangement drawing and torque the fixings in accordance with process specification N704/0101.
Support bracket

26 September 2002

-4-

!
7.6

Complete sign off on Engine Assembly Record Sheet and pass to assembly supervision for acceptance signature.

Fault Diagnosis – Stage 7 Cause Dimensional problem Incorrect assembly Action - Interchange any suspect parts - Slacken bolts and reassemble

Fault Pipework does not assemble correctly

26 September 2002

-5-

BILL OF MATERIALS

Crankcase breather pipe Sump drain and valve Lub oil filter pipe arrangement Lub oil suction pipe arrangement Crankcase Breather Crankcase Breather Pipe Extension L.O. / F.O. Transfer Pump Support Jacket Water Manifold Jacket Water Piping L.O. Cooler Pipe Arrangment Thermostatic Valve

Page 1 Page 2 Page 3 Page 5 Page 6 Page 7 Page 8 Page 9 Page 10 Page 12 Page 13

16RK215

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
CRANKCASE BREATHER PIPE DRAWING NUMBER 80-502-02547-200 BOM MATERIAL 80-502-02547-C01 ISSUE B ISSUE C

PART NO.
80-502-02549-300 11/40010A32 11/2082A14 11/0004A11 11/40062A30 11/2082A18 80-100-08272-151 80-502-02547-301 80-502-02536-200 11/40060A18 11/40010A34

DESCRIPTION
BREATHER PIPE ASSEMBLE M8 BOLT 40MM LONG M8 WASHER SPRING LOCK M8 FULL NUT M12 SCREW 35MM LONG M12 WASHER SPRING LOCK JOINT JOINT SUPPORT BRACKET M8 SCREW 16MM LONG M8 BOLT 45MM LONG

QTY
1 4 8 6 4 4 1 1 1 2 2

-1-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
SUMP DRAIN AND VALVE DRAWING NUMBER 80-508-16424-100 BOM MATERIAL 80-508-16424-C01 ISSUE B ISSUE C

PART NO.
80-500-08909-306 80-508-16426-300 80-508-16427-200 11/J685028/9 11/J685125/30 11/V588507/113 11/V588550/110 11/40012A51 11/40061A25 11/2079A18 11/2082A16 11/2082A18 11/0084A9 11/41432A18 80-508-16424-701

DESCRIPTION
BALL VALVE PIPE ASSEMBLY PIPE SUPPORT ASSEMBLY COPPER JOINT JOINT MALE COUPLING BULKHEAD COUPLING M12 BOLT 90MM LONG M10 SCREW 25MM LONG M12 WASHER NORM BMS M10 WASHER SPRING LOCK M12 WASHER SPRING LOCK NYLOC FULL NUT M6 SOCKET HEAD CAP SCREW M6 x 16 PIPE

QTY
1 1 1 2 1 2 1 2 4 1 4 2 1 1 1

-2-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
L.O. FILTER PIPE ARRANGEMENT DRAWING NUMBER 80-508-16416-100 BOM MATERIAL 80-508-16416-C01 ISSUE D ISSUE E

PART NO.
80-508-16428-200 80-508-16021-200 80-508-16416-101 80-508-16416-102 80-508-16019-301 80-508-15925-301 80-508-16138-101 80-508-16416-203 80-310-03096-709 11/F376155/50 11/J685028/4 11/J685028/6 11/J685028/8 11/J685115/80 11/J685125/50 11/J685125/70 11/P436003/4 11/P436003/6 11/P436003/8 11/40014A38 11/40014A40 11/40014A42 11/40014A44 11/40014A46 11/40062A22 11/40062A28 11/40064A34 11/40064A40 11/2082A21 11/2082A18 11/0004A13 11/0004A15

DESCRIPTION
SUPPORT BRACKET ASSEMBLY L.O. PIPE ASSEMBLY LUBE OIL PIPE LUBE OIL PIPE BRACKET LUBE OIL PIPE LUBE OIL PIPE LUBE OIL PIPE “U” BOLT ASSEMBLY FLANGE 3.3/4” SQUARE BLANK COPPER JOINT RING COPPER JOINT RING COPPER JOINT RING JOINT JOINT JOINT ½” BSP BRASS PLUG 3/4” BSP BRASS PLUG 1” BSP BRASS PLUG BOLT M16 x 55MM LONG BOLT M16 x 60MM LONG BOLT M16 x 65MM LONG BOLT M16 x 70MM LONG BOLT M16 x 75MM LONG SCREW M12 x 20MM LONG SCREW M12 x 30MM LONG SCREW M12 x 45MM LONG SCREW M16 x 60MM LONG M16 SPRING LOCKING WASHER M12 SPRING LOCKING WASHER M12 FULL NUT M16 FULL NUT

QTY
1 1 1 1 1 1 1 1 1 1 9 2 3 1 2 6 9 2 3 6 2 12 2 4 4 8 6 4 38 14 2 34

-3-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
L.O. FILTER PIPE ARRANGEMENT (CONT’D)
PART NO.
11/40014A48 11/2079A21 80-508-16674-200 80-508-16675-300 11/2079A21 11/0084A12 80-508-16676-200 80-508-16677-200

DESCRIPTION
M16 BOLT 80MM LONG M16 WASHER NORM BMS SUPPORT BRACKET SPECIAL “U” BOLT M10 WASHER NORM BMS M10 NYLOC FULL NUT SUPPORT BRACKET SUPPORT BRACKET

QTY
2 2 1 2 4 4 1 1

-4-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
L.O. SUCTION PIPE ARRANGEMENT DRAWING NUMBER 80-508-15968-100 BOM MATERIAL 80-508-15968-C03 ISSUE C ISSUE C

PART NO.
80-508-16034-200 80-508-16032-200 80-508-15968-301 80-508-15884-301 80-508-15216-307 11/J685135/70 11/J685125/90 11/P436003/4 11/J685028/4 11/P436003/8 11/J685028/8 11/40716A36 11/40062A28 11/40012A51 11/2082A23 11/2082A18 11/0004A17 11/0004A13 11/P400Z5468/9 11/40062A30 11/40012A38 11/40016A42

DESCRIPTION
L.O. PIPE ASSEMBLY L.O. PIPE ASSEMBLY LUBE OIL PIPE LUBE OIL PIPE JOINT JOINT JOINT ½” BSP BRASS PLUG COPPER JOINT RING 1” BSP BRASS PLUG COPPER JOINT RING STUD M20 x 50MM LONG SCREW M12 x 30MM LONG BOLT M12 x 90MM LONG M20 SPRING LOCKING WASHER M12 SPRING LOCKING WASHER M20 FULL NUT M12 FULL NUT LOCTITE SCREW M12 x 35MM LONG SCREW M12 x 55MM LONG SCREW M20 x 65MM LONG

QTY
1 1 1 1 2 2 2 3 3 1 1 4 6 2 8 16 8 2 1 6 2 4

-5-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
CRANKCASE BREATHER DRAWING NUMBER 80-302-01940-300 BOM MATERIAL 80-302-01940-C12
PART NO.
80-302-01940-803 11/P402M1427/1 80-100-08273-149 80-402-01289-501 11/P402Z1311/3 11/P402Z1311/4 11/P402Z1415/3 11/0084A11 11/0084A9 11/2079A12 11/2079A14 11/40008A44 11/P402Z1311/5 11/2007A26 11/P400Z5502/1

ISSUE

F

ISSUE

K
QTY
1 1 1 2 1 1 1 6 1 1 6 1 1 1 1

DESCRIPTION
UPTAKE CASING ASSEMBLY BREATHER BODY JOINT CAP SPRING VALVE PLATE DISTANCE PIECE NYLOC FULL NUT M8 NYLOC FULL NUT M6 M6 WASHER NORM BMS M8 WASHER NORM BMS BOLT M6 x 70MM LONG SYNTHETIC WASHER ¼” WASHER LARGE SPECIFICATION ADHESIVE

ASSEMBLY 80-302-01940-803 PART NO. 80-502-02555-200 11/40710A25 DESCRIPTION NRV UPTAKE CASING STUD M8 x 25MM LONG QTY 1 6

-6-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
CRANKCASE BREATHER PIPE EXTENTION DRAWING NUMBER 80-502-02552-100 BOM MATERIAL 80-502-02552-C01
PART NO.
80-502-02553-200 80-502-02552-301 11/C482086/60 11/J685125/70 11/40714A32 11/P400Z5468/9 11/40061A25 11/0004A12 11/0004A15 11/2082A21 11/2082A16

ISSUE

C

ISSUE

A
QTY
1 1 1 1 4 1 2 4 4 4 4

DESCRIPTION
BREATHER PIPE ASSEMBLY PIPE SUPPORT BRACKET U BOLT JOINT STUD M16 X 40 LONG LOCTITE SCREW M10 x 25 LONG M16 FULL NUT M10 FULL NUT SPRING LOCKING WASHER M16 SPRING LOCKING WASHER M10

-7-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
L.O./F.O. TRANFER PUMP SUPPORT DRAWING NUMBER 80-507-01593-200 BOM MATERIAL 80-507-01593-C01
PART NO.
80-507-01590-200 80-507-01591-200 11/40012A36 11/41436A25 11/40062A32 11/2079A18 11/2082A18 11/0084A13

ISSUE

B

ISSUE

B
QTY
1 1 4 4 4 8 4 8

DESCRIPTION
SUPPORT BRACKET SUPPORT BRACKET BOLT M12 x 50MM LONG SOCKET HEAD CAP M12 X 25 LONG SCREW M12 x 40 LONG M12 WASHER NORM BMS SPRING LOCKING WASHER M12 M12 NYLOC NUT

-8-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
JACKET WATER MANIFOLD DRAWING NUMBER 80-510-03380-100 BOM MATERIAL 80-510-03380-C01
PART NO.
80-510-03380-201 80-510-03380-202 80-510-03380-203 86-516-01369-704 11/P400Z5468/4 80-510-03380-204 11/F376157/50 80-510-02960-206 86-510-01551-303 86-510-01551-704 11/J685135/50 11/P436003/4 11/J685028/4 80-310-02272-704 11/2082A14 11/2082A16 11/41435A40 11/40062A30 11/41434A30 11/41434A38 11/2082A18 11/0004A13 11/40012A34

ISSUE

D

ISSUE

D
QTY
4 4 1 13 1 1 2 16 16 16 4 2 2 7 32 32 32 3 16 16 16 13 13

DESCRIPTION
WATER PIPE WATER PIPE WATER PIPE CORE PLUG LOCTITE WATER PIPE FLANGE WATER OUTLET BEND JOINT “O” RING JOINT BRASS PLUG COPPER JOINT RING TEEKAY COUPLING SPRING LOCKING WASHER M8 SPRING LOCKING WASHER M10 SOCKET HEAD CAPSCREW M10 x 60 SCREW M12 x 35 LONG SOCKET HEAD CAPSCREW M8 x 35 SOCKET HEAD CAPSCREW M8 x 55 SPRING LOCKING WASHER M12 M12 FULL NUT BOLT M12 x 45MM LONG

-9-

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
JACKET WATER PIPING DRAWING NUMBER 80-510-03381-000 BOM MATERIAL 80-510-03381-C01
PART NO.
80-510-03381-201 80-510-03381-202 80-510-03381-203 80-510-03572-200 80-510-03381-205 80-510-03381-206 80-510-03381-207 80-510-03381-208 80-510-03381-209 80-510-02601-207 80-510-02601-405 80-510-02607-300 80-510-02830-201 80-510-02830-202 80-510-02830-203 80-510-02830-305 80-510-02830-307 80-510-02928-205 80-510-03375-200 80-100-08358-114 86-510-01645-314 80-510-02928-302 80-510-02928-304 86-521-01504-701 11/F346001/9 11/J685026/32 11/J685028/4 11/J685028/8 11/J685115/80 11/J685125/60 11/J685125/70 11/J685125/80

ISSUE

G

ISSUE

E
QTY
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1 9 1 2 3 5 4

DESCRIPTION
WATER PIPE WATER PIPE WATER PIPE WATER PIPE ASSEMBLY WATER PIPE WATER PIPE WATER PIPE WATER PIPE SUPPORT BRACKET WATER PIPE ADAPTOR WATER PIPE ASSEMBLY WATER PIPE WATER PIPE WATER PIPE PLATE FLANGE PLATE FLANGE WATER PIPE WATER PIPE ASSEMBLY JOINT JOINT JOINT JOINT “O” RING 2” BSP HEX BACKNUT COPPER JOINT RING COPPER JOINT RING COPPER JOINT RING JOINT JOINT JOINT JOINT

- 10 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
JACKET WATER PIPING (CONT’D)
PART NO.
11/J685125/90 11/P400Z079/192 11/P400Z5468/4 11/P436003/4 11/P436003/8 11/40011A38 11/40012A38 11/40014A38 11/40014A40 11/40014A42 11/40016A40 11/40016A42 11/40016A44 11/40062A30 11/40062A32 11/40064A36 11/40064A32 11/40064A34 11/40066A34 11/2079A18 11/2079A21 11/2082A16 11/2082A18 11/2082A21 11/2082A23 11/0004A12 11/0004A13 11/0004A15 11/0004A17 80-510-02830-709 80-510-03381-311 11/2079A23

DESCRIPTION
JOINT JOINT LOCTITE BRASS PLUG BRASS PLUG BOLT M10 x 55MM LONG BOLT M12 x 55MM LONG BOLT M16 x 55MM LONG BOLT M16 x 60MM LONG BOLT M16 x 65MM LONG BOLT M20 x 60MM LONG BOLT M20 x 65MM LONG BOLT M20 x 70MM LONG SCREW M12 x 35MM LONG SCREW M12 x 40MM LONG SCREW M16 x 50MM LONG SCREW M16 x 40MM LONG SCREW M16 x 45MM LONG SCREW M20 x 45MM LONG M12 WASHER NORM BMS M16 WASHER NORM BMS M10 SPRING LOCKING WASHER M12 SPRING LOCKING WASHER M16 SPRING LOCKING WASHER M20 SPRING LOCKING WASHER M10 FULL NUT M12 FULL NUT M16 FULL NUT M20 FULL NUT SOLENOID VALVE CORE PLUG M20 WASHER NORM BMS

QTY
4 2 1 9 1 2 4 14 4 20 8 8 4 8 4 4 12 4 8 4 14 2 16 58 28 2 4 38 20 1 8 16

- 11 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
L.O. COOLER PIPE ARRANGEMENT DRAWING NUMBER 80-508-16517-100 BOM MATERIAL 80-508-16517-C01
PART NO.
80-508-16446-201 80-508-15914-201 80-508-15914-202 80-508-16517-201 80-508-16446-203 80-501-01169-703 86-531-01846-703 80-508-15216-307 80-516-01399-206 86-516-01369-422 11/J685028/4 11/J685028/10 11/J685115/80 11/J685125/70 11/P436003/4 11/P436003/10 11/40012A51 11/40064A32 11/40014A42 11/40062A28 11/40714A30 11/40716A32 11/2082A18 11/2082A21 11/2082A23 11/0004A15 11/0004A17

ISSUE

B

ISSUE

A
QTY
1 1 1 1 1 4 2 1 2 2 5 1 2 3 5 1 4 4 16 4 8 4 8 28 4 24 4

DESCRIPTION
LUBE OIL BEND SUPPORT BRACKET SUPPORT BRACKET LUBE OIL PIPE LUBE OIL PIPE SPIROL PIN SPIROL PIN JOINT CYLINDER HEAD BOLT WASHER COPPER JOINT RING COPPER JOINT JOINT JOINT BRASS PLUG BRASS PLUG BOLT M12 x 90MM LONG SCREW M16 x 40MM LONG BOLT M16 x 65MM LONG SCREW M12 x 30MM LONG STUD M16 x 35MM LONG STUD M20 x 40MM LONG M12 SPRING LOCKING WASHER M16 SPRING LOCKING WASHER M20 SPRING LOCKING WASHER M16 FULL NUT M20 FULL NUT

- 12 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 7 ENGINE BUILD 16RK215
THERMOSTATIC VALVE DRAWING NUMBER 80-100-06572-200 DRAWING COVERS:J.W. THERMOSTATIC VALVE 80-100-06572-206 L.O. THERMOSTATIC VALVE 80-100-06572-205 ISSUE K (2 SHTS)

- 13 -

RK215 STAGE 7 TOOL LIST

PART NUMBER SUMP DRAIN & VALVE MAT6 MAT8 MAT10 MAT12 MAT16 MAT20 MAT25 MAT30 Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly Tool

DESCRIPTION

JACKET WATER OUTLET P1J16422 P1J16422 Core Plug Drift Core Plug Drift

STAGE 7 - TOOLS

26 September 2002

Page 1 of 1

DATA SHEETS

• Stage 7 Engine Assembly Records Operator Sign off Sheet

REFER TO SECTION 15 FOR THE FOLLOWING DATA SHEETS • 11/P400Z5468/3 • 11/P400Z5468/4 • 11/P400Z5468/8 • 11/P400Z5468/9 • 11/P400Z5468/10 • 11/P400Z5468/16 • 11/P400Z5468/19 • 11/P400Z5468/23 • 11/P400Z5468/25 • 11/P400Z5468/32 • 80.400.06816.401 • LIQUID NITROGEN • Solvent Solvo 300 LOCTITE - Grade 221 LOCTITE – Grade 542 LOCTITE – Grade 601 LOCTITE – Grade 270 LOCTITE – Grade 225 LOCTITE – Grade 241 LOCTITE – Grade 572 LOCTITE – Grade 16613 LOCTITE (Degreaser) – Grade 7063 LOCTITE – Grade 14486 ROCOL Anti Seize Compound (14033)

16RK215

RK215 STAGE 7 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 7.1

ACTIVITY Jacket water pipework assembled

Section 7.2

Lub oil cooler and filter pipes assembled

Section 7.3

Sump drain assembled

Section 7.4

Crankcase breather and pipework assembled

Stage 7 complete

Operator Signature………………………………………

Date:-………………….

Supervisor Signature……………………………………

Date:-………………….

EAR 7 – 9.0

26 September 2002

Page 1 of 1

o

STAGE 8 – Pipework and associated equipment

CONTENTS

1

FLOW CHART

2

ASSEMBLY INSTRUCTIONS

3

BILL OF MATERIALS

4

TOOL LIST

5

DATA SHEETS

16RK215

ASSEMBLY INSTRUCTIONS - Contents

8.1 8.2 8.3 8.4 8.5 8.6 8.7 8.8 8.9

Turbocharger water drain Governor and water pump lub oil pipework Fuel oil filter and pipework Protection switches Damper guard Flywheel guard Lub oil pipework to turbocharger Lub oil filter drain pipework Fault Diagnosis

Page 1 Page 2 Page 3 Page 4 Page 5 Page 5 Page 6 Page 6 Page 8

16RK215

Pipework and associated equipment Instructions - 16RK215 Stage 8 – 8.0 Issue 1
General/documents The following instructions are to be used during the assembly of the engine pipework and associated equipment for the 16RK215. • Ensure all referenced drawings/documents and BOM’s are available. • Check all components listed on the relevant BOM’s are available. Any problems of interpretation in this procedure with respect to a particular section should be referred to MAN B&W Diesel Ltd Supervision. Note: It is vital that pipework is thoroughly clean and free from damage or rust prior to assembly. 8.1 8.1.1 8.1.2 Turbocharger Water Drain Fit the turbocharger water drain pipe to turbo outlet flange with joint and screws. Position Stauff clamp around pipe. Using holes in clamp, drill through into the turbocharger support and tap M6. Secure with capscrews.

26 September 2002

-1-

8.1.3

Fit pipe support bracket onto the water pump flange, position Stauff clamp around pipe, drill through clamp, secure with capscrew and nut.

!
8.2

Sign off Stage 8 EAR Section 8.1

Governor and Water Pump Lub Oil Pipework Note: It is vital that all internal bores on Lub Oil Pipework are thoroughly clean before fitting.

8.2.1

Assemble the pipes as per drawing. Make pipe end fittings with Betabite equipment. Note: 3 off pipes must have restrictors fitted before fittings made with Betabite equipment.

8.2.2 8.2.3

Position brackets and clip pipe with pipe clips. Ensure all fittings are tight.

!

Sign off Stage 8 EAR Section 8.2

26 September 2002

-2-

8.3

Fuel Oil Filter and Pipework Note: It is vital that all internal bores on fuel oil pipework are thoroughly clean before fitting, failure to do so may cause the fuel pump to malfunction!

8.3.1

Assemble Fuel filter to cam box door cover complete with swivel elbows and adapters. Make pipe end fittings with Betabite equipment. Fit all pipes, brackets and clips sequentially. 2 holes require drilling 11mm dia. through turbocharger support bracket to secure fuel cross over pipe bracket. Drill 2 holes at flywheel end ‘B’ bank.
‘B’ BANK

8.3.2

8.3.3

Turbocharger Support bracket

Cross Over Bracket

Stauff Clamp

Stauff Clamp

8.3.4

Position Stauff clamp around pipe, tap M6 and secure with capscrews as shown above. Note: Ensure the 2 non-return valves are fitted in the correct direction and position - feed from pump valve at a pressure of 7½ PSI (0.5 bar) - Return fuel line valve at a pressure of 45 PSI (3 bar)

7.5 psi (0.5 bar) Non Return Valve

45 psi (3 bar) Non Return Valve

26 September 2002

-3-

8.3.5

Check all pipework fittings are tight.

!

Sign off Stage 8 EAR Section 8.3

8.4 8.4.1 8.4.2

Protection Switches Fit ‘A’ Bank din rail assembly to cambox doors. Position the 8 support brackets to crankcase ‘B’ Bank side and sequentially assemble pipework. At the flywheel end drill and tap 3 off M6 holes for clips and secure pipe to snubber.

8.4.3

Clip

Snubber

Note: Ensure correct direction of snubber arrow to gauge. 8.4.4 At the pump end drill and tap 3 off M6 holes for clips to secure the L.T. water pressure pipe.

LT Water Pressure Pipe Clip

!
26 September 2002

Sign off Stage 8 EAR Section 8.4

-4-

8.5 8.5.1 8.5.2

Damper Guard Position damper guard over damper onto studs at bottom of pump end case. Secure the top with longer bolts into the top of the pump end case.

!
8.6 8.6.1 8.6.2

Sign off Stage 8 EAR Section 8.5

Flywheel Guard Position ‘A’ Bank Flywheel guard onto alternator upper and lower supports Adjust to ensure the guard is flush with the periphery of the alternator support.

26 September 2002

-5-

8.6.3

Drill and tap M6 through guide holes in guard in to the alternator support and secure with 6mm screws. Repeat above for the ‘B’ bank guard. Ensue guards are clear of all rotating parts.

8.6.4

!

Sign off Stage 8 EAR Section 8.6

8.7 8.7.1 8.7.2

Lub Oil Pipework to Turbocharger Remove the Red plug from the turbocharger. Assemble the pipework as per the arrangement drawing and ensure the pipes are adequately held in position with the Stauff clips.

!
8.8 8.8.1 8.8.2 8.8.3

Sign off Stage 8 EAR Section 8.7

Lub Oil Filter Drain Pipework Assemble the pipework and make the pipe end fittings with BetaBite equipment. Position Stauff clamps around the pipework and drill and tap M6 holes. Secure the Stauff clamps with capscrews as per drawing.

26 September 2002

-6-

8.8.4 8.8.5

Position U-bolt and support plate around the breather outlet pipe and secure. Fit Stauff clamp to support bracket.

! !

Sign off Stage 8 EAR Section 8.8

Complete sign off on Engine Assembly Record Sheet and pass to assembly supervision for acceptance signature.

26 September 2002

-7-

8.9

Fault Diagnosis – Stage 8 Cause Dimensional problem Incorrect assembly Action - Interchange any suspect parts - Slacken bolts and reassemble - Check and reassemble - Replace if necessary

Fault Pipework does not assemble correctly

Incorrect assembly and/or location

Dimensional / fitting errors

26 September 2002

-8-

BILL OF MATERIALS

Pressure Switch piping L.O. pipes to W/P & governor drives Damper guard Flywheel guard L.O. pipes to turbocharger L.O. filter drain piping T/C water drain piping Fuel oil filter Air Shut Off Valve Guard Protection Switches & Transducer Piping Fuel Oil Piping Valve Seat L.O. Piping

Page 1 Page 2 Page 3 Page 4 Page 5 Page 6 Page 7 Page 8 Page 9 Page 10 Page 12 Page 15

16RK215

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
PRESSURE SWITCH PIPING DRAWING NUMBER 80-508-16422-100 BOM MATERIAL 80-508-16422-C01 ISSUE C ISSUE C

PART NO.
80-508-16307-300 80-308-15843-305 11/V588507/40 11/V588507/43 11/J685026/4 11/J685026/8 11/40062A36 80-508-16304-304 11/P400Z046/1 80-508-16304-305 11/J685026/2

DESCRIPTION
BRACKET L.O. HOSE ASSEMBLY MALE COUPLING MALE COUPLING COPPER JOINT COPPER JOINT SCREW M12 x 50MM LONG STUD NUT SPECIAL PLUG COPPER JOINT

QTY
1 1 1 1 1 1 2 1 2 1 1

-1-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
L.O. PIPES TO W/P & GOVERNOR DRIVES DRAWING NUMBER 80-508-16414-100 BOM MATERIAL 80-508-16414-C01 ISSUE B ISSUE B

PART NO.
11/V588507/22 11/J685028/2 11/V588560/20 11/V588530/20 11/V588547/20 80-408-12974-409 80-400-06770-771 80-308-15679-709 11/40058A25 11/0004A9 11/2079A12 11/V588570/20 80-508-15762-321 80-508-16414-701 80-508-16414-702 80-508-16414-703 80-508-16414-704 80-508-16414-705 80-508-16414-706 80-508-16414-707 80-508-15762-319 11/40058A22 11/40062/25 11/40062/34 80-508-16414-308 11/P400Z5468/19

DESCRIPTION
STUD COUPLING COPPER JOINT RING SWIVEL ELBOW EQUAL TEE CROSS RESTRICTOR STUD COUPLING PIPE CLIP SCREW M6 x 25MM LONG M6 FULL NUT M6 WASHER NORM BMS REDUCING ADAPTOR PIPE SUPPORT BRACKET 8MM O/D PIPE x 500MM LONG 8MM O/D PIPE x 1100MM LONG 8MM O/D PIPE x 600MM LONG 8MM O/D PIPE x 450MM LONG 8MM O/D PIPE x 400MM LONG 8MM O/D PIPE x 300MM LONG 8MM O/D PIPE x 200MM LONG PIPE SUPPORT BRACKET SCREW M6 x 20MM LONG SCREW M12 x 25MM LONG SCREW M12 x 45MM LONG PIPE SUPPORT BRACKET LOCTITE

QTY
3 4 1 1 1 3 2 6 6 7 7 1 1 1 1 1 1 1 1 1 4 1 1 4 1 1

-2-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
DAMPER GUARD DRAWING NUMBER 80-560-02251-000 BOM MATERIAL 80-560-02251-C01 ISSUE C ISSUE D

PART NO.
80-560-02252-000 11/40012A63 11/40712A28 11/2082A18 11/0004A13 11/P400Z5468/19

DESCRIPTION
DAMPER GUARD ASSEMBLY BOLT M12 x 120MM LONG STUD M12 x 30MM LONG SPRING LOCKING WASHER M12 M12 FULL NUT LOCTITE

QTY
1 2 2 4 2 1

-3-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
FLYWHEEL GUARD DRAWING NUMBER 80-560-02247-100 BOM MATERIAL 80-560-02247-C01 ISSUE A ISSUE A

PART NO.
80-560-02254-000 80-560-02222-000 11/40058A18 11/2082A12

DESCRIPTION
FLYWHEEL GUARD ‘A’ BANK FLYWHEEL GUARD ‘B’ BANK SCREW M6 x 16MM LONG SPRING LOCKING WASHER M6

QTY
1 1 12 12

-4-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
L.O. PIPES TO TURBOCHARGER DRAWING NUMBER 80-508-16423-000 BOM MATERIAL 80-508-16423-C01 ISSUE C ISSUE D

PART NO.
80-508-16423-201 80-508-16423-303 80-508-16458-200 80-508-16459-200 80-508-16570-200 80-300-08828-018 80-308-14698-716 80-508-15986-306 80-508-16097-301 11/J685028/6 11/J685145/60 11/V588507/83 11/V588517/80 11/V590030/30 11/40060A25 11/40061A22 11/40062A30 11/60064A28 11/41432A32 11/2082A12 11/2082A14 11/2082A16 11/2082A18 11/2082A21 11/0004A11 11/40710A28

DESCRIPTION
PIPE BEND JOINT L.O. PIPE ASSY L.O. PIPE ASSY L.O. PIPE ASSY PIPE CLAMP BRACKET PIPE CLIP SUPPORT BRACKET JOINT COPPER JOINT RING JOINT MALE COUPLING ELBOW FLEXMASTER COUPLING SCREW M8 x 25MM LONG SCREW M10 x 20MM LONG SCREW M12 x 35MM LONG SCREW M16 x 30MM LONG M6 SOCKET HEAD CAPSCREW x 40MM M6 SPRING LOCKING WASHER M8 SPRING LOCKING WASHER M10 SPRING LOCKING WASHER M12 SPRING LOCKING WASHER M16 SPRING LOCKING WASHER M8 FULL NUT STUD M8 x 30MM LONG

QTY
1 1 1 1 1 1 7 1 1 1 1 1 1 1 2 1 2 1 14 14 4 1 2 1 2 2

-5-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
L.O. FILTER DRAIN PIPING DRAWING NUMBER 80-508-16417-100 BOM MATERIAL 80-508-16417-C01 ISSUE B ISSUE D

PART NO.
80-508-16417-301 80-508-16417-302 80-512-01979-723 80-500-08909-303 11/V588507/63 11/J685026/4 11/P400Z5468/3 11/41432A30 11/2082A12 11/41432A32 11/0084A9 11/41432A18 11/2079A12 11/2079A16 11/2082A16 11/0004A12 80-508-16417-303 80-508-16675-300

DESCRIPTION
PIPE BEND PIPE PIPE CLIP BALL VALVE MALE COUPLING COPPER JOINT LOCTITE SOCKET HEAD CAPSCREW M6 x 35 M6 SPRING LOCKING WASHER SOCKET HEAD CAPSCREW M6 x 40 M6 NYLOC NUT SOCKET HEAD CAPSCREW M6 x 16 M6 WASHER NORM M10 WASHER NORM M10 SPRING LOCKING WASHER M10 FULL NUT SUPPORT PLATE SPECIAL “U” BOLT

QTY
1 1 3 1 3 3 1 4 6 2 3 1 2 2 2 2 1 1

-6-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
T/C WATER DRAIN PIPING DRAWING NUMBER 80-510-03382-100 BOM MATERIAL 80-510-03382-C01 ISSUE B ISSUE B

PART NO.
80-510-03382-301 80-510-03417-200 80-510-02869-302 80-510-02869-704 11/40060A25 11/40064A34 11/41432A34 11/41432A36 11/2079A21 11/2082A12 11/2082A14 11/0004A9

DESCRIPTION
JOINT PIPE ASSY PIPE SUPPORT STAUFF CLAMP SCREW M8 x 25MM LONG SCREW M16 x 45MM LONG SOCKET HEAD CAPSCREW M6 x 45 SOCKET HEAD CAPSCREW M6 x 50 M16 WASHER NORM BMS SPRING LOCKING WASHER M6 SPRING LOCKING WASHER M8 M6 FULL NUT

QTY
1 1 1 2 3 2 2 2 2 4 3 2

-7-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
FUEL OIL FILTER DRAWING NUMBER 80-541-01552-100 ISSUE B

-8-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
AIR SHUTOFF VALVE GUARD DRAWING NUMBER NOT APPLICABLE GUARD IDENTIFIER 80-515-03204-100 DRAWING 80-515-03210-100 SUPPLIED FOR ASSEMBLY GUIDANCE.

-9-

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
PROTECTION SWITCHES & TRANSDUCER PIPING DRAWING NUMBER 80-575-04942-000 BOM MATERIAL 80-575-04942-C01
PART NO.
80-575-04942-801 80-575-04942-302 80-575-04942-303 80-575-04942-711 80-575-04942-712 80-575-04942-713 80-575-04942-714 80-575-04942-715 80-575-04942-716 80-575-04942-717 80-575-04942-718 80-575-04942-719 80-575-04942-721 80-308-15679-709 80-575-04831-721 80-512-02037-713 80-575-04831-723 80-512-02224-300 11/A095010/33 11/J685028/2 11/J685028/4 11/V588503/20 11/V588507/22 11/V588507/26 11/V588517/20 11/V588523/20 11/V588560/20 11/40058A25 11/40062A22 11/40062A36 11/41432A25 11/41432A28 11/2082A12 11/2082A18 11/0004A9 80-575-04944-300

ISSUE

E

ISSUE

G
QTY
1 8 1 1 1 1 1 1 1 1 1 1 1 10 13 6 6 1 2 8 4 4 5 2 1 1 2 10 8 6 6 1 17 8 1 3

DESCRIPTION
16RK215 “A” BANK DIN RAIL ASSY SUPPORT BRACKET SUPPORT BRACKET PIPE – CHARGE AIR PRESSURE PIPE – CHARGE AIR PRESSURE PIPE – J.W. PRESSURE PIPE – J.W. PRESSURE PIPE – L.T. WATER PRESSURE PIPE – L.T. WATER PRESSURE PIPE – L.T. WATER PRESSURE PIPE – FUEL OIL PRESSURE PIPE – FUEL OIL PRESSURE PIPE – L.O. PRESSURE PIPE CLIP PIPE CLAMP STACKER BOLT SAFETY LOCKING PLATE RAY PRESSURE SNUBBER ADAPTOR ½” – ¼” BSP (PARALLEL) COPPER JOINT RING COPPER JOINT RING COUPLING STUD COUPLING MALE COUPLING EQUAL ELBOW STUD ELBOW: MALE TAPER BSP SWIVEL ELBOW SCREW M6 x 25MM LONG SCREW M12 x 20MM LONG SCREW M12 x 50MM LONG SOCKET HEAD CAPSCREW M6 x 25 SOCKET HEAD CAPSCREW M6 x 30 M6 SPRING LOCKING WASHER M12 SPRING LOCKING WASHER M6 FULL NUT SUPPORT BRACKET

- 10 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
PROTECTION SWITCHES & TRANSDUCER PIPING (CONT’D)
PART NO.
11/2079A14 11/0084A11 11/P400Z5468/4

DESCRIPTION
M8 WASHER NORM BMS M8 NUT FULL NYLOC LOCTITE

QTY
6 6 1

ASSEMBLY 80-575-04942-801 (SUPPLIED ASSEMBLED)

PART NO.
80-575-04942-201 80-575-04942-701 80-575-04942-702 80-575-04942-705 80-375-04755-791 80-575-04757-702 11/41431A36 11/2082A11 80-592-01200-709 80-592-01200-712

DESCRIPTION
SUPPORT PLATE PRESSURE SWITCH PRESSURE SWITCH PRESSURE TRANSMITTER ASSEMBLY MANIFOLD ISOL BLOCK VALVE MANIFOLD ISOL BLOCK VALVE SOCKET HEAD CAPSCREW M5 SPRING LOCKING WASHER M5 WIRING PIPE MARSHALLING BOX

QTY
1 1 1 5 1 1 8 8 1 1

- 11 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
FUEL OIL PIPING DRAWING NUMBER 80-512-02218-000 BOM MATERIAL 80-512-02218-C01
PART NO.
80-512-02098-200 86-512-01298-701 86-512-01298-313 86-512-01236-705 80-512-02246-300 80-512-02245-200 80-512-02244-200 80-512-02243-300 80-512-02242-300 80-512-02218-701 80-512-02218-305 80-512-02218-304 80-512-02218-202 80-512-02100-300 80-512-02096-722 80-512-02096-721 80-512-02096-319 80-512-02096-318 80-512-02096-317 80-512-02096-316 80-512-02096-313 80-512-02096-302 80-512-02096-205 80-512-02096-201 80-512-02094-300 80-512-02093-300 80-512-01999-723 80-512-01999-331 80-512-02218-306 80-512-02323-100 80-512-01979-723 80-512-01964-303 80-512-01964-301 80-512-01910-702 80-512-01910-314 80-500-08909-303

ISSUE

E

ISSUE

E
QTY
1 1 1 2 1 1 1 1 2 1 1 1 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 6 1 1 2 1 2

DESCRIPTION
FILTER SUPPORT “Y” TYPE STRAINER SUPPORT PLATE “O”-RING PIPE BEND FUEL PIPE ASSEMBLY PIPE BEND F.O. PIPE ASSEMBLY SUPPORT BRACKET PIPE SUPPORT BRACKET PIPE BEND PIPE BEND SUPPORT BRACKET CLAMP COVER TWIN PIPE CLAMP SUPPORT BRACKET SUPPORT BRACKET SUPPORT BRACKET SUPPORT PLATE SUPPORT BRACKET PIPE BEND PIPE BEND PIPE BEND SUPPORT BRACKET SUPPORT BRACKET PIPE SUPPORT BRACKET FUEL OIL PIPE SUPPORT BRACKET PIPE CLIP FLEXIBLE HOSE ASSEMBLY FLEXIBLE HOSE ASSEMBLY PIPE PIPE BEND BALL VALVE –1/2” BSP

- 12 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
FUEL OIL PIPING (CONT’D)
PART NO.
80-500-08909-301 80-308-14698-716 80-300-08828-017 11/V588588/83 11/V588588/80 80-512-02218-703 11/V588573/20 11/588560/80 11/588560/60 11/588553/80 11/588550/80 11/588547/80 11/588530/80 11/588507/83 11/588507/80 11/588570/88 11/588570/82 11/P436003/4 11/P436003/2 11/J685028/8 11/J685028/6 11/J685028/4 11/J685028/2 11/B591330/330 11/A095010/50 11/C482086/80 11/41435A28 11/41432A34 11/41432A30 11/40064A28 11/40064A25 11/40062A32 11/40062A28 11/40061A28 11/40061A25 11/40061A22 11/C482086/60 11/40014A44 11/40014A42 11/40012A55 11/40012A51 11/40011A34 11/40010A42 11/2082A21 11/2082A18 11/2082A16

DESCRIPTION
BALL VALVE –1/4” BSP PIPE CLIP BRACKET FOR CMR WIRE HARNESS NON-RETURN VALVE NON-RETURN VALVE STAUFF CLAMP COVER PLATE STANDPIPE ADAPTOR SWIVEL ELBOW SWIVEL ELBOW BULKHEAD ELBOW BULHEAD COUPLING EQUAL CROSS TEE MALE COUPLING MALE COUPLING REDUCING ADAPTOR REDUCING ADAPTOR BRASS PLUG BRASS PLUG COPPER JOINT RING COPPER JOINT RING COPPER JOINT RING COPPER JOINT RING BOSS ADAPTOR “U” BOLT SOCKET HEAD CAPSCREW M10 x 30 SOCKET HEAD CAPSCREW M6 x 45 SOCKET HEAD CAPSCREW M6 x 35 SCREW M16 x 30MM LONG SCREW M16 x 25MM LONG SCREW M12 x 40MM LONG SCREW M12 x 30MM LONG SCREW M10 x 30MM LONG SCREW M16 x 25MM LONG SCREW M10 x 20MM LONG “U” BOLT BOLT M16 x 70MM LONG BOLT M16 x 65MM LONG BOLT M12 x 100MM LONG BOLT M12 x 90MM LONG BOLT M10 x 45MM LONG BOLT M8 x 65MM LONG M16 SPRING LOCKING WASHER M12 SPRING LOCKING WASHER M10 SPRING LOCKING WASHER

QTY
1 12 6 1 1 4 1 4 2 3 1 1 2 2 4 4 1 1 3 4 6 7 4 2 4 1 2 12 24 1 2 4 4 2 4 6 1 2 2 2 2 2 2 7 11 18

- 13 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
FUEL OIL PIPING (CONT’D)
PART NO.
11/2082A14 11/2082A12 11/2079A16 11/2079A21 11/2079A18 11/0004A15 11/0004A12 11/0004A11 11/0004A9 11/41432A14 11/P400Z5468/3 11/0084A9 11/V588517/80 80-512-02218-702 11/40012A42 11/0004A13 11/P400Z5468/10

DESCRIPTION
M8 SPRING LOCKING WASHER M6 SPRING LOCKING WASHER M10 WASHER NORM BMS M16 WASHER NORM BMS M12 WASHER NORM BMS M16 NUT M10 NUT M8 NUT M6 NUT SOCKET HEAD CAPSCREW M6 x 12 LOCTITE M6 NYLOC NUT ELBOW PIPE BOLT M12 x 65MM LONG M8 NUT LOCTITE

QTY
2 44 2 2 2 2 8 2 12 3 1 3 2 1 3 3 1

ASSEMBLY 80-512-02098-200

PART NO.
80-512-02099-100 80-512-02089-104 80-512-02088-301 11/41435A28 11/0084A37 11/P400Z5502/1

DESCRIPTION
F.O. FILTER SUPPORT CLAMP RUBBER PAD SOCKET HEAD CAPSCREW M10 x 30 M10 CLEVELOC NUT EVOSTICK –GRADE 528

QTY
1 1 2 2 2 1

ADDITIONAL DRAWING 80-512-02098-200 F.O. FILTER SUPPORT ISSUE B

- 14 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
VALVE SEAT L.O. PIPING DRAWING NUMBER 80-508-16421-000 BOM MATERIAL 80-508-16421-C01
PART NO.
80-508-16419-C01 80-508-16420-C01 80-508-16421-701 80-508-16421-702 80-508-15987-704 80-308-15463-704 80-408-16031-715 11/C482086/60 11/J685028/2 11/V588503/10 11/V588567/10 11/V588530/10 11/40058A25 11/2082A12 11/2082A16 11/0004A12 80-508-16697-726 80-508-16421-722 80-508-16421-723 80-508-16421-724 80-508-16697-230 80-508-16701-200 80-508-16697-721 80-508-16697-725 80-508-16697-729 80-508-16697-731 11/V588560/10 11/J685026/4 11/41432A36 11/40062A22 11/2082A18 11/P400Z5468/19 11/P400Z5468/9

ISSUE

D

ISSUE

D
QTY
1 1 10 6 4 16 16 16 1 2 1 1 4 6 32 32 1 1 1 1 1 1 1 1 1 2 2 2 2 2 2 1 1

DESCRIPTION
PL OF VALVE SEAT MANIFOLD A BANK PL OF VALVE SEAT MANIFOLD B BANK PIPE PIPE PIPE CLIP STUD COUPLING STEEL UNION U BOLT COPPER JOINT RING STRAIGHT COUPLING SWIVEL BRANCH TEE EQUAL TEE SCREW M6 x 25MM LONG SPRING LOCKING WASHER M6 SPRING LOCKING WASHER M10 M10 FULL NUT PIPE PIPE PIPE PIPE 3/2 WAY SOLENOID VALVE SUPPORT BRACKET PIPE PIPE REDUCING TUBE ADAPTER SPACER x 10 LONG SWIVEL ELBOW COPPER JOINT SOCKET HEAD CAP SCREW M6 x 50 SCREW M12 x 20MM LONG SPRING LOCKING WASHER M12 LOCTITE LOCTITE

- 15 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
VALVE SEAT L.O. PIPING (CONT’D)
ASSEMBLY 80-508-16419-C01

PART NO.
80-508-16419-201 80-508-16419-202 80-508-16419-203 80-508-16419-209 80-508-16419-211 80-508-16419-212 80-508-16419-313 80-508-16419-314 80-508-16419-315 80-508-16419-316 80-508-16419-217 80-508-16419-218 80-308-15463-702 80-308-15463-704 80-308-15742-317 80-308-15742-318 11/J685028/2 11/V588507/12 11/41430A34 11/41431A32 11/41431A34 11/41431A36 11/2082A10 11/2082A11 11/0004A7 11/0004A8 11/P400Z5468/4 80-508-15959-312

DESCRIPTION
BACKPLATE – A BANK PROTECTION RAIL PROTECTION RAIL PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND DISTRIBUTOR STUD COUPLING STIFFENING PLATE PIPE CLAMP (HALF) COPPER JOINT RING STUD COUPLING SOCKET HEAD CAPSCERW M4 x SOCKET HEAD CAPSCERW M5 x SOCKET HEAD CAPSCERW M5 x SOCKET HEAD CAPSCERW M5 x SPRING LOCKING WASHER M4 SPRING LOCKING WASHER M5 M4 FULL NUT M5 FULL NUT LOCTITE SUPPORT BRACKET

QTY
1 1 1 1 1 1 1 1 1 1 1 1 1 8 14 28 1 1 4 6 14 8 4 28 4 28 1 8

45 40 45 50

- 16 -

MAN B&W Ltd, Confidential

26/09/02

STAGE 8 ENGINE BUILD 16RK215
VALVE SEAT L.O. PIPING (CONT’D)
ASSEMBLY 80-508-16420-C01

PART NO.
80-508-16420-201 80-508-16420-202 80-508-16420-303 80-508-16420-209 80-508-16420-211 80-508-16420-212 80-508-16420-313 80-508-16420-314 80-508-16420-315 80-508-16420-316 80-508-16420-217 80-508-16420-218 80-308-15463-702 80-308-15463-704 80-308-15742-317 80-308-15742-318 11/J685028/2 11/V588507/12 11/41430A34 11/41431A32 11/41431A34 11/41431A36 11/2082A10 11/2082A11 11/0004A7 11/0004A8 11/P400Z5468/4 80-508-15959-312

DESCRIPTION
BACKPLATE – B BANK PROTECTION RAIL PROTECTION RAIL PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND PIPE BEND DISTRIBUTOR STUD COUPLING STIFFENING PLATE PIPE CLAMP (HALF) COPPER JOINT RING STUD COUPLING SOCKET HEAD CAPSCERW M4 x SOCKET HEAD CAPSCERW M5 x SOCKET HEAD CAPSCERW M5 x SOCKET HEAD CAPSCERW M5 x SPRING LOCKING WASHER M4 SPRING LOCKING WASHER M5 M4 FULL NUT M5 FULL NUT LOCTITE SUPPORT BRACKET

QTY
1 1 1 1 1 1 1 1 1 1 1 1 1 8 13 26 1 1 4 5 13 8 4 26 4 26 1 8

45 40 45 50

- 17 -

RK215 STAGE 8 TOOL LIST

PART NUMBER LUB OIL PIPES & GOVERNOR DRIVE P1J16730 FUEL OIL PIPES MAT6 MAT8 MAT10 MAT12 MAT16 MAT20 MAT25 MAT30 Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly Tool Assembly tool

DESCRIPTION

PROTECTION SWITCHES P1J16730 Blanking Equipment

PRESSURE SWITCH & PIPE MAT8 Assembly Tool

LUB OIL PIPES TO TURBOCHARGER MAT16 Assembly Tool

LUB OIL FILTER DRAIN MAT16 Assembly Tool

STAGE 8 - TOOLS

26 September 2002

Page 1 of 1

DATA SHEETS

• Stage 8 Engine Assembly Records Operator Sign off Sheet

REFER TO SECTION 15 FOR THE FOLLOWING DATA SHEETS • 11/P400Z5468/3 • 11/P400Z5468/4 • 11/P400Z5468/8 • 11/P400Z5468/9 • 11/P400Z5468/10 • 11/P400Z5468/16 • 11/P400Z5468/19 • 11/P400Z5468/23 • 11/P400Z5468/25 • 11/P400Z5468/32 • 80.400.06816.401 • LIQUID NITROGEN • Solvent Solvo 300 LOCTITE - Grade 221 LOCTITE – Grade 542 LOCTITE – Grade 601 LOCTITE – Grade 270 LOCTITE – Grade 225 LOCTITE – Grade 241 LOCTITE – Grade 572 LOCTITE – Grade 16613 LOCTITE (Degreaser) – Grade 7063 LOCTITE – Grade 14486 ROCOL Anti Seize Compound (14033)

16RK215

RK215 STAGE 8 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 8.1

ACTIVITY Turbocharger water drain assembled Governor and water pump lub oil pipework assembled Fuel oil filter and pipework assembled

Section 8.2

Section 8.3

Section 8.4

Protection switches assembled

Section 8.5

Damper guard assembled

Section 8.6

Flywheel guard assembled

Section 8.7

Lub oil pipework to turbocharger assembled

Section 8.8

Lub oil filter drain pipework assembled

Stage 8 complete

Operator Signature………………………………………

Date:-………………….

Supervisor Signature……………………………………

Date:-………………….

EAR 8 – 8.0

26 September 2002

Page 1 of 1

STAGE 9 – Engine Wiring Harness

CONTENTS

1

FLOW CHART

2

ASSEMBLY INSTRUCTIONS

3

BILL OF MATERIALS

4

TOOL LIST

5

DATA SHEETS

16RK215

ASSEMBLY INSTRUCTIONS - Contents

9.1

Engine wiring harness – ‘B’ Bank

Page 1

9.2

Engine wiring harness – ‘A’ Bank

Page 2

9.3

Fault Diagnosis

Page 4

16RK215

Engine Wiring Harness Instructions - 16RK215 Stage 9 – 9.0 Issue 1
General/documents The following instructions are to be used during the assembly and fitting of the wiring harness for the 16RK215. • Ensure all referenced drawings/documents and BOM’s are available. • Check all components listed on the relevant BOM’s are available. Any problems of interpretation in this procedure with respect to a particular section should be referred to MAN B&W Diesel Ltd Supervision. 9.1 9.1.1 Engine Wiring Harness – ‘B’ Bank The wiring harness is supplied complete with all fittings and clips in place. Care should be taken when fitting to ensure the harness is not pulled or stretched into position. Mount the ‘B’ bank wiring pipe and secure to the supports with M8 screw 20mm long and M8 spring washer.
Wiring pipe Supports

9.1.2

9.1.3

Fit the lub oil temp switch and lub oil temperature sensor to the cast elbow, at the flywheel end, with copper washers and loctite.

Switch

Sensor

Harness

26 September 2002

-1-

9.1.4

Fit the harness from the switch to the wiring pipe, ensuring the correct orientation into wiring pipe. Fit the crankcase pressure switch onto the cambox door. Fit the hose from the switch into the crankcase door with fittings.

9.1.5

Pressure switch

Hose

9.1.6

The main harness can now be secured around the pump end casing (as shown on the assembly drawing) with the correct harness supports. Note: It is advisable to connect the harness into the wiring pipe first and progressively clip onto the harness supports ensuring neat cable runs.

9.2 9.2.1

Engine Wiring Harness – ‘A’ Bank Fit the J.W. temperature switch and J.W. temperature sensor into the water pipe.
JW Sensor

JW Switch

26 September 2002

-2-

9.2.2

Fit the barring gear switch and connect the harness into the rear of the transducer panel.
Transducer panel

Barring gear switch

Harness from switch

9.2.3

Fit and set the magnetic pick-ups into the flywheel pointer bracket and ensure a gap of 0.1/0.15mm is maintained with the flywheel ring gear.

Magnetic Pick-ups

9.2.4

Fit the charge air thermocouples and sensor and 2 off exhaust thermocouples into the thermocouple junction box (mounted on the cambox door.)
Sensor

Thermocouple

Exhaust thermocouples

Junction box
26 September 2002 -3-

9.2.5

Fit the cable tray with clips onto the supports and for stability fit the cable tray support at the flywheel end.

Cable tray

Supports Supports

Clips

Support

! !
9.3 Fault

Sign off Stage 9 EAR Section 9

Complete sign off on Engine Assembly Record Sheet and pass to assembly supervision for acceptance signature.

Fault diagnosis – Stage 9 Cause Incorrect fitting of harness / alignment of plugs Action Check orientation of plugs

Harness does not fit

Cable tray will assemble to the engine

Cable tray holes do not line up with supports

Drill new holes in tray to accommodate correct position

26 September 2002

-4-

BILL OF MATERIALS

Engine wiring equipment

Page 1

16RK215

MAN B&W Ltd, Confidential

26/09/02

STAGE 9 ENGINE BUILD 16RK215
ENGINE WIRING ARRANGEMENT DRAWING NUMBER 80-592-01200-000 BOM MATERIAL ISSUE C

80-592-01200-C01
PART NO.
80-592-01200-701 80-592-01200-703 80-592-01200-704 80-592-01200-706 80-592-01200-707 80-592-01200-708 80-592-01200-714 80-575-04944-300 80-512-01979-723 80-575-04594-203 80-575-04955-201 11/40062A22 11/40062A36 11/41432A30 11/2079A14 11/2082A12 11/2082A14 11/0084A9 11/0084A11 80-592-01200-302 80-592-01200-303 80-592-01200-304 80-592-01200-306 80-592-01200-307 80-592-01200-308 80-592-01200-309

ISSUE

G
QTY
1 1 1 1 1 1 1 2 9 2 1 6 12 2 4 48 6 2 4 2 4 1 6 2 1 1

DESCRIPTION
L.O. TEMP HARNESS I/C BYPASS VALVE, AIR FLAP L/S AIR SHUT OFF HARNESS J.W. TEMP, C/A TEMP AVLOS SOLENOD HARNESS THRU-BULKHEAD RECEPTACLE 3 CONTACT L.O. SHUTDOWN HARNESS 16RK215 ‘B’ BANK WIRING PIPE THRU-BULKHEAD RECEPTACLE 6 CONTACT SUPPORT BRACKET PIPE CLIP THERMOCOUPLE CHARGE AIR THERMOCOUPLE SCREW M8 x 20MM LONG SCREW M12 x 50MM LONG SOCKET HEAD CAPSCREW M6 x 35 M8 WASHER NORM BMS SPRING LOCKING WASHER M6 SPRING LOCKING WASHER M8 M6 NYLOC FULL NUT M8 NYLOC FULL NUT HARNESS SUPPORT HARNESS SUPPORT HARNESS SUPPORT HARNESS SUPPORT HARNESS SUPPORT HARNESS SUPPORT TRAY SUPPORT

-1-

MAN B&W Ltd, Confidential

26/09/02

STAGE 9 ENGINE BUILD 16RK215
ENGINE WIRING ARRANGEMENT (CONT’D)
PART NO.
80-592-01203-300 80-592-01204-300 80-592-01206-300 80-308-14698-716 80-475-04143-810 11/40008A34 11/40012A48 11/40012A55 11/40058A12 11/40058A14 11/40058A25 11/40062A25 11/40062A30 11/40062A32 11/40064A32 11/40064A34 11/41432A32 11/2079A12 11/2079A18 11/2082A18 11/2082A21 80-592-01200-801 80-592-01200-802 80-592-01200-316 11/J685026/243 11/P400Z5468/4 11/J685028/4 80-592-01200-803 80-592-01200-804 80-592-01200-805 80-592-01200-741 80-592-01200-742

DESCRIPTION
HARNESS SUPPORT HARNESS SUPPORT HARNESS SUPPORT PIPE CLIP T/COUPLE FITTING BOLT M6 x 45MM LONG BOLT M12 x 80MM LONG BOLT M12 x 100MM LONG SCREW M6 x 10MM LONG SCREW M6 x 12MM LONG SCREW M6 x 25MM LONG SCREW M12 x 25MM LONG SCREW M12 x 35MM LONG SCREW M12 x 40MM LONG SCREW M16 x 40MM LONG SCREW M16 x 45MM LONG SOCKET HEAD CAPSCREW M6 x 40 M6 WASHER NORM BMS M12 WASHER NORM BMS SPRING LOCKING WASHER M12 SPRING LOCKING WASHER M16 THERMOCOUPLE JUNCTION BOX ACT./TURBOSPEED PICK-UP HARNESS SWITCH SWITCH ADAPTOR COPPER JOINT RING LOCTITE COPPER JOINT RING BARRING GEAR HARNESS & SWITCH AIR FLAP LIMIT SWITCH HARNESS & SWITCH C.CASE PRESSURE SHUTDOWN HARNESS & SWITCH ROOFING BOLT M6 x 40MM LONG ROOFING BOLT M6 x 20MM LONG

QTY
2 6 1 2 2 1 3 1 12 12 1 2 3 2 1 1 4 3 3 19 2 1 1 1 1 1 5 1 1 1 16 2

-2-

MAN B&W Ltd, Confidential

26/09/02

STAGE 9 ENGINE BUILD 16RK215
ENGINE WIRING ARRANGEMENT (CONT’D)
ASSEMBLY 80-475-04143-810 PART NO. 80-475-04145-400 80-475-04144-400 80-475-04060-400 DESCRIPTION QTY PER ASSEMBLY 1 1 1 TOTAL 2 2 2

JOINT RING THERMOCOUPLE PLUG SEALING RING

ASSEMBLY 80-592-01200-801

PART NO.
80-592-01200-301 80-592-01200-716

DESCRIPTION
A+B BANK J/B MOUNT PLATE CHARGE AIR/TURBO INLET A+B BANK J/BOX

QTY
1 1

ASSEMBLY 80-592-01200-802

PART NO.
80-592-01200-705 80-592-01200-717

DESCRIPTION
ACTUATOR/TURBOSPEED HARNESS & CABLE TRAY CABLE TRAY

QTY
1 1

ASSEMBLY 80-592-01200-803

PART NO.
80-592-01200-702 80-515-03141-305

DESCRIPTION
BARRING GEAR HARNESS LIMIT SWITCH

QTY
1 1

-3-

MAN B&W Ltd, Confidential

26/09/02

STAGE 9 ENGINE BUILD 16RK215
ENGINE WIRING ARRANGEMENT (CONT’D)
ASSEMBLY 80-592-01200-804

PART NO.
80-592-01200-713 80-515-03141-305

DESCRIPTION
AIR FLAP LIMIT SWITCH HARNESS LIMIT SWITCH

QTY
1 1

ASSEMBLY 80-592-01200-805

PART NO.
80-592-01200-713 80-515-03141-305

DESCRIPTION
CRANKCASE PRESSURE SHUTDOWN HARNESS PRESSURE SWITCH

QTY
1 1

-4-

RK215 STAGE 9 TOOL LIST

PART NUMBER ENGINE WIRING HARNESS Not applicable

DESCRIPTION

STAGE 8 - TOOLS

26 September 2002

Page 1 of 1

DATA SHEETS

• Stage 9 Engine Assembly Records Operator Sign off Sheet

REFER TO SECTION 15 FOR THE FOLLOWING DATA SHEETS • 11/P400Z5468/3 • 11/P400Z5468/4 • 11/P400Z5468/8 • 11/P400Z5468/9 • 11/P400Z5468/10 • 11/P400Z5468/16 • 11/P400Z5468/19 • 11/P400Z5468/23 • 11/P400Z5468/25 • 11/P400Z5468/32 • 80.400.06816.401 • LIQUID NITROGEN • Solvent Solvo 300 LOCTITE - Grade 221 LOCTITE – Grade 542 LOCTITE – Grade 601 LOCTITE – Grade 270 LOCTITE – Grade 225 LOCTITE – Grade 241 LOCTITE – Grade 572 LOCTITE – Grade 16613 LOCTITE (Degreaser) – Grade 7063 LOCTITE – Grade 14486 ROCOL Anti Seize Compound (14033)

16RK215

RK215 STAGE 9 ENGINE ASSEMBLY RECORDS Engine Number: - ____________

!
OPERATOR SIGN OFF DATE

PROCEDURE Section 9

ACTIVITY Engine wiring harness correctly fitted to both banks and all relevant connections made.

Stage 9 complete

Operator Signature………………………………………

Date:-………………….

Supervisor Signature……………………………………

Date:-………………….

EAR 9 – 9.0

26 September 2002

Page 1 of 1


				
DOCUMENT INFO
Shared By:
Categories:
Tags:
Stats:
views:686
posted:11/2/2008
language:English
pages:236